
MAY 2014

1732-002-01

CITY OF WIMBERLEY

SUBMITTED TO:

on Environmental Quality
Texas Commission

ENVIRONMENTAL
ENGINEERS AND SCIENTISTS

CITY OF WIMBERLEY WATER
RECLAMATION FACILITY

APPLICATION FOR
MAJOR AMENDMENT TO

PERMIT NO. WQ0013321001



CITY OF WIMBERLEY  
CITY OF WIMBERLEY WATER RECLAMATION FACILITY 

PERMIT APPLICATION 
 

TABLE OF CONTENTS 
 
 

I. Administrative Report for Permit Application 

 Domestic Administrative Report 1.0 

 Domestic Administrative Report 1.1 

 Supplemental Permit Information Form 
 SPIF-1 General Location Map  
 SPIF-2 USGS Map 

 

II. Technical Report for Permit Application 

Domestic Technical Report 1.0 

Domestic Technical Report 1.1 

Domestic Worksheet 2.0 

Domestic Worksheet 2.1 

Domestic Worksheet 3.0 

Domestic Worksheet 6.0 

Domestic Worksheet 7.0 

 

III. Attachments 

 

 

 

 

 

 

 

 

 

 

 



CITY OF WIMBERLEY  
CITY OF WIMBERLEY WATER RECLAMATION FACILITY 

PERMIT APPLICATION 
 

TABLE OF ATTACHMENTS 
 

 
Attachment Description  Reference 
 

A Amendment Request and Justification  Admin Rpt 1.0 

B USGS Map  Admin Rpt 1.0, Item 8.m  
 
C Affected Landowner Information  Admin Rpt 1.1, Item1  
 
D Buffer Zone Map  Admin Rpt 1.1, Item 2.a 

E Original Photographs  Admin Rpt 1.1, Item 3 

F Treatment Unit Processes  Tech Rpt 1.0, Item 3.a 

G Process Flow Diagram  Tech Rpt 1.0, Item 3.f 

H List of Treatment Units  Tech Rpt 1.0, Item 3.g 

I Analytical Reports    Tech Rpt 1.0, Item 4 
 
J Contractual Agreement for Sludge Processing  Tech Rpt 1.0, Item 6.a 

K Site Drawing  Tech Rpt 1.0, Item 12 
 
L Regionalization Discussion  Tech Rpt 1.1, Item 1.c  
 
M Design Calculations  Tech Rpt 1.1, Item 4  
 
N Wind Rose  Tech Rpt 1.1, Item 5.b 

O Sewage Sludge Solids Management Plan  Tech Rpt 1.1, Item 7 

P Well Information  Wkst. 3.0, Item 6 

  



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
TCEQ DOMESTIC WASTEWATER PERMIT APPLICATION

DOMESTIC ADMINISTRATIVE REPORT
Submit this checklist with the application. Do not submit the instructions with 
the application. Indicate if the following are included in the application.

$SSOLFDQW� � � � � � � � � � � � � �

3HUPLW�1XPEHU� � � � � � � � � � � �

WORKSHEET� Y� N� WORKSHEET� Y N
$GPLQLVWUDWLYH�5HSRUW����� � � 2ULJLQDO�86*6�0DS� � �
$GPLQLVWUDWLYH�5HSRUW����� � � $IIHFWHG�/DQGRZQHU�0DS� � �
63,)� � � /DQGRZQHU�'LVN�RU�/DEHOV�� � �
7HFKQLFDO�5HSRUW����� � � %XIIHU�=RQH�0DS�� � �
7HFKQLFDO�5HSRUW����� � � )ORZ�'LDJUDP�� � �
:RUNVKHHW����� � � 6LWH�'UDZLQJ�� � �
:RUNVKHHW����� � � 2ULJLQDO�3KRWRJUDSKV�� � �
:RUNVKHHW����� � � 'HVLJQ�&DOFXODWLRQV�� � �
:RUNVKHHW����� � � 'HVLJQ�)HDWXUHV�� � �
:RUNVKHHW����� � � 6ROLGV�0DQDJHPHQW�3ODQ�� � �
:RUNVKHHW����� � � :DWHU�%DODQFH�� � �
:RUNVKHHW������5HTXLUHG�)RU�$OO�327:V�� � � &RS\�RI�$SSOLFDWLRQ�)HH�&KHFN� � �
:RUNVKHHW����� � � $OO�IHHV�RZHG�7&(4�DUH�SDLG� � �
�
3OHDVH�LQGLFDWH�E\�D�FKHFN�PDUN�WKH�DPRXQW�VXEPLWWHG�IRU�WKH�DSSOLFDWLRQ�IHH��
Flow� New/Major Amendment Renewals
������0*'� ���������� ����������
!�����EXW�������0*'� ���������� ����������
!�����EXW�������0*'�� ��������� � ����������
!�����EXW�������0*'� ������������ � ������������
!�����EXW�������0*'� ������������ ������������
!�����0*'� ������������ ������������
� � �
Minor Amendment (any flow) ����������
�

�$OO�IDFLOLWLHV�DUH�GHVLJQDWHG�DV�PLQRUV�XQWLO�IRUPDOO\�FODVVLILHG�DV�D�PDMRU�E\�(3$��

For Commission Use Only:�
6HJPHQW�1XPEHU�� � � � ���&RXQW\�� � � � ([SLUDWLRQ�'DWH�� � �
3URSRVHG�&XUUHQW�3HUPLW�1XPEHU��� � � � � � 5HJLRQ��� � �

City of Wimberley

WWQ0013321001

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔ ✔

✔



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

DOMESTIC ADMINISTRATIVE REPORT 1.0�
The following is required for all applications--Renewal, New, And Amendment

�

7\SH�RI�DSSOLFDWLRQ��
�

���1HZ�73'(6� ���1HZ�7/$3�
��0DMRU�DPHQGPHQW�ZLWK�5HQHZDO� ���0DMRU�$PHQGPHQW�ZLWKRXW�5HQHZDO�
��5HQHZDO�RI�H[LVWLQJ�SHUPLW� ���0LQRU�DPHQGPHQW�WR�SHUPLW�

� � ���0LQRU�PRGLILFDWLRQ�WR�SHUPLW�

,I�DSSO\LQJ�IRU�DQ�DPHQGPHQW�WR�D�SHUPLW��SOHDVH�GHVFULEH�WKH�UHTXHVW�LQ�GHWDLO��

�

�

1.� APPLICANT INFORMATION��,QVWUXFWLRQV��3DJH�����

a. Facility Owner �2ZQHU�RI�WKH�IDFLOLW\�PXVW�DSSO\�IRU�WKH�SHUPLW��

:KDW�LV�WKH�/HJDO�1DPH�RI�WKH�HQWLW\��DSSOLFDQW��DSSO\LQJ�IRU�WKLV�SHUPLW"�
� � � � � � � � � � � � � �
(The legal name must be spelled exactly as filed with the Texas Secretary of State, 
County, or in the legal document forming the entity.)
,I�WKH�DSSOLFDQW�LV�FXUUHQWO\�D�FXVWRPHU�ZLWK�7&(4��ZKDW�LV�WKH�&XVWRPHU�1XPEHU�
�&1�"�
6HDUFK�IRU�\RXU�&1�DW��
KWWS���ZZZ���WFHT�WH[DV�JRY�FUSXE�LQGH[�FIP"IXVHDFWLRQ FXVW�&XVW6HDUFK

CN� � � �

:KDW�LV�WKH�QDPH�DQG�WLWOH�RI�WKH�SHUVRQ�VLJQLQJ�WKH�DSSOLFDWLRQ"���
�7KH�SHUVRQ�PXVW�EH�DQ�H[HFXWLYH�RIILFLDO�PHHWLQJ�VLJQDWRU\�UHTXLUHPHQWV�LQ�7$&�
�������D�����
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �

:KDW�LV�WKH�DSSOLFDQW¶V�PDLOLQJ�DGGUHVV�DV�UHFRJQL]HG�E\�WKH�US Postal Service"��
<RX�PD\�YHULI\�WKH�DGGUHVV�DW���KWWS���]LS��XVSV�FRP�]LS��ZHOFRPH�MVS�
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �

0DLOLQJ�$GGUHVV�� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � 6WDWH�� � � � =,3�&RGH�� � �

✔

See Attachment A.

City of Wimberley

603592239

Mr.

Bob Flocke

Mayor

City of Wimberley

P.O. Box 2027

Wimberley 78676

Mr.

TX



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$��
� 7HUULWRU\��� � &RXQWU\�&RGH��� � 3RVWDO�&RGH���� � �
3KRQH�1R���� � � � ([WHQVLRQ�� � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � �

,QGLFDWH�WKH�W\SH�RI�&XVWRPHU��
��,QGLYLGXDO� � � � ��6ROH�3URSULHWRUVKLS�'�%�$���
��/LPLWHG�3DUWQHUVKLS�� � � ��&RUSRUDWLRQ�
��7UXVW� � � � � ��(VWDWH�
��)HGHUDO�*RYHUQPHQW�� � � ��6WDWH�*RYHUQPHQW�
��&RXQW\�*RYHUQPHQW�� � � ��&LW\�*RYHUQPHQW�
��2WKHU�*RYHUQPHQW� � � ��2WKHU��� � � � � �

,QGHSHQGHQW�HQWLW\�
��<HV�
��1R���(If governmental entity, subsidiary, or part of a larger corporation)�

1XPEHU�RI�(PSOR\HHV��
��������� ����������� ������������ �����������RU� ������RU�KLJKHU�

&XVWRPHU�%XVLQHVV�7D[�DQG�)LOLQJ�1XPEHUV  
(Not applicable to individuals, governments, general partnerships or sole proprie-
tors. REQUIRED for corporations and limited partnerships)�
6WDWH�)UDQFKLVH�7D[�,'�1XPEHU�� � � � �
7;�626�&KDUWHU��ILOLQJ��1XPEHU�� � � � �
)HGHUDO�7D[�,'��� � � � � � � �
'816�1XPEHU��LI�NQRZQ��� � � � � � �

�
b. Co-Permittee information �FRPSOHWH�RQO\�LI�WKH�RSHUDWRU�PXVW�EH�D�FR�SHUPLWWHH��

:KDW�LV�WKH�/HJDO�1DPH�RI�WKH�HQWLW\��RSHUDWRU��DSSO\LQJ�IRU�WKLV�SHUPLW"�

Operator            
(The legal name must be spelled exactly as filed with the Texas Secretary of State, 
County, or in the legal document forming the entity.)�
,I�WKH�RSHUDWRU�LV�FXUUHQWO\�D�FXVWRPHU�ZLWK�7&(4��ZKDW�LV�WKH�&XVWRPHU�1XPEHU�
�&1�"��6HDUFK�IRU�\RXU�&1�DW��
KWWS���ZZZ���WFHT�WH[DV�JRY�FUSXE�LQGH[�FIP"IXVHDFWLRQ FXVW�&XVW6HDUFK�

CN� � � �

:KDW�LV�WKH�QDPH�DQG�WLWOH�RI�WKH�SHUVRQ�VLJQLQJ�WKH�DSSOLFDWLRQ"���
�7KH�SHUVRQ�PXVW�EH�DQ�H[HFXWLYH�RIILFLDO�PHHWLQJ�VLJQDWRU\�UHTXLUHPHQWV�LQ�7$&�
�������D�����
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��

(512) 847-0025
(512) 847-0422 bflocke@cityofwimberley.com

✔

✔

✔

N/A

N/A



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �

:KDW�LV�WKH�DSSOLFDQW¶V�PDLOLQJ�DGGUHVV�DV�UHFRJQL]HG�E\�WKH�US Postal Service"��
<RX�PD\�YHULI\�WKH�DGGUHVV�DW���KWWS���]LS��XVSV�FRP�]LS��ZHOFRPH�MVS�
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �

0DLOLQJ�$GGUHVV�� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � 6WDWH�� � � � =,3�&RGH�� � �
0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$��
7HUULWRU\��� � � &RXQWU\�&RGH��� � 3RVWDO�&RGH���� � �

3KRQH�1R���� � � � ([WHQVLRQ�� � � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �

,QGLFDWH�WKH�W\SH�RI�&XVWRPHU��� ��
��,QGLYLGXDO� � � � ��6ROH�3URSULHWRUVKLS�'�%�$���
��/LPLWHG�3DUWQHUVKLS�� � � ��&RUSRUDWLRQ�
��7UXVW� � � � � ��(VWDWH�
��)HGHUDO�*RYHUQPHQW�� � � ��6WDWH�*RYHUQPHQW�
��&RXQW\�*RYHUQPHQW�� � � ��&LW\�*RYHUQPHQW�
��2WKHU�*RYHUQPHQW� � � ��2WKHU��� � � � � �

,QGHSHQGHQW�HQWLW\�
��<HV�
��1R���(If governmental entity, subsidiary, or part of a larger corporation)�

1XPEHU�RI�(PSOR\HHV��
��������� ����������� ������������ �����������RU� ������RU�KLJKHU�

&XVWRPHU�%XVLQHVV�7D[�DQG�)LOLQJ�1XPEHUV  
(Not applicable to individuals, governments, general partnerships or sole proprie-
tors. REQUIRED for corporations and limited partnerships)�
6WDWH�)UDQFKLVH�7D[�,'�1XPEHU�� � � � � � � �
7;�626�&KDUWHU��ILOLQJ��1XPEHU�� � � � � � � �
)HGHUDO�7D[�,'��� � � � � � � � � �
'816�1XPEHU��LI�NQRZQ��� � � � � � � � � �
3URYLGH�D�EULHI�GHVFULSWLRQ�RI�WKH�QHHG�IRU�D�FR�SHUPLWWHH��
�
�
�
�

TX



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

c. Individual information �complete only if the facility owner or co-permittee is 
an individual��
:KDW�LV�WKH�/HJDO�1DPH�RI�WKH�RZQHU�FR�SHUPLWWHH�DSSO\LQJ�IRU�WKLV�SHUPLW"�
� � � � � � � � � � � � � �
,I�WKH�RZQHU�FR�SHUPLWWHH�LV�FXUUHQWO\�D�FXVWRPHU�ZLWK�7&(4��ZKDW�LV�WKH�&XVWRPHU�
1XPEHU��&1�"��6HDUFK�IRU�\RXU�&1�DW��
KWWS���ZZZ���WFHT�WH[DV�JRY�FUSXE�LQGH[�FIP"IXVHDFWLRQ FXVW�&XVW6HDUFK�
CN   �

:KDW�LV�WKH�QDPH�DQG�WLWOH�RI�WKH�SHUVRQ�VLJQLQJ�WKH�DSSOLFDWLRQ"�
�7KH�SHUVRQ�PXVW�EH�WKH�LQGLYLGXDO���6HH�VLJQDWRU\�UHTXLUHPHQWV�LQ�7$&��������D�����
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
6WDWH�,GHQWLILFDWLRQ�1XPEHU�� � � � � � � � � �
'DWH�RI�%LUWK�� � � � � � � � � � � �
$VVXPHG�EXVLQHVV�RU�SURIHVVLRQDO�QDPH�� � � � � � � �
%XVLQHVV�QDPH��� � � � � � � � � � �

:KDW�LV�WKH�DSSOLFDQW¶V�PDLOLQJ�DGGUHVV�DV�UHFRJQL]HG�E\�WKH�US Postal Service"��
<RX�PD\�YHULI\�WKH�DGGUHVV�DW���KWWS���]LS��XVSV�FRP�]LS��ZHOFRPH�MVS�

0DLOLQJ�$GGUHVV�� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � 6WDWH�� � � � =,3�&RGH�� � �
0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$��
7HUULWRU\��� � � &RXQWU\�&RGH��� � 3RVWDO�&RGH���� � �

3KRQH�1R���� � � � ([WHQVLRQ�� � � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �

�

2. BILLING CONTACT �,QVWUXFWLRQV�3DJH�����
a. Billing Contact and Address Information�

The permittee is responsible for paying the annual fee.  The annual fee will be as-
sessed to permits active on September 1 of each year. TCEQ will send a bill to 
the address provided in this section.  The permittee is responsible for terminating 
the permit when it is no longer needed.
,V�WKH�ELOOLQJ�DGGUHVV�WKH�VDPH�DV�WKH�SHUPLWWHH�RU�FR�SHUPLWWHH"��

��3HUPLWWHH� � ��&R�SHUPLWWHH�� ��1R��ILOO�RXW�WKLV�VHFWLRQ�
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �

N/A

✔

Mr.

Don Ferguson

City Administrator
City of Wimberley



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

%LOOLQJ�0DLOLQJ�$GGUHVV��� � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � 6WDWH�� � � � =,3�&RGH�� � �
0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���

7HUULWRU\�� � � &RXQWU\�&RGH�� � 3RVWDO�&RGH�� � � �
3KRQH�1R���� � � � ([WHQVLRQ�� � � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �

�
3.� APPLICATION�CONTACT INFORMATION �,QVWUXFWLRQV��3DJH�����

,I�7&(4�QHHGV�DGGLWLRQDO�LQIRUPDWLRQ�UHJDUGLQJ�WKLV�DSSOLFDWLRQ��ZKR�VKRXOG�EH�
FRQWDFWHG"

a. Application Contact�
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �
0DLOLQJ�$GGUHVV���� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � 6WDWH�� � � � =,3�&RGH�� � �
0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���
7HUULWRU\�� � � &RXQWU\�&RGH�� � 3RVWDO�&RGH�� � � �

3KRQH�1R���� � � � ([WHQVLRQ�� � � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �
&KHFN�RQ�RU�ERWK��� ��$GPLQLVWUDWLYH�FRQWDFW� ��7HFKQLFDO�&RQWDFW�

b. Application Contact�
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �
0DLOLQJ�$GGUHVV���� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � 6WDWH�� � � � =,3�&RGH�� � �
0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���
7HUULWRU\�� � � &RXQWU\�&RGH�� � 3RVWDO�&RGH�� � � �

3KRQH�1R���� � � � ([WHQVLRQ�� � � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �

P.O. Box 2027

Wimberley TX 78676

(512) 847-0025
(512) 847-0422 dferguson@cityofwimberley.com

Mr.

Don Ferguson

City Administrator
City of Wimberley

P.O. Box 2027

Wimberley TX 78676

(512) 847-0025
(512) 847-0422 dferguson@cityofwimberley.com

✔ ✔

Ms.

Janet Sims

Sr. Project Manager
Alan Plummer Associates, Inc.

6300 La Calma Drive, Suite 400

Austin TX 78752

(512) 452-5905
(512) 452-2325 jsims@apaienv.com



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����

&KHFN�RQ�RU�ERWK��� $GPLQLVWUDWLYH�FRQWDFW� ��7HFKQLFDO�&RQWDFW�
�

4. DMR CONTACT INFORMATION �,QVWUXFWLRQV�3DJH����
&RQWDFW�5HVSRQVLEOH�IRU�'LVFKDUJH�0RQLWRULQJ�5HSRUWV��(3$���������  
3URYLGH�WKH�QDPH�RI�WKH�SHUVRQ�DQG�WKHLU�FRPSOHWH�PDLOLQJ�DGGUHVV�GHOHJDWHG�WR�UHFHLYH�
DQG�VXEPLW�'LVFKDUJH�0RQLWRULQJ�5HSRUW�)RUPV��

3UHIL[��� � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�
6XIIL[��� � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH��� � � � � � � � � �
0DLOLQJ�$GGUHVV���� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � �
&LW\��� � � � � 6WDWH�� � � � =,3�&RGH�� � �

0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���
7HUULWRU\�� � � &RXQWU\�&RGH�� � 3RVWDO�&RGH�� � �

3KRQH�1R���� � � � � ([WHQVLRQ�
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � �

Did you know you can submit DMR data on line?    
*R�WR�6LJQ�XS�QRZ�DW��
KWWSV���ZZZ��WFHT�VWDWH�W[�XV�VWHHUV�
(VWDEOLVK�DQ�HOHFWURQLF�UHSRUWLQJ�DFFRXQW�ZKHQ�\RX�JHW�\RXU�SHUPLW�QXPEHU��

5.�PERMIT CONTACT INFORMATION �,QVWUXFWLRQV��3DJH�����
3URYLGH�WZR�QDPHV�RI�LQGLYLGXDOV�WKDW�FDQ�EH�FRQWDFWHG�WKURXJKRXW�WKH�SHUPLW�WHUP��

3UHIL[��� � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH��� � � � � � � � � �
0DLOLQJ�$GGUHVV���� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � �
&LW\��� � � � � 6WDWH�� � � � =,3�&RGH�� � �

0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���
7HUULWRU\�� � � &RXQWU\�&RGH�� � 3RVWDO�&RGH�� � �

3KRQH�1R���� � � � � ([WHQVLRQ�
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � �

✔ ✔

Mr.

Don Ferguson

City Administrator
City of Wimberley

P.O. Box 2027

Wimberley TX 78676

(512) 847-0025
(512) 847-0422 dferguson@cityofwimberley.com

Mr.

Don Ferguson

City Administrator
City of Wimberley

P.O. Box 2027

Wimberley TX 78676

(512) 847-0025
(512) 847-0422 dferguson@cityofwimberley.com



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � � �
6XIIL[��� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � � �
2UJDQL]DWLRQ�1DPH��� � � � � � � � � � �
0DLOLQJ�$GGUHVV���� � � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\��� � � � � 6WDWH�� � � � =,3�&RGH�� � � �

0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���
7HUULWRU\�� � � &RXQWU\�&RGH�� � � 3RVWDO�&RGH�� � � �
3KRQH�1R���� � � � � ([WHQVLRQ�� � � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �

6. NOTICE INFORMATION��,QVWUXFWLRQV��3DJH�����
a. Individual publishing the notices�
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �
0DLOLQJ�$GGUHVV���� � � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � � � �
&LW\�� � � � � � 6WDWH�� � � =,3�&RGH�� � �

0DLOLQJ�,QIRUPDWLRQ�LI�RXWVLGH�86$���
7HUULWRU\�� � � &RXQWU\�&RGH�� � 3RVWDO�&RGH�� � � �

3KRQH�1R���� � � � � ([WHQVLRQ�� � � � � �
)D[�1R��� � � � � (�PDLO�$GGUHVV�� � � � � �

b. Method for receiving Notice of Receipt and Intent to Obtain a Water 
Quality Permit Package�
,QGLFDWH�E\�D�FKHFN�PDUN�WKH�SUHIHUUHG�PHWKRG�IRU�UHFHLYLQJ�WKH�ILUVW�QRWLFH�DQG�LQ�
VWUXFWLRQV��

���(�PDLO�$GGUHVV�� � � � � � � � � �
���)D[�1R��� � � � � � � � � � �
���2YHUQLJKW�3ULRULW\�PDLO���VHOI�DGGUHVVHG��SUHSDLG�HQYHORSH�UHTXLUHG��
���5HJXODU�0DLO��
0DLOLQJ�$GGUHVV���� � � � � � � � � �
,QWHUQDO�5RXWLQJ��0DLO�&RGH��(WF���� � � � � � �
&LW\�� � � � � 6WDWH�� � � =,3�&RGH�� � �

Mr.

Bob Flocke

Mayor
City of Wimberley

P.O. Box 2027

Wimberley TX 78676

(512) 847-0025
(512) 847-0422 bflocke@cityofwimberley.com

Mr.

Don Ferguson

City Administrator
City of Wimberley

P.O. Box 2027

Wimberley TX 78676

(512) 847-0025
(512) 847-0422 dferguson@cityofwimberley.com

✔

TX

(512) 847-0422



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH���RI����
�

c. Contact in the Notice�
3UHIL[��� � � � � � � � � � � � �
�0U��0V��0LVV��
)LUVW�/DVW�1DPH�� � � � � � � � � � �
6XIIL[�� � � � � � � � � � � � �
7LWOH�� � � � � � &UHGHQWLDO�� � � � � �
2UJDQL]DWLRQ�1DPH�� � � � � � � � � � �
3KRQH�1R���� � � � � ([WHQVLRQ�� � � � � �

d. Public Place Information�
If the facility and/or outfall is located in more than one county, a public viewing 
place for each county must be provided��
3XEOLF�%XLOGLQJ�QDPH�� � � � � � � � � � �

/RFDWLRQ�ZLWKLQ�WKH�EXLOGLQJ�� � � � � � � � � �

3K\VLFDO�DGGUHVV�RI�EXLOGLQJ��� � � � � � � � � �

&LW\�� � � � � � � &RXQW\�� � � � �

&RQWDFW�1DPH�� � � � � � � � � � � �

3KRQH�1R����� � � � � � ([WHQVLRQ�� � � � �

e.� Bilingual Notice Requirements:  �
For new permit applications, major amendment and renewal applica-
tions. Not applicable for minor amendment or minor modification ap-
plications.
3OHDVH�FDO O�W KH� ELOLQJXDO�(6/�F RRUGLQDWRU� DW�W KH�Q HDUHVW�HO HPHQWDU\�D QG�P LGGOH�
VFKRROV�DQG�REWDLQ�WKH�IROORZLQJ�LQIRUPDWLRQ�WR�GHWHUPLQH�LI�DQ�DOWHUQDWLYH�ODQJXDJH�
QRWLFH�LV�UHTXLUHG��

1. ,V�D�E LOLQJXDO�HGXFDWLRQ�SURJUDP�UHTXLUHG�E\�WKH�7H[DV�(GXFDWLRQ�&RGH�DW �WKH�
QHDUHVW�HOHPHQWDU\�RU�PLGGOH�VFKRRO�WR�WKH�IDFLOLW\�RU�SURSRVHG�IDFLOLW\"��

��<HV��� ��1R� �,I�1R��D OWHUQDWLYH�O DQJXDJH�QRWLFH�SXEOLFDWLRQ�LV �Q RW�
UHTXLUHG��VNLS�WR�LWHP����)$&,/,7<�,1)250$7,21���

2. $UH�WKH�VWXGHQWV�ZKR�DWWHQG�HLWKHU�WKH�HOHPHQWDU\�VFKRRO�RU�WKH�PLGGOH�VFKRRO�
HQUROOHG�LQ�D�ELOLQJXDO�HGXFDWLRQ�SURJUDP�DW�WKDW�VFKRRO"���

��<HV� � ��1R�

3. 'R�WKH�VWXGHQWV�DW�WKHVH�VFKRROV�DWWHQG�D�ELOLQJXDO�HGXFDWLRQ�SURJUDP�DW�DQRWK�
HU�ORFDWLRQ"���

��<HV��� ��1R�

4.� :RXOG�WKH�VFKRRO�EH�UHTXLUHG�WR�SURYLGH�D�ELOLQJXDO�HGXFDWLRQ�SURJUDP�EXW�WKH�
VFKRRO�KDV�ZDLYHG�RXW�RI�WKLV�UHTXLUHPHQW�XQGHU����7$&����������J�"�

��<HV��� ��1R�

Mr.

Don Ferguson

City Administrator

(512) 847-0025
City of Wimberley

City of Wimberley City Hall

Office of the City Secretary

Wimberley

221 Stillwater

Hays

(512) 847-0025

Don Ferguson

✔

✔

✔

N/A



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

5.� ,I�WKH�DQVZHU�LV�\HV�WR����������RU����SXEOLF�QRWLFH�LQ�DQ�DOWHUQDWLYH�ODQJXDJH�LV�UH�
TXLUHG��:KLFK�ODQJXDJH�LV�UHTXLUHG�E\�WKH�ELOLQJXDO�SURJUDP"�
� � � � � � � � � � � �

This section of the application is only used to determine if alternative 
language notice will be needed. Complete instructions on publishing 
the alternative language notice will be in your public notice package.

7. REGULATED ENTITY AND PERMITTED SITE INFORMATION �,QVWUXFWLRQV�
3DJH�����
,I�WKH�VLWH�RI�\RXU�EXVLQHVV�LV�SDUW�RI�D�ODUJHU�EXVLQHVV�VLWH��D�5HJXODWHG�(QWLW\�1XP�
EHU��51��PD\�DOUHDG\�EH�DVVLJQHG�IRU�WKH�ODUJHU�VLWH���8VH�WKH�51�DVVLJQHG�IRU�WKH�
ODUJHU�VLWH���6HDUFK�7&(4¶V�&HQWUDO�5HJLVWU\�WR�VHH�LI�WKH�ODUJHU�VLWH�PD\�DOUHDG\�EH�
UHJLVWHUHG�DV�D�UHJXODWHG�VLWH�DW��
KWWS���ZZZ���WFHT�WH[DV�JRY�FUSXE�LQGH[�FIP"IXVHDFWLRQ UHJHQW�516HDUFK�

,I�WKH�VLWH�LV�IRXQG��SURYLGH�WKH�DVVLJQHG�5HJXODWHG�(QWLW\�5HIHUHQFH�1XPEHU�DQG�
SURYLGH�WKH�LQIRUPDWLRQ�IRU�WKH�VLWH�WR�EH�DXWKRUL]HG�WKURXJK�WKLV�DSSOLFDWLRQ�EHORZ���
7KH�VLWH�LQIRUPDWLRQ�IRU�WKLV�DXWKRUL]DWLRQ�PD\�YDU\�IURP�WKH�ODUJHU�VLWH�LQIRUPDWLRQ��

7&(4�LVVXHG�5(�5HIHUHQFH�1XPEHU��51����RN� � � � �

a.� 6WDWH�73'(6�3HUPLW�1R���� � � � ([SLUDWLRQ�GDWH��� � � �

(3$�,GHQWLILFDWLRQ�1R���73'(6�3HUPLWV�RQO\���7;�� � � � � �

b.� 1DPH�RI�SURMHFW�RU�VLWH��WKH�QDPH�NQRZQ�E\�WKH�FRPPXQLW\�ZKHUH�ORFDWHG���
� � � � � � � � � � � � � �

c. ,V�WKH�IDFLOLW\�ORFDWHG�LQ�%H[DU��&RPDO��+D\V��.LQQH\��0HGLQD��7UDYLV��8YDOGH��RU�:LO�
OLDPVRQ�&RXQW\"�� ��<HV� ��1R��,I�<HV��DGGLWLRQDO�LQIRUPDWLRQ�FRQFHUQLQJ�SURWHF�
WLRQ�RI�WKH�(GZDUGV�$TXLIHU�PD\�EH�UHTXLUHG���

d. ,V�WKH�ORFDWLRQ�RI�WKH�IDFLOLW\�XVHG�LQ�WKH�H[LVWLQJ�SHUPLW�FRUUHFW"� ��<HV� � ��1R�

'RHV�WKH�VLWH�KDYH�D�SK\VLFDO�DGGUHVV"�
,I�<HV��FRPSOHWH�6HFWLRQ�$�IRU�D�SK\VLFDO�DGGUHVV��
,I�1R��WKH�ORFDWLRQ�GHVFULSWLRQ�LV�QRW�DFFXUDWH�RU�WKLV�LV�D�QHZ�SHUPLW�DSSOLFDWLRQ��
FRPSOHWH���FRPSOHWH�6HFWLRQ�%�IRU�VLWH�ORFDWLRQ�LQIRUPDWLRQ��

Section A���(QWHU�WKH�SK\VLFDO�DGGUHVV�IRU�WKH�VLWH����
9HULI\�WKH�DGGUHVV�ZLWK�8636��,I�WKH�DGGUHVV�LV�QRW�UHFRJQL]HG�DV�D�GHOLYHU\�DGGUHVV��
SURYLGH�WKH�DGGUHVV�DV�LGHQWLILHG�IRU�RYHUQLJKW�PDLO�GHOLYHU\������HPHUJHQFLHV��RU�
RWKHU�RQOLQH�PDS�WRRO�WR�FRQILUP�DQ�DGGUHVV��
Physical Address of Project or Site��
6WUHHW�1XPEHU�� � � � 6WUHHW�1DPH��� � � � � �
&LW\�� � � � � =,3�&RGH�� � � � � � �

Spanish

101610350

WQ0013321001 02/01/2015

N/A

City of Wimberley Water Reclamation Facility

✔
Proposed facility site is located outside of the Edwards

✔
Aquifer Recharge Zone

✔

N/A



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

Section B���(QWHU�WKH�VLWH�ORFDWLRQ�LQIRUPDWLRQ��
,I�QR�SK\VLFDO�DGGUHVV��6WUHHW�1XPEHU�	�6WUHHW�1DPH���SURYLGH�D�ZULWWHQ�ORFDWLRQ�
DFFHVV�GHVFULSWLRQ�WR�WKH�VLWH��
�
�
�([����O RFDWHG���PLOHV�ZHVW�IURP�LQWHUVHFWLRQ�RI�+Z\�����	�,+���DFFHVVLEOH�RQ�+Z\�
����6RXWK��

e. &LW\�ZKHUH�WKH�VLWH�LV�ORFDWHG�RU��LI�QRW�LQ�D�FLW\��ZKDW�LV�WKH�QHDUHVW�FLW\��

         �

f. =,3�&RGH�ZKHUH�WKH�VLWH�LV�ORFDWHG�� � � � � � � � �
g.� &RXQW\�ZKHUH�WKH�VLWH�LV�ORFDWHG� � � � � � � � �
h. /DWLWXGH�� � � � � /RQJLWXGH�� � � � � � �
i. ,Q�\RXU�RZQ�ZRUGV��EULHIO\�GHVFULEH�WKH�SULPDU\�EXVLQHVV�RI�WKH�5HJXODWHG�(QWLW\��

�Do not repeat the SIC and NAICS code)

j.� 2ZQHU�RI�WUHDWPHQW�IDFLOLW\��� � � � � � � � � �

2ZQHUVKLS�RI�)DFLOLW\��� ��3XEOLF� ��3ULYDWH� ��%RWK� ��)HGHUDO��

k.� 2ZQHU�RI�ODQG�ZKHUH�WUHDWPHQW�IDFLOLW\�LV�ZLOO�EH��� � � � � � �

�,I�QRW�WKH�VDPH�DV�WKH�IDFLOLW\�RZQHU��WKHUH�PXVW�EH�D�ORQJ�WHUP�OHDVH�DJUHHPHQW�LQ�
HIIHFW�IRU�DW�OHDVW�VL[�\HDUV���,Q�VRPH�FDVHV��D�OHDVH�PD\�QRW�VXIILFH���VHH�LQVWUXFWLRQV���

l.�� 2ZQHU�RI�HIIOXHQW�GLVSRVDO�VLWH��� � � � � � � � ��

�,I�QRW�WKH�VDPH�DV�WKH�IDFLOLW\�RZQHU��WKHUH�PXVW�EH�D�ORQJ�WHUP�OHDVH�DJUHHPHQW�LQ�

HIIHFW�IRU�DW�OHDVW�VL[�\HDUV���

m.�2ZQHU�RI�VHZDJH�VOXGJH�GLVSRVDO�VLWH�� � � � � � � �

�5HTXLUHG�RQO\�LI�DXWKRUL]DWLRQ�LV�VRXJKW�LQ�WKH�SHUPLW�IRU�VOXGJH�GLVSRVDO�RQ�SURSHU�

W\�RZQHG�FRQWUROOHG�E\�WKH�DSSOLFDQW���

8. DISCHARGE/ DISPOSAL INFORMATION��,QVWUXFWLRQV��3DJH����

a.� ,V�WKH�SRLQW�RI�GLVFKDUJH�DQG�GLVFKDUJH�URXWH�LQ�WKH�H[LVWLQJ�SHUPLW�FRUUHFW"�
��<HV� ���1R��

,I�QR��RU�D�Q HZ�RU�DPHQGPHQW�SHUPLW�DSSOLFDWLRQ��S OHDVH�J LYH�DQ �DFFXUDWH�GHVFULS�

WLRQ��

�

�

The facility is located approximately one mile northeast of the intersection of Ranch-to-Market Road 12 and
Ranch-to-Market Road 3237, in Hays County, Texas 78676.

Wimberley

78676
Hays

See Attachment A

Treatment of wastewater from residential and commercial users in the downtown area of the City of Wimberley

✔

City of Wimberley

City of Wimberley

City of Wimberley

N/A

✔

Existing/Interim I Phase — effluent is disposed of by land disposal utilizing subsurface
soil absorption.
Interim II and Final Phase — effluent is discharged through Outfall 001 to Deer Creek,
thence to the Blanco River in Segment No. 1813 of the Guadalupe River Basin.



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

b. &LW\�RU�7RZQ�LQ�ZKLFK�WKH�RXWIDOO�V��LV�RU�ZLOO�EH�ORFDWHG� � � � � �

c. &RXQW\�WKH�RXWIDOO�V��LV�ORFDWHG�� � � � � � � �

d. 2XWIDOO�/DWLWXGH��� � � � /RQJLWXGH�� � � � �

e. )RU�DOO�DSSOLFDWLRQV�LQYROYLQJ�DQ�DYHUDJH�GDLO\�GLVFKDUJH�RI���PLOOLRQ�JDOORQV�SHU�GD\�
RU�PRUH��SURYLGH�WKH�QDPHV�RI�DOO�FRXQWLHV�ORFDWHG�ZLWKLQ�����VWDWXWH�PLOHV�GRZQ�

VWUHDP�RI�WKH�SRLQW�V��RI�GLVFKDUJH��

�

f.� ,I�D�7/$3��LV�WKH�ORFDWLRQ�RI�WKH�HIIOXHQW�GLVSRVDO�VLWH�LQ�WKH�H[LVWLQJ�SHUPLW�DFFXUDWH"��
��<HV� ��1R�� ,I�QR��RU�D�QHZ�RU�DPHQGPHQW�SHUPLW�DSSOLFDWLRQ��SOHDVH�JLYH�

DQ�DFFXUDWH�GHVFULSWLRQ��
�

g. &LW\�RU�7RZQ�LQ�ZKLFK�WKH�GLVSRVDO�VLWH�LV�RU�ZLOO�EH�ORFDWHG� � � �

h. &RXQW\�WKH�GLVSRVDO�VLWH�LV�ORFDWHG�� � � � � � � �

i. 2XWIDOO�/DWLWXGH��� � � � /RQJLWXGH�� � � � � �

j.� ,I�D�7/$3��GHVFULEH�WKH�URXWLQJ�RI�HIIOXHQW�IURP�WKH�WUHDWPHQW�IDFLOLW\�WR�WKH�HIIOXHQW�
GLVSRVDO�VLWH��

k.� )RU�7/$3�DSSOLFDWLRQV�SOHDVH�LGHQWLI\�WKH�QHDUHVW�ZDWHUFRXUVH�WR�WKH�GLVSRVDO�VLWH�WR�
ZKLFK�UDLQIDOO�UXQRII�PLJKW�IORZ�LI�QRW�FRQWDLQHG��� � � � � � �

l.� ,V�WKH�ORFDWLRQ�RI�WKH�VHZDJH�VOXGJH�GLVSRVDO�VLWH�LQ�WKH�H[LVWLQJ�SHUPLW�DFFXUDWH"��

��<HV� ��1R� ,I�QR��RU�D�QHZ�SHUPLW�DSSOLFDWLRQ��SOHDVH�JLYH�DQ�DFFXUDWH�

GHVFULSWLRQ��

m.�3URYLGH�DQ�original�IXOO�VL]H�86*6�7RSRJUDSKLF�0DS�ZLWK�DOO�UHTXLUHG�LQIRUPDWLRQ��
,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�LQIRUPDWLRQ�LV�SURYLGHG��

��$SSOLFDQW¶V�SURSHUW\�ERXQGDU\�
��7UHDWPHQW�IDFLOLW\�ERXQGDULHV�
��/DEHOHG�SRLQW�RI�GLVFKDUJH�DQG�KLJKOLJKWHG�GLVFKDUJH�URXWH�
��6HZDJH�VOXGJH�GLVSRVDO�VLWH�
��(IIOXHQW�GLVSRVDO�VLWH�ERXQGDULHV�
��1HZ�DQG�IXWXUH�FRQVWUXFWLRQ�
����PLOH�UDGLXV�DQG���PLOHV�GRZQVWUHDP�LQIRUPDWLRQ��
��$OO�SRQGV�

Wimberley

 Hays

30° 00' 15" N 98° 05' 02" W

N/A

✔

Wimberley

Hays

30° 00' 15" N 98° 05' 09" W

The effluent is pumped to eleven pressure dosed absorption beds in the Existing Phase only.

Cypress Creek

N/A

See Attachment B
✔

✔

✔

✔

✔

✔



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

n.� ,V�ZLOO�WKH�WUHDWHG�ZDVWHZDWHU�GLVFKDUJH�WR�D�FL W\��FRXQW\��RU�VWDWH�KLJKZD\�ULJKW�RI�
ZD\��RU�D�IORRG�FRQWURO�GLVWULFW�GUDLQDJH�GLWFK"�� ��<HV� ��1R�
,I�<HV��LQGLFDWH�E\�D�FKHFN�PDUN�LI����

��$XWKRUL]DWLRQ�JUDQWHG� � ��$XWKRUL]DWLRQ�SHQGLQJ�
� �)RU�QHZ�DQG�DPHQGPHQWV��SURYLGH�FRSLHV�RI�OHWWHUV�WKDW�VKRZ�SURRI�RI�FRQWDFW�DQG�

WKH�DSSURYDO�OHWWHU�XSRQ�UHFHLSW���

o.� ,V�WKH�IDFLOLW\�ORFDWHG�RQ�RU�GRHV�WKH�WUHDWHG�HIIOXHQW�FURVV�$PHULFDQ�,QGLDQ�/DQG"���
��<HV� ��1R��

9. MISCELLANEOUS INFORMATION �,QVWUXFWLRQV��3DJHV�����

a.� /LVW�HDFK�SHUVRQ�IRUPHUO\�HPSOR\HG�E\�WKH�7&(4�ZKR�UHSUHVHQWHG�\RXU�FRPSDQ\�
DQG�ZDV�SDLG�IRU�VHUYLFH�UHJDUGLQJ�WKH�DSSOLFDWLRQ��

�� � � � � � � � � � � � � � � � �

�
b.� 'R�\RX�RZH�IHHV�WR�WKH�7&(4"� ��<HV� ��1R�

,I�\HV��SOHDVH�SURYLGH��
$FFRXQW�QXPEHU�� � � � � $PRXQW�SDVW�GXH�� � � � �
�

c. 'R�\RX�RZH�DQ\�SHQDOWLHV�WR�WKH�7&(4"�� ��<HV� ��1R�
,I�\HV��SOHDVH�SURYLGH��

(QIRUFHPHQW�RUGHU�QXPEHU� � � � $PRXQW�SDVW�GXH� � � �
�

✔

✔

N/A

✔

✔





7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

DOMESTIC ADMINISTRATIVE REPORT 1.1
The following is required for new and amendment applications.

1. AFFECTED LANDOWNER INFORMATION �,QVWUXFWLRQV��3DJH����

a. ,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�ODQGRZQHUV�PDS�RU�GUDZLQJ��ZLWK�VFDOH��LQFOXGHV�
WKH�IROORZLQJ��DV�DSSOLFDEOH����

��7KH�DSSOLFDQW¶V�SURSHUW\�ERXQGDULHV�
��7KH�IDFLOLW\�VLWH�ERXQGDULHV�ZLWKLQ�WKH�DSSOLFDQW¶V�SURSHUW\�ERXQGDULHV�
��7KH�GLVWDQFH�WKH�EXIIHU�]RQH�IDOOV�LQWR�DGMDFHQW�SURSHUWLHV�DQG�WKH�SURSHUW\��
ERXQGDULHV�RI�WKH�ODQGRZQHUV�ORFDWHG�ZLWKLQ�WKH�EXIIHU�]RQH�

��7KH�SURSHUW\�ERXQGDULHV�RI�DOO�ODQGRZQHUV�VXUURXQGLQJ�WKH�DSSOLFDQW¶V�SURSHUW\�
��7KH�SRLQW�V��RI�GLVFKDUJH�DQG�KLJKOLJKWHG�GLVFKDUJH�URXWH�FOHDUO\�VKRZQ�IRU�RQH�
PLOH�GRZQVWUHDP�

��7KH�SURSHUW\�ERXQGDULHV�RI�WKH�ODQGRZQHUV�ORFDWHG�RQ�ERWK�VLGHV�RI�WKH�GLV�
FKDUJH�URXWH�IRU�RQH�IXOO�VWUHDP�PLOH�GRZQVWUHDP�RI�WKH�SRLQW�RI�GLVFKDUJH�

��7KH�SURSHUW\�ERXQGDULHV�RI�WKH�ODQGRZQHUV�DORQJ�WKH�ZDWHUFRXUVH�IRU�D�RQH�KDOI�
PLOH�UDGLXV�IURP�WKH�SRLQW�RI�GLVFKDUJH�LI�WKH�SRLQW�RI�GLVFKDUJH�LV�LQWR�D�ODNH��
ED\�HVWXDU\��RU�DIIHFWHG�E\�WLGHV�

��7KH�ERXQGDULHV�RI�WKH�HIIOXHQW�GLVSRVDO�VLWH��IRU�H[DPSOH��LUULJDWLRQ�DUHD�RU�VXE�
VXUIDFH�GU DLQILHOG� VLWH���DO O�H YDSRUDWLRQ�KROGLQJ�S RQGV�Z LWKLQ�W KH�DS SOLFDQW¶V�
SURSHUW\��

��7KH�SURSHUW\�ERXQGDULHV�RI�DOO�ODQGRZQHUV�VXUURXQGLQJ�WKH�DSSOLFDQW¶V�SURSHUW\�
ERXQGDULHV�ZKHUH�WKH�HIIOXHQW�GLVSRVDO�VLWH�LV�ORFDWHG�

��7KH�ERXQGDULHV�RI�WKH�VOXGJH�ODQG�DSSOLFDWLRQ�VLWH��IRU�ODQG�DSSOLFDWLRQ�RI��
VHZDJH�V OXGJH�IRU�EHQHILFLDO�XVH��DQG�WKH�SURSHUW\�ERXQGDULHV�R I�O DQGRZQHUV�
VXUURXQGLQJ�WKH�DSSOLFDQW¶V�SURSHUW\�ERXQGDULHV�ZKHUH�WKH�VHZDJH�VOXGJH�ODQG�
DSSOLFDWLRQ�VLWH�LV�ORFDWHG�

��7KH�SURSHUW\�ERXQGDULHV�RI�ODQGRZQHUV�ZLWKLQ�RQH�KDOI�PLOH�LQ�DOO�GLUHFWLRQV�
IURP�WKH�DSSOLFDQW¶V�SURSHUW\�ERXQGDULHV�ZKHUH�WKH�VHZDJH�VOXGJH�GLVSRVDO�VLWH�
�IRU�H[DPSOH��VOXGJH�VXUIDFH�GLVSRVDO�VLWH�RU�VOXGJH�PRQRILOO��LV�ORFDWHG�

�
b.� ,QGLFDWH�E\�D�FKHFN�PDUN�LQ�ZKLFK�IRUPDW�WKH�ODQGRZQHUV�OLVW�LV�VXEPLWWHG��

��5HDG�:ULWHDEOH�&'�RU�'LVN� ����VHWV�RI�ODEHOV�

c.� ��&KHFN�LI�D�VHSDUDWH�OLVW�ZLWK�WKH�ODQGRZQHUV
�QDPHV�DQG�PDLOLQJ�DGGUHVV�FURVV�
UHIHUHQFHG�WR�WKH�ODQGRZQHUV�PDS�KDV�EHHQ�SURYLGHG�

d.� 3URYLGH�WKH�VRXUFH�RI�WKH�ODQGRZQHUV
�QDPHV�DQG�PDLOLQJ�DGGUHVVHV��
� � � � � � � � � � � � � �

See Attachment C

✔

✔

✔

✔

✔

✔

✔

✔

✔

✔

N/A

N/A

N/A

 Hays County Appraisal District



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

e.� $V�U HTXLUHG�E \�7 H[DV�:DWHU�&RGH��� ������L V� DQ\�S HUPDQHQW�V FKRRO�I XQG�O DQG� DI�
IHFWHG�E\�WKLV�DSSOLFDWLRQ"�� ��<HV� ��1R�

,I�\HV��SURYLGH�WKH�ORFDWLRQ�DQG�IRUHVHHDEOH�LPSDFWV�DQG�HIIHFWV�WKLV�DSSOLFDWLRQ�KDV�
RQ�WKH�ODQG�V���

2. BUFFER ZONE MAP��,QVWUXFWLRQV��3DJH�����
a. 3URYLGH�D�EXIIHU�]RQH�PDS�RQ�����[����LQFK�SDSHU��7KH�DSSOLFDQW¶V�SURSHUW\�OLQH�DQG�

WKH�EXIIHU�]RQH�OLQH�PD\�EH�GLVWLQJXLVKHG�E\�XVLQJ�GLIIHUHQW�FRORUV�DQG�DSSURSULDWH�
ODEHOV��,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�DOO�WKH�IROORZLQJ�LQIRUPDWLRQ�LV�LQFOXGHG�RQ�
WKH�PDS����

� ��7KH�DSSOLFDQW
V�SURSHUW\�ERXQGDU\�� �
� ��7KH�UHTXLUHG�EXIIHU�]RQH�
� ��(DFK�WUHDWPHQW�XQLW��
� ��7KH�GLVWDQFH�IURP�HDFK�WUHDWPHQW�XQLW�WR�WKH�SURSHUW\�ERXQGDULHV�
�
b.� +RZ�ZLOO�WKH�EXIIHU�]RQH�UHTXLUHPHQW�EH�PHW"�

��2ZQHUVKLS���
��5HVWULFWLYH�HDVHPHQW���
��1XLVDQFH�RGRU�FRQWURO���
��9DULDQFH�

�
c.� 'RHV�WKH�IDFLOLW\�FRPSO\�ZLWK�WKH�UHTXLUHPHQWV�UHJDUGLQJ�XQVXLWDEOH�VLWH�FKDUDFWH�

ULVWLF�IRXQG�LQ����7$&���������D��WKURXJK��G�"�
��<HV� ��1R�

3. ORIGINAL PHOTOGRAPHS �,QVWUXFWLRQV��3DJH�����

3URYLGH�R ULJLQDO�J URXQG�O HYHO�SKRWRJUDSKV��,QGLFDWH�E\�FKHFNLQJ�WKDW�WKH�I ROORZLQJ�
LQIRUPDWLRQ�LV�SURYLGHG��

��$W�OHDVW�RQH�RULJLQDO�SKRWRJUDSK�RI�WKH�QHZ�RU�H[SDQGHG�WUHDWPHQW�XQLW�ORFDWLRQ�

�� $W� OHDVW�W ZR�S KRWRJUDSKV�R I�W KH�H [LVWLQJ�SURSRVHG�S RLQW�R I�GL VFKDUJH� DQG�DV �
PXFK�DUHD�GRZQVWUHDP��SKRWR����DQG�XSVWUHDP��SKRWR����DV�FDQ�EH�FDSWXUHG��

�� ,I�WKH�GLVFKDUJH�LV�WR�DQ�RSHQ�ZDWHU�ERG\��H�J���ODNH��ED\���WKH�SRLQW�RI�GLVFKDUJH�
VKRXOG�EH�LQ�WKH�ULJKW�RU�OHIW�HGJH�RI�HDFK�SKRWRJUDSK�VKRZLQJ�WKH�RSHQ�ZDWHU�
DQG�ZLWK�DV�PXFK�DUHD�RQ�HDFK�UHVSHFWLYH�VLGH�RI�WKH�GLVFKDUJH�DV�FDQ�EH�FDS�
WXUHG�

��$W�OHDVW�RQH�SKRWRJUDSK�RI�WKH�H[LVWLQJ�SURSRVHG�HIIOXHQW�GLVSRVDO�VLWH�

��$�SORW�SODQ�RU�PDS�VKRZLQJ�WKH�ORFDWLRQ�DQG�GLUHFWLRQ�RI�HDFK�SKRWRJUDSK�

✔

See Attachment D
✔

✔

✔

✔

✔

✔

See Attachment E

✔

✔

✔

✔



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY
SUPPLEMENTAL PERMIT INFORMATION FORM �63,)�

FOR AGENCIES REVIEWING MUNICIPAL
TPDES WASTEWATER PERMIT APPLICATIONS��

TCEQ USE ONLY��
$SSOLFDWLRQ�W\SH�� �5HQHZDO��� �0DMRU�$PHQGPHQW��� �0LQRU�$PHQGPHQW��� ��1HZ�

&RXQW\��� � � � � � �6HJPHQW�1XPEHU� � $GPLQ�&RPSOHWH�'DWH��� � � �
$JHQF\�5HFHLYLQJ�63,)��

��7H[DV�+LVWRULFDO�&RPPLVVLRQ��� ��8�6��)LVK�DQG�:LOGOLIH�

��7H[DV�3DUNV�DQG�:LOGOLIH�'HSDUWPHQW� � ��8�6��$UP\�&RUSV�RI�(QJLQHHUV�

This form applies to TPDES permit applications only.��,QVWUXFWLRQV��3DJH�������
7KH�63,)�PXVW�EH�FRPSOHWHG�DV�D�VHSDUDWH�GRFXPHQW��7KH�7&(4�ZLOO�PDLO�D�FRS\�RI�WKH�

63,)�WR�HDFK�DJHQF\�DV�UHTXLUHG�E\�WKH�7&(4�DJUHHPHQW�ZLWK�(3$��,I�DQ\�RI�WKH�LWHPV�

DUH�QRW�FRPSOHWHO\�DGGUHVVHG�DQG�RU�IXUWKHU�LQIRUPDWLRQ�LV�QHHGHG��\RX�ZLOO�EH�FRQ�

WDFWHG�WR�SURYLGH�WKH�LQIRUPDWLRQ�EHIRUH�WKH�SHUPLW�LV�LVVXHG��(DFK�LWHP�PXVW�EH�FRP�

SOHWHO\�DGGUHVVHG���

Do not refer to a response of any item in the permit application form. (DFK�
DWWDFKPHQW�PXVW�EH�SURYLGHG�ZLWK�WKLV�IRUP�VHSDUDWHO\�IURP�WKH�DGPLQLVWUDWLYH�UHSRUW�
RI�WKH�DSSOLFDWLRQ��7KH�DSSOLFDWLRQ�ZLOO�QRW�EH�GHFODUHG�DGPLQLVWUDWLYHO\�FRPSOHWH�ZLWK�
RXW�WKLV�IRUP�EHLQJ�FRPSOHWHG�LQ�LWV�HQWLUHW\�LQFOXGLQJ�DOO�DWWDFKPHQWV��
�
The following applies to all applications:
��� 3HUPLWWHH��� � � � � � � � � � � � � �

��� 3HUPLW�1R��:4��� � � � � ����(3$�,'�1R���7;� � � � �

��� $GGUHVV�R I�W KH�S URMHFW�� ORFDWLRQ� GHVFULSWLRQ�W KDW�L QFOXGHV�V WUHHW�KLJKZD\��
FLW\�YLFLQLW\��	�FRXQW\��

�

��� 3URYLGH�WKH�QDPH��DGGUHVV��SKRQH�DQG�ID[�QXPEHU�RI�DQ�LQGLYLGXDO�WKDW�FDQ�EH�FRQ�

WDFWHG�WR�DQVZHU�VSHFLILF�TXHVWLRQV�DERXW�WKH�SURSHUW\��

1DPH��� � � � � � � � &RPSDQ\��� � � � � �
3KRQH�QXPEHU��� � � � � � �)D[�QXPEHU��� � � � �

6WUHHW�1R���� � � 6WUHHW�QDPH��� � � � � 6WUHHW�W\SH��� � �

3�2��%R[���� � � &LW\��� � � � 6WDWH���� �=,3�FRGH�� �

(PDLO��� � � � � � � � � � � � � �

 City of Wimberley

13321001

The facility is located approximately one mile northeast of the intersection of Ranch-to-Market Road 12 and
Ranch-to-Market Road 3237, in Hays County, Texas 78676.

Don Ferguson City of Wimberley

512-847-0025 512-847-0422

2027 Wimberley TX 78676

dferguson@cityofwimberley.com



7&(4������������������0XQLFLSDO�:DVWHZDWHU�3HUPLW�$SSOLFDWLRQ�±�$GPLQLVWUDWLYH�5HSRUW� 3DJH����RI����
�

��� /LVW�WKH�FRXQW\�LQ�ZKLFK�WKH�IDFLOLW\�LV�ORFDWHG��� � � � � � �

��� ,I� WKH�S URSHUW\�LV �S XEOLFO\�R ZQHG� DQG�W KH�R ZQHU�LV �G LIIHUHQW�W KDQ�W KH�S HUPLW�
WHH�DSSOLFDQW��SOHDVH�OLVW�WKH�RZQHU�RI�WKH�SURSHUW\���

� � � � � � � � � � � � � � � �

��� 3URYLGH�D�GHVFULSWLRQ�RI�WKH�HIIOXHQW�GLVFKDUJH�URXWH��7KH�GLVFKDUJH�URXWH�PXVW�IRO�
ORZ�WKH�IORZ�RI�HIIOXHQW�IURP�WKH�SRLQW�RI�GLVFKDUJH�WR�WKH�QHDUHVW�PDMRU�ZDWHUFRXUVH�
�IURP�WKH�SRLQW�R I�G LVFKDUJH�W R�D �F ODVVLILHG� VHJPHQW�DV�GHILQHG�LQ ����7$&�&KDSWHU�
������,I�NQRZQ��SOHDVH�LGHQWLI\�WKH�6HJPHQW�1XPEHU��

�

���3OHDVH�SURYLGH�D�VHSDUDWH�����PLQXWH�86*6�TXDGUDQJOH�PDS�ZLWK�WKH�SURMHFW�ERXQGD�
ULHV�SORWWHG�DQG�D�JHQHUDO�ORFDWLRQ�PDS�VKRZLQJ�WKH�SURMHFW�DUHD��3OHDVH�KLJKOLJKW�WKH�
GLVFKDUJH�URXWH�IURP�WKH�SRLQW�RI�GLVFKDUJH�IRU�D�GLVWDQFH�RI�RQH�PLOH�GRZQVWUHDP��
�7KLV�PDS�LV�UHTXLUHG�in addition to WKH�PDS�LQ�WKH�DGPLQLVWUDWLYH�UHSRUW���

���3URYLGH�RULJLQDO�SKRWRJUDSKV�RI�DQ\�VWUXFWXUHV����\HDUV�RU�ROGHU�RQ�WKH�SURSHUW\��

����'RHV�\RXU�SURMHFW�LQYROYH�DQ\�RI�WKH�IROORZLQJ"�&KHFN�DOO�WKDW�DSSO\��
��D��3URSRVHG�DFFHVV�URDGV��XWLOLW\�OLQHV��FRQVWUXFWLRQ�HDVHPHQWV�
��E��9LVXDO�HIIHFWV�WKDW�FRXOG�GDPDJH�RU�GHWUDFW�IURP�D�KLVWRULF�SURSHUW\¶V�LQWH�

JULW\�
��F��9LEUDWLRQ�HIIHFWV�GXULQJ�FRQVWUXFWLRQ�RU�DV�D�UHVXOW�RI�SURMHFW�GHVLJQ�
��G��$GGLWLRQDO�SKDVHV�RI�GHYHORSPHQW�WKDW�DUH�SODQQHG�IRU�WKH�IXWXUH�
��H��6HDOLQJ�FDYHV��IUDFWXUHV��VLQNKROHV��RWKHU�NDUVW�IHDWXUHV�
��I��'LVWXUEDQFH�RI�YHJHWDWLRQ�RU�ZHWODQGV�

�����/LVW�SURSRVHG�FRQVWUXFWLRQ�LPSDFW��VXUIDFH�DFUHV�WR�EH�LPSDFWHG��GHSWK�RI�H[FDYD�
WLRQ��VHDOLQJ�RI�FDYHV��RU�RWKHU�NDUVW�IHDWXUHV���

�

����'HVFULEH�H[LVWLQJ�GLVWXUEDQFHV��YHJHWDWLRQ�DQG�ODQG�XVH��

�

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW 
TPDES PERMITS AND MAJOR AMENDMENTS TO TPDES PERMITS�

����/LVW�FRQVWUXFWLRQ�GDWHV�RI�DOO�EXLOGLQJV�DQG�VWUXFWXUHV�RQ�WKH�SURSHUW\��

�

����3URYLGH�D�EULHI�KLVWRU\�RI�WKH�SURSHUW\��DQG�QDPH�RI�WKH�DUFKLWHFW�EXLOGHU��LI�NQRZQ�

 Hays

N/A

Effluent is discharged to Deer Creek, thence to the Upper Blanco River, Segment No. 1813 of
the Guadalupe River Basin.

See SPIF-1 and SPIF-2
N/A

✔

✔ No wetlands disturbance

Approximately one acre of land will be impacted by the construction of the facility. Disturbance of
existing vegetation will be typical of a wastewater treatment plant construction.

Vegetation consisting of various grasses and juniper trees.

No buildings are on the facility site.

The property for the proposed facility is a park which is owned and operated by the City of
Wimberley. The proposed facility site is an undeveloped, natural, and wooded area.



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



7&(4�'20(67,&�:$67(:$7(5�3(50,7�$33/,&$7,21�
'20(67,&�7(&+1,&$/�5(3257�����

�
7+(�)2//2:,1*�,6�5(48,5('�)25�$//�$33/,&$7,216����

5(1(:$/��1(:��$1'�$0(1'0(17�
�
��� 3(50,77('�$1'�25�352326('�)/2:6��,QVWUXFWLRQV��3DJH�����

PERMITTED AND/OR
PROPOSED FLOW:

Existing/Interim I 
Phase

Interim II 
Phase

Final Phase

Design Flow (MGD)

2-Hr Peak Flow (MGD)

Date construction estimated to 
commence

Date waste disposal estimated to 
commence

�
3KDVH�FXUUHQWO\�LQ�RSHUDWLRQ�� � � � ��

�
��� 1$,&6�DQG�6,&�&2'(��,QVWUXFWLRQV��3DJH�����

3URYLGH�WKH�DSSURSULDWH�6,&�&RGH�� � � �DQG�1$,&6�FRGH��� � � � �

��� 75($70(17�81,76��,QVWUXFWLRQV��3DJH�����

D�� 3URYLGH�D�GHWDLOHG�GHVFULSWLRQ�RI�WKH�WUHDWPHQW�SURFHVV���,QFOXGH�WKH�W\SH�RI�WUHDWPHQW�
SODQW��PRGH�RI�RSHUDWLRQ��DQG�DOO�WUHDWPHQW�XQLWV���6WDUW�ZLWK�WKH�SODQW¶V�KHDG�ZRUNV�
DQG�ILQLVK�ZLWK�WKH�SRLQW�RI�GLVFKDUJH���,QFOXGH�DOO�VOXGJH�SURFHVVLQJ�DQG�GU\LQJ�XQLWV���,I�
PRUH�WKDQ�RQH�SKDVH�H[LVWV�RU�LV�SURSRVHG�LQ�WKH�SHUPLW��D�GHVFULSWLRQ�RI�HDFK�
SKDVH�PXVW�EH�SURYLGHG��

�
�
�
�
3RUW�RU�SLSH�GLDPHWHU�DW�WKH�GLVFKDUJH�SRLQW��� � �LQFKHV�

�
E�� 3URYLGH�WKH�VWDUWXS�GDWH�RI�WKH�FXUUHQW�WUHDWPHQW�IDFLOLW\���� � � � �

+DYH�SODQV�DQG�VSHFLILFDWLRQV�EHHQ�DSSURYHG�IRU�WKH�H[LVWLQJ�IDFLOLWLHV�DQG�RU�HDFK�
SURSRVHG�SKDVH"��

� �<HV�� �1R��

�,I�\HV��SURYLGH�WKH�GDWH�V��RI�DSSURYDO�IRU�HDFK�SKDVH��BBBBBBBBBBBBBBBBBBBBBBB��

�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 1 of 44

0.015 0.075 0.100

N/A 0.300 0.400

N/A
September

2015 2025

September
2016N/A 2026

Existing/Interim I

4952 221320

See Attachment F

12

06/01/2009

Existing Phase facilities approved on April 24, 2009.
Interim II Phase and Final Phase facilities in design.✔



F�� )RU�DSSOLFDQWV�ZLWK�DQ�H[LVWLQJ�SHUPLW��&KHFN�WKH�2WKHU�5HTXLUHPHQWV�SDJH�V��RI�WKH�
H[LVWLQJ�SHUPLW�DQG�SURYLGH�LQIRUPDWLRQ��LQFOXGLQJ�GDWHV��RQ�DQ\�DFWLRQV�WDNHQ�WR�PHHW�DQ�
2WKHU�5HTXLUHPHQW�SHUWDLQLQJ�WR�WKH�VXEPLVVLRQ�RI�D�VXPPDU\�VXEPLWWDO�OHWWHU�LI�
DSSOLFDEOH��

�
�
�
�
�
G�� +DYH�WKH�EXIIHU�]RQH�UHTXLUHPHQWV�EHHQ�PHW"� �<HV� �1R�
�
H�� )RU�DSSOLFDQWV�ZLWK�DQ�H[LVWLQJ�SHUPLW��&KHFN�WKH�2WKHU�5HTXLUHPHQWV�SDJH�V��RI�WKH�

H[LVWLQJ�SHUPLW�DQG�SURYLGH�LQIRUPDWLRQ��LQFOXGLQJ�GDWHV��RQ�DQ\�DFWLRQV�WDNHQ�WR�PHHW�WKH�
FRQGLWLRQV�RI�DQ�2WKHU�5HTXLUHPHQW�SHUWDLQLQJ�WR�WKH�EXIIHU�]RQH�LI�DSSOLFDEOH��

�
�
�
�
I�� 3URYLGH�IORZ�GLDJUDPV�IRU�WKH�H[LVWLQJ�IDFLOLWLHV�DQG�RU�HDFK�SURSRVHG�SKDVH�RI�

FRQVWUXFWLRQ���,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�UHTXLUHG�LQIRUPDWLRQ�LV�LQFOXGHG�� �
�
J�� 3URYLGH�WKH�W\SH�DQG�GLPHQVLRQV��OHQJWK��ZLGWK��KHLJKW��RI�HDFK�WUHDWPHQW�XQLW�DQG�IRU�

DOO�SKDVHV��
�

75($70(17�81,76� ��2)�81,76� ',0(16,216���/�[�:�[�'��

� � �

� � �

� � �

� � �

� � �

� � �

� � �

� � �

�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 2 of 44

N/A-- No construction of facilities was initiated during the term of the existing permit.

✔

N/A

See Attachment G
✔

See Attachment H



��� 32//87$17�$1$/<6,6�2)�75($7('�())/8(17��,QVWUXFWLRQV��3DJH�����

3URYLGH�DQ�DQDO\VLV�RI�WKH�WUHDWHG�HIIOXHQW�IRU�WKH�IROORZLQJ�SROOXWDQWV��GDWD�PXVW�EH�
WDNHQ�ZLWKLQ���\HDU�RI�WKH�GDWH�RI�DSSOLFDWLRQ�VXEPLVVLRQ���1RW�UHTXLUHG�IRU�QHZ�SHUPLW��
DSSOLFDWLRQV�XQOHVV�WKH�IDFLOLW\�LV�LQ�RSHUDWLRQ�
�
)RU�GLVFKDUJHV�IURP�ZDWHU�WUHDWPHQW�SODQWV�SURYLGH�WKH�IROORZLQJ�SROOXWDQW�DQDO\VLV��
7RWDO�6XVSHQGHG��6ROLGV��7RWDO�'LVVROYHG�6ROLGV��S+��DOXPLQXP��DQG�IOXRULGH�LQVWHDG�RI
WKH�WDEOH�EHORZ�

�

POLLUTANT
CONCENTRATION

AVG.         MAX.

NUMBER
OF

SAMPLES
TYPE OF 
SAMPLE

SAMPLE 
DATE/ 
TIME

(1)� CBOD5 mg/l

(2)�� Total Suspended Solids, mg/l

(3)�� Ammonia-Nitrogen, mg/l

(4)�� Nitrate-Nitrogen, mg/l

(5)�� Total Kjeldahl Nitrogen, mg/l

(6)�� Sulfate, mg/l

(7)�� Chloride, mg/l

(8)�� Total Phosphorus, mg/l

(9)�� pH, standard units

(10)�� Dissolved Oxygen, mg/l

(11)�� Chlorine Residual, mg/l

(12)�� E. coli (colonies/100ml)
freshwater discharge   

(13)�� Enterococci (colonies/100ml)
saltwater discharge

(14)�� Total Dissolved Solids, mg/l

(15)�� Elec. Conductivity, umhos/cm

(16)�� Oil and Grease, mg/l

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 3 of 44

See Attachment I

3 5 2 Grab 02/25/14 &
03/26/14

17 17 1 Grab 03/26/14

<0.05 <0.05 1 Grab 02/25/14

1.60 1.60 1 Grab 02/25/14

1.74 1.74 1 Grab 02/25/14

31.7 31.7 1 Grab 02/25/14

44.0 44.0 1 Grab 02/25/14

5.53 5.53 1 Grab 02/25/14

8.02 8.02 1 Grab 02/25/14

6.37 6.37 1 Grab 02/25/14
7:30am

N/A N/A - - -

159.4 6200 2 Grab 02/25/2014 &
04/17/2014

N/A N/A - - -

448 448 1 Grab 02/25/14

769 769 1 Grab 02/25/14

N/A N/A - - -

No chlorination or disinfection process in the Existing
Phase; therefore, chlorine residual concentration was
not measured.



��� )$&,/,7<�23(5$725��,QVWUXFWLRQV��3DJH�����

3URYLGH�WKH�QDPH�DQG�RSHUDWRU�FHUWLILFDWLRQ�QXPEHU�IRU�WKH�IDFLOLW\�RSHUDWRU����

� � � � � � � � � � � � � � � � � �
�
��� 6(:$*(�6/8'*(�0$1$*(0(17�$1'�',6326$/��,QVWUXFWLRQ��3DJH�����

D�� 3OHDVH�FKHFN�WKH�FXUUHQW�VOXGJH�GLVSRVDO�PHWKRG�RU�PHWKRGV���0RUH�WKDQ�RQH�PHWKRG�FDQ�
EH�FKHFNHG��

� 3HUPLWWHG�ODQGILOO�
� 3HUPLWWHG�RU�5HJLVWHUHG�ODQG�DSSOLFDWLRQ�VLWH�IRU�EHQHILFLDO�XVH�
� /DQG�DSSOLFDWLRQ�IRU�EHQHILFLDO�XVH�DXWKRUL]HG�LQ�WKH�ZDVWHZDWHU�SHUPLW�
� 0DUNHWLQJ�DQG�GLVWULEXWLRQ�DV�DXWKRUL]HG�LQ�WKH�ZDVWHZDWHU�SHUPLW�
� &RPSRVWLQJ�DV�DXWKRUL]HG�LQ�WKH�ZDVWHZDWHU�SHUPLW�
� 3HUPLWWHG�VXUIDFH�GLVSRVDO�VLWH��VOXGJH�PRQRILOO��
� 6XUIDFH�GLVSRVDO�VLWH��VOXGJH�PRQRILOO��DXWKRUL]HG�LQ�WKH�ZDVWHZDWHU�SHUPLW�
� 7UDQVSRUWHG�WR�DQRWKHU�SHUPLWWHG�ZDVWHZDWHU�WUHDWPHQW�SODQW�RU�SHUPLWWHG�VOXGJH
���SURFHVVLQJ�IDFLOLW\��D�FXUUHQW�VWDWHPHQW�RU�DJUHHPHQW�LV�UHTXLUHG��VHH�WKH�LWHP�EHORZ��

��:ULWWHQ�VWDWHPHQW�FRQWUDFWXDO�DJUHHPHQW�IURP�WKH�ZDVWHZDWHU�WUHDWPHQW�SODQW�RU�
��SHUPLWWHG�VOXGJH�SURFHVVLQJ�IDFLOLW\�DFFHSWLQJ�WKH�VOXGJH�LV�DWWDFKHG�
� 2WKHU�PHWKRG��SURYLGH�GHVFULSWLRQ���

�
�
�

E�� 3URYLGH�WKH�IROORZLQJ�LQIRUPDWLRQ�IRU�WKH�VOXGJH�VLWH��
'LVSRVDO�VLWH�QDPH��� � � � � � � � � � � �
7&(4�3HUPLW�RU�5HJLVWUDWLRQ�1XPEHU��� � � � � � � � �
&RXQW\�ZKHUH�WKH�VLWH�LV�ORFDWHG��� � � � � � � � � �

�
F�� 3URYLGH�WKH�IROORZLQJ��

0HWKRG�RI�WUDQVSRUWDWLRQ��WUXFN��WUDLQ��SLSH��RWKHU��� � � � � � �
1DPH�RI�WKH�KDXOHU��� � � � � � � � � � � �
+DXOHU�5HJLVWUDWLRQ�1XPEHU���� � � � � � � � � �
7UDQVSRUWHG�LQ��� � �OLTXLG� �VHPL�OLTXLG� �VHPL�VROLG�� �VROLG�VWDWH�
/DQG�DSSOLFDWLRQ�IRU�� �5HFODPDWLRQ� �6RLO�&RQGLWLRQLQJ�

��� 3(50,7�$87+25,=$7,21�)25�6(:$*(�6/8'*(�',6326$/��,QVWUXFWLRQV��
3DJH�����

D�� 'RHV�WKH�H[LVWLQJ�SHUPLW�LQFOXGH�DXWKRUL]DWLRQ�IRU�ODQG�DSSOLFDWLRQ�RI�VHZDJH�VOXGJH�IRU�
EHQHILFLDO�XVH"� �<HV�� �1R�

,I�\HV��DUH�\RX�UHTXHVWLQJ�WR�FRQWLQXH�WKLV�DXWKRUL]DWLRQ�WR�ODQG�DSSO\�VHZDJH�VOXGJH�IRU�
EHQHILFLDO�XVH�� �<HV�� �1R�

,I�\HV��LV�WKH�FRPSOHWHG�$33/,&$7,21�)25�3(50,7�)25�%(1(),&,$/�/$1'�86(�
2)�6(:$*(�6/8'*(��7&(4�)RUP�1R���������DWWDFKHG�WR�WKLV�SHUPLW�UHQHZDO�
DSSOLFDWLRQ��VHH�WKH�LQVWUXFWLRQV�IRU�GHWDLOV��� <HV� � �1R�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 4 of 44

Allan Smith Lic.# WW0049697 – B

✔

✔

See Attachment J

Micro Dirt Inc. DBA Texas Organic Recovery Creedmoore, TX 78610
Registration #42016

Travis
Secondary disposal site: GBRA - Lockhart FM 20 Wastewater Treatment Facility; TPDES #WQ001021002

 Truck
Leinneweber Plumbing, Co., Inc.

TCEQ 20302
✔

✔

N/A

N/A



E�� 'RHV�WKH�H[LVWLQJ�SHUPLW�LQFOXGH�DXWKRUL]DWLRQ�IRU�DQ\�RI�WKH�IROORZLQJ�VOXGJH�SURFHVVLQJ��
VWRUDJH�RU�GLVSRVDO�RSWLRQV"�

6OXGJH�&RPSRVWLQJ� � � � � � �<HV�� �1R�
0DUNHWLQJ�DQG�'LVWULEXWLRQ�RI�VOXGJH���� � �<HV�� �1R�
6OXGJH�6XUIDFH�'LVSRVDO�RU�6OXGJH�0RQRILOO���� �<HV�� �1R�
7HPSRUDU\�VWRUDJH�RI�VOXGJH�LQ�VOXGJH�ODJRRQV��� �<HV�� �1R�

,I�\HV�WR�DQ\�RI�WKH�DERYH�VOXGJH�RSWLRQV�DQG�WKH�DSSOLFDQW�LV�UHTXHVWLQJ�WR�FRQWLQXH�WKLV�
DXWKRUL]DWLRQ��LV�WKH�FRPSOHWHG�'20(67,&�:$67(:$7(5�3(50,7�
$33/,&$7,21��6(:$*(�6/8'*(�7(&+1,&$/�5(3257��7&(4�)RUP�1R��
�������DWWDFKHG�WR�WKLV�SHUPLW�UHQHZDO�DSSOLFDWLRQ�� �<HV�� �1R�

�
��� 6(:$*(�6/8'*(�62/,'6�0$1$*(0(17�3/$1��,QVWUXFWLRQV��3DJH�����

'RHV�WKH�IDFLOLW\�GLVFKDUJH�LQ�WKH�/DNH�+RXVWRQ�ZDWHUVKHG"�� � �<HV� �1R�

'RHV�WKH�IDFLOLW\�DFFHSW�VOXGJH�IURP�RWKHU�GRPHVWLF�ZDVWHZDWHU�WUHDWPHQW�IDFLOLWLHV"�
� �<HV�� �1R�
,I�\HV�WR�HLWKHU�TXHVWLRQ��LV�WKH�UHTXLUHG�VROLGV�PDQDJHPHQW�SODQ�DWWDFKHG"� �<HV� �1R�

�
��� 6(:$*(�6/8'*(�/$*2216��,QVWUXFWLRQV��3DJH�����

D�� /RFDWLRQ�LQIRUPDWLRQ�

,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�IROORZLQJ�UHTXLUHG�PDSV�DUH�VXEPLWWHG�DV�SDUW�RI�WKH�
DSSOLFDWLRQ�DQG�WKDW�WKH\�FRQWDLQ�WKH�UHTXLUHG�LQIRUPDWLRQ"�����

� 2ULJLQDO�*HQHUDO�+LJKZD\��&RXQW\��0DS�
� 86'$�1DWXUDO�5HVRXUFHV�&RQVHUYDWLRQ�6HUYLFH�6RLO�0DS�
� )HGHUDO�(PHUJHQF\�0DQDJHPHQW�0DS�
� 6LWH�PDS�

,QGLFDWH�E\�D�FKHFN�PDUN�LI�DQ\�RI�WKH�IROORZLQJ�H[LVWLQJ�ZLWKLQ�WKH�DUHD�XVHG�SURSRVHG�IRU�
WKH�ODJRRQV��

� 2YHUODS�D�GHVLJQDWHG�����\HDU�IUHTXHQF\�IORRG�SODLQ�
� 6RLOV�ZLWK�IORRGLQJ�FODVVLILFDWLRQ��
� 2YHUODS�DQ�XQVWDEOH�DUHD�
� :HWODQGV�
� /RFDWHG�OHVV�WKDQ����PHWHUV�IURP�D�IDXOW�
� 1RQH�RI�WKHVH�

,I�D�SRUWLRQ�RI�WKH�ODJRRQ�V��LV�ORFDWHG�ZLWKLQ�WKH�����\HDU�IUHTXHQF\�IORRG�SODLQ��SURYLGH�
WKH�SURWHFWLYH�PHDVXUHV�WR�EH�XWLOL]HG�LQFOXGLQJ�W\SH�DQG�VL]H�RI�SURWHFWLYH�VWUXFWXUHV��

�
�
�
�
�
�
�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 5 of 44

✔

✔

✔

✔

N/A

✔

✔

N/A

N/A



E�� 7HPSRUDU\�VWRUDJH�LQIRUPDWLRQ�

3URYLGH�WKH�UHVXOWV�RI�WKH�IROORZLQJ�LQ�DGGLWLRQ�WR�WKH�SROOXWDQWV�OLVWHG�LQ�WKH�7HFKQLFDO�
5HSRUW�����

�

Pollutant mg/kg

Nitrate Nitrogen

Total Nitrogen

Phosphorus

Potassium

pH (Standard Units)

Ammonia Nitrogen
�

3URYLGH�WKH�IROORZLQJ�LQIRUPDWLRQ��

9ROXPH�DQG�IUHTXHQF\�RI�VOXGJH�WR�ODJRRQ�V���� � � � � � �
7RWDO�GU\�WRQV�VWRUHG�LQ�WKH�VOXGJH�ODJRRQ�V��SHU�����GD\�SHULRG��� � � �
7RWDO�GU\�WRQV�VWRUHG�LQ�WKH�VOXGJH�ODJRRQ�V��RYHU�WKH�OLIH�RI�WKH�XQLW��� � � �

�
F�� )DFLOLW\�LQIRUPDWLRQ�

'RHV�WKH�DFWLYH�SURSRVHG�VOXGJH�ODJRRQ�V��KDYH�D�OLQHU�ZLWK�D�PD[LPXP�K\GUDXOLF�
FRQGXFWLYLW\�RI��[�����FP�VHF"�� �<HV�� �1R�

,I�\HV��GHVFULEH�WKH�OLQHU��3OHDVH�QRWH�WKDW�OLQLQJ�LV�UHTXLUHG��
�
�
�
�
�

G�� 6LWH�'HYHORSPHQW�3ODQ�

3URYLGH�D�GHWDLOHG�GHVFULSWLRQ�RI�WKH�PHWKRGV�XVHG�WR�GHSRVLW�VOXGJH�LQ�WKH�ODJRRQ�V���
�
�
�
�

,Q�DGGLWLRQ�WR�WKH�GHWDLOHG�GHVFULSWLRQ��SOHDVH�LQGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�IROORZLQJ�
LQIRUPDWLRQ�LV�SURYLGHG��

� 3ODQ�YLHZ�DQG�FURVV�VHFWLRQ�RI�WKH�VOXGJH�ODJRRQ�V��
� &RS\�RI�WKH�FORVXUH�SODQ�
� &RS\�RI�GHHG�UHFRUGDWLRQ�IRU�WKH�VLWH�
� 6L]H�RI�WKH�VOXGJH�ODJRRQ�V��LQ�VXUIDFH�DFUHV�DQG�FDSDFLW\�LI�FXELF�IHHW�DQG�JDOORQV�
� 'HVFULSWLRQ�RI�WKH�PHWKRG�RI�FRQWUROOLQJ�LQILOWUDWLRQ�RI�JURXQGZDWHU�DQG�VXUIDFH�ZDWHU�
IURP�HQWHULQJ�WKH�VLWH�

� 3URFHGXUHV�WR�SUHYHQW�WKH�RFFXUUHQFH�RI�QXLVDQFH�FRQGLWLRQV�
�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 6 of 44

N/A

N/A

N/A



H�� *URXQGZDWHU�0RQLWRULQJ�

,V�JURXQGZDWHU�PRQLWRULQJ�FXUUHQWO\�FRQGXFWHG�DW�WKLV�VLWH��RU�DUH�DQ\�ZHOOV�DYDLODEOH�IRU�
JURXQGZDWHU�PRQLWRULQJ��RU�DUH�JURXQGZDWHU�PRQLWRULQJ�GDWD�RWKHUZLVH�DYDLODEOH�IRU�WKH�
VOXGJH�ODJRRQ�V�"�

�<HV� �1R��� ,I�JURXQGZDWHU�PRQLWRULQJ�GDWD�DUH�DYDLODEOH��SURYLGH�D�FRS\��

3URYLGH�D�SURILOH�RI�VRLO�W\SHV�HQFRXQWHUHG�GRZQ�WR�WKH�JURXQGZDWHU�WDEOH�DQG�WKH�GHSWK�WR�
WKH�VKDOORZHVW�JURXQGZDWHU�DV�D�VHSDUDWH�DWWDFKPHQW��

�
����$87+25,=$7,216�5(48,5(0(176�&203/,$1&(�(1)25&(0(17�

�,QVWUXFWLRQV��3DJH�����

D�� 'RHV�WKH�SHUPLWWHH�KDYH�DGGLWLRQDO�DXWKRUL]DWLRQV�IRU�WKLV�IDFLOLW\��VXFK�DV�UHXVH�
DXWKRUL]DWLRQ��VOXGJH�SHUPLW��HWF"� �<HV�� �1R�

,I�\HV��SURYLGH�WKH�7&(4�DXWKRUL]DWLRQ�QXPEHU�DQG�GHVFULSWLRQ�RI�WKH�DXWKRUL]DWLRQ��
�
�
�
�
�

�
E�� ,V�WKH�SHUPLWWHH�FXUUHQWO\�XQGHU�HQIRUFHPHQW"� �<HV�� �1R�

,V�WKH�SHUPLWWHH�UHTXLUHG�WR�PHHW�DQ\�LPSOHPHQWDWLRQ�VFKHGXOH�IRU�FRPSOLDQFH�RU�
HQIRUFHPHQW"� � � � � � � �<HV�� �1R�

,I�\HV�WR�HLWKHU�TXHVWLRQ�IRU�LWHP�����SURYLGH�D�EULHI�VXPPDU\�RI�WKH�HQIRUFHPHQW�DQG�RU�
LPSOHPHQWDWLRQ�VFKHGXOH��DQG�D�VWDWXV�XSGDWH��
�
�
�
�
�
�

�
����81%8,/7�3+$6(6��,QVWUXFWLRQV��3DJHV�����

,V�WKH�DSSOLFDWLRQ�IRU�UHQHZDO�RI�D�SHUPLW�WKDW�FRQWDLQV�DQ�XQEXLOW�SKDVH�RU�SKDVHV"��

�<HV� � �1R�

,I�\HV��GRHV�WKH�H[LVWLQJ�SHUPLW�FRQWDLQ�D�SKDVH�WKDW�KDV�QRW�EHHQ�FRQVWUXFWHG�ZLWKLQ�ILYH�
\HDUV�RI�EHLQJ�DXWKRUL]HG�E\�WKH�7&(4"� �<HV�� �1R�

,I�\HV��SURYLGH�D�GHWDLOHG�GLVFXVVLRQ�UHJDUGLQJ�WKH�FRQWLQXHG�QHHG�IRU�WKH�XQEXLOW�SKDVH���
)DLOXUH�WR�SURYLGH�VXIILFLHQW�MXVWLILFDWLRQ�PD\�UHVXOW�LQ�WKH�([HFXWLYH�'LUHFWRU�
UHFRPPHQGLQJ�GHQLDO�RI�WKH�XQEXLOW�SKDVH�RU�SKDVHV��
�
�
�
�
�
�
�

�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 7 of 44

N/A

✔

Upon issuance of the TPDES Permit, the City of Wimberley will secure an authorization for
reclaimed water use through 30 TAC Chapter 210.

✔

✔

✔

✔

The unbuilt phase described in the existing permit will not be constructed. Disposal
of the treated effluent via TLAP is no longer proposed in the Final Phase of the
requested permit. See Attachment A.



�����6,7(�'5$:,1*��,QVWUXFWLRQV��3DJH�����

3URYLGH�D�VLWH�GUDZLQJ�IRU�WKH�IDFLOLW\���,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�LW�FRQWDLQV�WKH�
IROORZLQJ��

� 7KH�ERXQGDULHV�RI�WKH�WUHDWPHQW�IDFLOLW\�
� 7KH�ERXQGDULHV�RI�WKH�DUHD�VHUYHG�E\�WKH�WUHDWPHQW�IDFLOLW\�
� ,I�ODQG�GLVSRVDO�RI�HIIOXHQW��WKH�ERXQGDULHV�RI�WKH�GLVSRVDO�VLWH�DQG�DOO�VWRUDJH�KROGLQJ�
SRQGV�

� ,I�VOXGJH�GLVSRVDO�DXWKRUL]HG�LQ�WKH�SHUPLW��WKH�ERXQGDULHV�RI�WKH�ODQG�DSSOLFDWLRQ�RU�
GLVSRVDO�VLWH�

3URYLGH�WKH�QDPH�DQG�GHVFULSWLRQ�RI�WKH�DUHD�VHUYHG�E\�WKH�WUHDWPHQW�IDFLOLW\��
�
�
�
�
�
�

�����5&5$�&(5&/$�27+(5�:$67(6��,QVWUXFWLRQV��3DJH�����

D�� 'RHV�WKH�IDFLOLW\�UHFHLYH��ZLOO�LW�UHFHLYH��RU�KDV�LW�UHFHLYHG�5&5$�KD]DUGRXV�ZDVWH�LQ�WKH�SDVW�
WKUHH�\HDUV"� �<HV�� �1R�

�
E�� 'RHV�WKH�IDFLOLW\�UHFHLYH��ZLOO�LW�UHFHLYH��RU�KDV�LW�UHFHLYHG�LQ�WKH�SDVW�WKUHH�\HDUV��&(5&/$�

ZDVWHZDWHU��5&5$�UHPHGLDWLRQ�FRUUHFWLYH�DFWLRQ�ZDVWHZDWHU�RU�RWKHU�UHPHGLDWLRQ�DFWLYLW\�
ZDVWHZDWHU"� �<HV�� �1R�

�
F�� ,I�\HV�WR�HLWKHU�D��RU�E���LV�D�GHWDLOHG�DWWDFKPHQW�ZLWK�LQIRUPDWLRQ�FRQFHUQLQJ�WKHVH�ZDVWHV�

SURYLGHG"�� �<HV�� �1R�
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 8 of 44

See Attachment K

✔

✔

✔

N/A

The current wastewater treatment facility serves only two customers: the Deer Creek Nursing
Home and Rehabilitation Center, and the Blue Hole Regional Park. The expanded Interim II Phase
and Final Phase will also serve the downtown area of the City of Wimberley.

✔

✔

✔



�
����/$%25$725<�$&&5(',7$7,21��

(IIHFWLYH�-XO\����������DOO�ODERUDWRU\�WHVWV�SHUIRUPHG�PXVW�PHHW�WKH�UHTXLUHPHQWV�RI����
7$&�&KDSWHU�����(QYLURQPHQWDO�7HVWLQJ�/DERUDWRU\�$FFUHGLWDWLRQ�DQG�&HUWLILFDWLRQ�ZLWK�
WKH�IROORZLQJ�JHQHUDO�H[HPSWLRQV��

L�� 7KH�ODERUDWRU\�LV�DQ�LQ�KRXVH�ODERUDWRU\�DQG�LV��
��� SHULRGLFDOO\�LQVSHFWHG�E\�WKH�7&(4��RU�
��� ORFDWHG�LQ�DQRWKHU�VWDWH�DQG�LV�DFFUHGLWHG�RU�LQVSHFWHG�E\�WKDW�VWDWH��RU�
��� SHUIRUPLQJ�ZRUN�IRU�DQRWKHU�FRPSDQ\�ZLWK�D�XQLW�ORFDWHG�LQ�WKH�VDPH�VLWH���

RU�
��� SHUIRUPLQJ�SUR�ERQR�ZRUN�IRU�D�JRYHUQPHQWDO�DJHQF\�RU�FKDULWDEOH��

RUJDQL]DWLRQ��
�

LL�� 7KH�ODERUDWRU\�LV�DFFUHGLWHG�XQGHU�IHGHUDO�ODZ��
LLL�� 7KH�GDWD�DUH�QHHGHG�IRU�HPHUJHQF\�UHVSRQVH�DFWLYLWLHV��DQG�D�ODERUDWRU\�DFFUHGLWHG�

XQGHU�WKH�7H[DV�/DERUDWRU\�$FFUHGLWDWLRQ�3URJUDP�LV�QRW�DYDLODEOH��
LY�� 7KH�ODERUDWRU\�VXSSOLHV�GDWD�IRU�ZKLFK�WKH�7&(4�GRHV�QRW�RIIHU�DFFUHGLWDWLRQ��

�
7KH�DSSOLFDQW�VKRXOG�UHYLHZ����7$&�&KDSWHU����IRU�VSHFLILF�UHTXLUHPHQWV���7KH�IROORZLQJ�
FHUWLILFDWLRQ�VWDWHPHQW�VKDOO�EH�VLJQHG�DQG�VXEPLWWHG�ZLWK�HYHU\�DSSOLFDWLRQ���6HH�,QVWUXFWLRQV�
7&(4�)RUP�������LQVW��3DJH�����IRU�D�OLVW�RI�GHVLJQDWHG�UHSUHVHQWDWLYHV�ZKR�PD\�VLJQ�WKH�
FHUWLILFDWLRQ��
�
&(57,),&$7,21��
�
,��� � � � � � � � � � � � � �

Typed or Printed Name     Title

FHUWLI\�WKDW�DOO�ODERUDWRU\�WHVWV�VXEPLWWHG�ZLWK�WKLV�DSSOLFDWLRQ�PHHW�WKH�UHTXLUHPHQWV�RI����

7$&�&KDSWHU�����(QYLURQPHQWDO�7HVWLQJ�/DERUDWRU\�$FFUHGLWDWLRQ�DQG�&HUWLILFDWLRQ��

�

� � � � � � � � � � � � � �
� Signature       Date
�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 9 of 44

Bob Flocke Mayor



'20(67,&�7(&+1,&$/�5(3257�����
�

7+(�)2//2:,1*�,6�5(48,5('�)25�1(:�$1'�$0(1'0(17�$33/,&$7,216�
�
��� 3(50,77('�$1'�25�352326('�)/2:6��,QVWUXFWLRQV��3DJH�����

D�� &RPSOHWH�WKH�IROORZLQJ�FKDUW��

PERMITTED AND /OR PROPOSED FLOW: Initial/existing
Phase

Intermediate
Phase

Final
Phase

Design Flow (MGD)

2-Hr Peak Flow (MGD)

Construction estimated to start

Date waste disposal to start
�
3KDVH�FXUUHQWO\�LQ�RSHUDWLRQ�� � � � � � � �

E�� 3URYLGH�D�GHWDLOHG�GLVFXVVLRQ�UHJDUGLQJ�WKH�QHHG�IRU�WKH�SURSRVHG�SHUPLW�RU�SURSRVHG�
SKDVH�V����)DLOXUH�WR�SURYLGH�VXIILFLHQW�MXVWLILFDWLRQ�PD\�UHVXOW�LQ�WKH�([HFXWLYH�'LUHFWRU�
UHFRPPHQGLQJ�GHQLDO�RI�WKH�SURSRVHG�SKDVH�V��RU�SHUPLW��
�
�
�
�
�
�
�

�
F�� 3URYLGH�WKH�IROORZLQJ�LQIRUPDWLRQ�FRQFHUQLQJ�UHJLRQDOL]DWLRQ�RI�GRPHVWLF�ZDVWHZDWHU�

WUHDWPHQW�IDFLOLWLHV��

��� ,I�WKH�DSSOLFDQW�LV�D�FLW\��FKHFN�1�$�DQG�SURFHHG�WR�LWHP���� �1�$�

,V�DQ\�SRUWLRQ�RI�WKH�SURSRVHG�VHUYLFH�DUHD�ORFDWHG�LQ�DQ�LQFRUSRUDWHG�FLW\"�

�<HV�� �1R�

,I�\HV��ZLWKLQ�WKH�FLW\�OLPLWV�RI���� � � � � � � � � �
,I�\HV��LV�FRUUHVSRQGHQFH�IURP�WKH�FLW\�LV�DWWDFKHG�� �<HV�� �1R�
,I�FRQVHQW�WR�SURYLGH�VHUYLFH�LV�DYDLODEOH�IURP�WKH�FLW\��LV�MXVWLILFDWLRQ�IRU�WKH�SURSRVHG�
IDFLOLW\�DQG�D�FRVW�DQDO\VLV�RI�H[SHQGLWXUHV�WKDW�LQFOXGHV�WKH�FRVW�RI�FRQQHFWLQJ�WR�WKH�FLW\�
YHUVXV�WKH�FRVW�RI�WKH�SURSRVHG�IDFLOLW\�RU�H[SDQVLRQ�DWWDFKHG"� �<HV� �1R�

��� ,V�DQ\�SRUWLRQ�RI�WKH�SURSRVHG�VHUYLFH�DUHD�ORFDWHG�LQVLGH�DQRWKHU�XWLOLW\¶V�&&1�DUHD"�

�<HV�� �1R�

� ,I�\HV��FKHFN�LI�MXVWLILFDWLRQ�IRU�WKH�SURSRVHG�IDFLOLW\�DQG�D�FRVW�DQDO\VLV�RI�
H[SHQGLWXUHV�WKDW�LQFOXGHV�WKH�FRVW�RI�FRQQHFWLQJ�WR�WKH�&&1�IDFLOLWLHV�YHUVXV�WKH�FRVW�
RI�WKH�SURSRVHG�IDFLOLW\�RU�H[SDQVLRQ�LV�DWWDFKHG��

��� $UH�WKHUH�DQ\�GRPHVWLF�SHUPLWWHG�ZDVWHZDWHU�WUHDWPHQW�IDFLOLWLHV�DQG�RU�FROOHFWLRQ�
V\VWHPV�ORFDWHG�ZLWKLQ�D�WKUHH�PLOH�UDGLXV�RI�WKH�SURSRVHG�IDFLOLW\"�

�<HV�� �1R�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 10 of 44

0.015 0.075 0.100

N/A 0.300 0.400

N/A September 2015 2025

N/A September 2016 2026

Initial/Existing Phase

See Attachment A

✔

✔

✔



,I�\HV��LV�D�OLVW�RI�WKHVH�IDFLOLWLHV�WKDW�LQFOXGHV�WKH�SHUPLWWHH¶V�QDPH�DQG�SHUPLW�QXPEHU��
DQG�DQ�DUHD�PDS�VKRZLQJ�WKH�ORFDWLRQ�RI�WKHVH�IDFLOLWLHV�DWWDFKHG"� �<HV�� �1R�

D�� ,I�\HV��DUH�FRSLHV�RI�\RXU�FHUWLILHG�OHWWHUV�WR�WKHVH�IDFLOLWLHV�DQG�WKHLU�UHVSRQVH�OHWWHUV�
FRQFHUQLQJ�FRQQHFWLRQ�ZLWK�WKHLU�V\VWHP�DWWDFKHG"�� �<HV�� �1R�

'RHV�D�SHUPLWWHG�GRPHVWLF�ZDVWHZDWHU�WUHDWPHQW�IDFLOLW\�RU�D�FROOHFWLRQ�V\VWHP�ORFDWHG�
ZLWKLQ�WKUHH�����PLOHV�RI�WKH�SURSRVHG�IDFLOLW\�FXUUHQWO\�KDYH�WKH�FDSDFLW\�RU�LV�ZLOOLQJ�WR�
H[SDQG�WR�DFFHSW�WKH�YROXPH�RI�ZDVWHZDWHU�SURSRVHG�LQ�WKLV�DSSOLFDWLRQ"� �

�<HV�� �1R�

,I�\HV��LV�DQ�DQDO\VLV�RI�H[SHQGLWXUHV�UHTXLUHG�WR�FRQQHFW�WR�D�SHUPLWWHG�ZDVWHZDWHU�
WUHDWPHQW�IDFLOLW\�RU�FROOHFWLRQ�V\VWHP�ORFDWHG�ZLWKLQ���PLOHV�YHUVXV�WKH�FRVW�RI�WKH�
SURSRVHG�IDFLOLW\�RU�H[SDQVLRQ�DWWDFKHG"�� �<HV�� �1R�

��� 352326('�25*$1,&�/2$',1*��,QVWUXFWLRQV��3DJH�����

D�� ,V�WKLV�D�QHZ�SHUPLW�DSSOLFDWLRQ"� �<HV�� �1R�

E�� ,I�QR��DQG�WKH�DSSOLFDWLRQ�LV�WR�DPHQG�DQ�H[LVWLQJ�SHUPLW��SURYLGH�WKH�IROORZLQJ�LQIRUPDWLRQ���

)DFLOLW\�'HVLJQ�)ORZ��IORZ�EHLQJ�UHTXHVWHG�LQ�DSSOLFDWLRQ��� � � � � �
$YHUDJH�2UJDQLF�6WUHQJWK�RU�%2'��&RQFHQWUDWLRQ�LQ�PJ�O�� � � � � �
$YHUDJH�/RDGLQJ��OEV�GD\ WRWDO�DYHUDJH�IORZ�[�DYHUDJH�%2'��FRQF��;�������� � � �
3URYLGH�WKH�VRXUFH�RI�WKH�DYHUDJH�RUJDQLF�VWUHQJWK�RU�%2'��FRQFHQWUDWLRQ� � � �

,I�WKH�LQFUHDVHG�IORZ�ZLOO�LPSDFW�WKH�H[LVWLQJ�RUJDQLF�VWUHQJWK��WKH�IROORZLQJ�WDEOH�PXVW�EH�
FRPSOHWHG��

F�� ,I�\HV�WR�TXHVWLRQ���D��WKLV�WDEOH�PXVW�EH�FRPSOHWHG��

6285&(� 727$/��
$9(5$*(�)/2:���JSG��

25*$1,&�675(1*7+�
%2'��&21&(175$7,21���PJ�O��

0XQLFLSDOLW\� � �

6XEGLYLVLRQ� � �

7UDLOHU�3DUN�7UDQVLHQW� � �

0RELOH�+RPH�3DUN� � �

6FKRRO�ZLWK�FDIHWHULD�DQG�VKRZHUV� � �

6FKRRO�ZLWK�FDIHWHULD��QR�VKRZHUV� � �

5HFUHDWLRQDO�3DUN��RYHUQLJKW�XVH� � �

5HFUHDWLRQDO�3DUN��GD\�XVH� � �

2IILFH�%XLOGLQJ�RI�)DFWRU\� � �

0RWHO� � �

5HVWDXUDQW� � �

+RVSLWDO�� � �

1XUVLQJ�+RPH� � �

2WKHU� � �

� 7RWDO�)ORZ�� $YHUDJH�%2'���

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 11 of 44

See Attachment L

✔

✔

✔

✔

0.100 MGD
380

317
Historical organic loading

 data for the existing customers and TCEQ 217 default values for new customers

46,500 300

1,500 300

7,500 1,000

9,000 300

* 35,500 375

100,000 380

*Other is future increase of residential, commercial, and restaurant sources.



��� 352326('�())/8(17�48$/,7<���352326('�',6,1)(&7,21��,QVWUXFWLRQV��
3DJH�����

3KDVH��� � � � � � ,QLWLDO�H[LVWLQJ� � ,QWHUPHGLDWH�� )LQDO� �
%2'���PJ�O� � � � � � � � � � � � � �
766��PJ�O�� � � � � � � � � � � � � �
1+��1��PJ�O�� � � � � � � � � � � � �
7RWDO�3��PJ�O�� � � � � � � � � � � � �
'2��PJ�O� � � � � � � � � � � � � � �
2WKHU��� � � � � � � � � � � � � � �

&KHFN�WKH�SURSRVHG�PHWKRG�RI�GLVLQIHFWLRQ��

�&KORULQH���� � � PJ�O�DIWHU�� � PLQXWHV�GHWHQWLRQ�WLPH�DW�SHDN�IORZ�
�8OWUDYLROHW��� � � � � VHFRQGV�FRQWDFW�WLPH�DW�SHDN�IORZ�
�2WKHU��� � � � � � � � � � � � � �
�'HFKORULQDWLRQ�SURFHVV�� � � � � � � � � �

�
��� '(6,*1�&$/&8/$7,216��,QVWUXFWLRQV��3DJH�����

� ,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�GHVLJQ�FDOFXODWLRQV�DQG�SODQW�IHDWXUHV�IRU�HDFK�SURSRVHG�
SKDVH�DUH�SURYLGHG��

([DPSOH���DQG�([DPSOH���RI�WKH�LQVWUXFWLRQV�LQFOXGHV�H[DPSOH�GHVLJQ�FDOFXODWLRQV�DQG�
SODQW�IHDWXUHV��

�
��� )$&,/,7<�6,7(��,QVWUXFWLRQV��3DJH�����

D�� :LOO�WKH�SURSRVHG�IDFLOLWLHV�EH�ORFDWHG�DERYH�WKH�����\HDU�IUHTXHQF\�IORRG�OHYHO"�

�<HV�� �1R�

,I�QR��GHVFULEH�PHDVXUHV�XVHG�WR�SURWHFW�WKH�IDFLOLW\��,QFOXGH�D�VLWH�PDS�VKRZLQJ�WKH�ORFDWLRQ�
RI�WKH�WUHDWPHQW�SODQW�ZLWKLQ�WKH�����\HDU�IUHTXHQF\�IORRG�OHYHO��,I�DSSOLFDEOH��SURYLGH�WKH�
VL]H�RI�GLNHV�RU�RWKHU�SURWHFWLYH�VWUXFWXUHV��

�
�
�
�
�

3URYLGH�WKH�VRXUFH�V��XVHG�WR�GHWHUPLQH�����\HDU�IUHTXHQF\�IORRG�SODLQ��

� � � � � � � � � � � � � � � � � �

)RU�D�QHZ�RU�H[SDQVLRQ�RI�D�IDFLOLW\��ZLOO�D�ZHWODQG�RU�SDUW�RI�D�ZHWODQG�EH�ILOOHG"�
�<HV�� �1R�

,I�\HV��KDV�WKH�DSSOLFDQW�DSSOLHG�IRU�D�8�6��&RUSV�RI�(QJLQHHUV�����'UHGJH�DQG�)LOO�SHUPLW"�
�<HV�� �1R�

,I�\HV��SURYLGH�WKH�SHUPLW�QXPEHU�� � � � � � � � � �
�
E�� � ,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�D�ZLQG�URVH�KDV�EHHQ�VXEPLWWHG��
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 12 of 44

35 5 5
- 5 5
- 2 2
- 1.0 1.0
- 6.0 6.0

pH 6 - 9 6-9 6 - 9

Intermediate Phase and Final Phase Only

✔ 1.0 20

✔

See Attachment M

✔

FEMA Map-- No. 48209C0239

✔

✔

See Attachment N



��� $87+25,=$7,21�)25�6(:$*(�6/8'*(�',6326$/��,QVWUXFWLRQV��3DJH�����

D�� $UH�\RX�UHTXHVWLQJ�WR�LQFOXGH�DXWKRUL]DWLRQ�WR�ODQG�DSSO\�VHZDJH�VOXGJH�IRU�EHQHILFLDO�XVH�
RQ�SURSHUW\�ORFDWHG�DGMDFHQW�WR�WKH�ZDVWHZDWHU�WUHDWPHQW�IDFLOLW\�XQGHU�WKH�ZDVWHZDWHU�
SHUPLW��

�<HV�� �1R�

,I�\HV��LV�WKH�FRPSOHWHG�$33/,&$7,21�)25�3(50,7�)25�%(1(),&,$/�/$1'�86(�
2)�6(:$*(�6/8'*(��7&(4�)RUP�1R���������DWWDFKHG�WR�WKLV�SHUPLW�DSSOLFDWLRQ�
�VHH�WKH�LQVWUXFWLRQV�IRU�GHWDLOV���

�<HV�� �1R�
�
E�� $UH�\RX�UHTXHVWLQJ�WR�LQFOXGH�DXWKRUL]DWLRQ�IRU�DQ\�RI�WKH�IROORZLQJ�VOXGJH�SURFHVVLQJ��

VWRUDJH�RU�GLVSRVDO�RSWLRQV�DW�WKH�ZDVWHZDWHU�WUHDWPHQW�IDFLOLW\"�

6OXGJH�&RPSRVWLQJ� � � � � � � �<HV�� �1R�
0DUNHWLQJ�DQG�'LVWULEXWLRQ�RI�VOXGJH� � � � �<HV�� �1R�
6OXGJH�6XUIDFH�'LVSRVDO�RU�6OXGJH�0RQRILOO� � �<HV�� �1R�

,I�\HV�WR�DQ\�RI�WKH�DERYH�VOXGJH�RSWLRQV�DQG�WKH�DSSOLFDQW�LV�UHTXHVWLQJ�WR�FRQWLQXH�WKLV�
DXWKRUL]DWLRQ��LV�WKH�FRPSOHWHG�'20(67,&�:$67(:$7(5�3(50,7�
$33/,&$7,21��6(:$*(�6/8'*(�7(&+1,&$/�5(3257��7&(4�)RUP�1R��
�������DWWDFKHG�WR�WKLV�SHUPLW�DSSOLFDWLRQ��� �<HV�� �1R�

�
��� 6(:$*(�6/8'*(�62/,'6�0$1$*(0(17�3/$1��,QVWUXFWLRQV��3DJH�����

3URYLGH�D�VHZDJH�VOXGJH�VROLGV�PDQDJHPHQW�SODQ��,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�LW�FRQWDLQV�
WKH�IROORZLQJ��

� 7UHDWPHQW�XQLWV�DQG�SURFHVVHV�GLPHQVLRQV�DQG�FDSDFLWLHV�
� 6ROLGV�JHQHUDWHG�DW��������������DQG����SHUFHQW�RI�GHVLJQ�IORZ�
� 0L[HG�OLTXRU�VXVSHQGHG�VROLGV�RSHUDWLQJ�UDQJH�DW�GHVLJQ�DQG�SURMHFWHG�DFWXDO�IORZ�
� 4XDQWLW\�RI�VROLGV�WR�EH�UHPRYHG�DQG�D�VFKHGXOH�IRU�VROLGV�UHPRYDO�
� ,GHQWLILFDWLRQ�DQG�RZQHUVKLS�RI�WKH�XOWLPDWH�VOXGJH�GLVSRVDO�VLWH�
� )RU�IDFXOWDWLYH�ODJRRQV��GHVLJQ�OLIH�FDOFXODWLRQV��PRQLWRULQJ�ZHOO�ORFDWLRQV�DQG�GHSWKV��

DQG�WKH�XOWLPDWH�GLVSRVDO�PHWKRG�IRU�WKH�VOXGJH�IURP�WKH�IDFXOWDWLYH�ODJRRQ�
�
$Q�H[DPSOH�RI�D�VHZDJH�VOXGJH�VROLGV�PDQDJHPHQW�SODQ�KDV�EHHQ�LQFOXGHG�DV�([DPSOH���RI�
WKH�LQVWUXFWLRQV��

�
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 13 of 44

N/A

✔

✔

✔

✔

N/A

See Attachment O
✔

✔

✔

✔

✔



'20(67,&�7(&+1,&$/�5(3257�:25.6+((7�����
5(&(,9,1*�:$7(56�

�
7+(�)2//2:,1*�,6�5(48,5('�)25�$//�73'(6�3(50,7�$33/,&$7,216�

�
��� '20(67,&�'5,1.,1*�:$7(5�6833/<��,QVWUXFWLRQV��3DJH�����

,V�WKHUH�D�VXUIDFH�ZDWHU�LQWDNH�IRU�GRPHVWLF�GULQNLQJ�ZDWHU�VXSSO\�ORFDWHG�ZLWKLQ����ILYH��
PLOHV�GRZQVWUHDP�IURP�WKH�SRLQW�SURSRVHG�SRLQW�RI�GLVFKDUJH"� �<HV�� �1R�

,I�\HV��LGHQWLI\��
2ZQHU�RI�WKH�GULQNLQJ�ZDWHU�VXSSO\�� � � � � � � � �
'LVWDQFH�DQG�GLUHFWLRQ�WR�WKH�LQWDNH�� � � � � � � � �
�&KHFN�LI�WKH�ORFDWLRQ�RI�WKH�LQWDNH�RQ�WKH�86*6�WRSRJUDSKLF�PDS�KDV�EHHQ�LGHQWLILHG�

DQG�ODEHOHG��

��� ',6&+$5*(�,172�7,'$//<�$))(&7('�:$7(56��,QVWUXFWLRQV��3DJH�����

D�� :LGWK�RI�WKH�UHFHLYLQJ�ZDWHU�DW�WKH�RXWIDOO"�� � � � � � � �IHHW�
�
E�� $UH�WKHUH�R\VWHU�UHHIV�LQ�WKH�YLFLQLW\�RI�WKH�GLVFKDUJH"� �<HV�� �1R�

,I�\HV��SURYLGH�WKH�GLVWDQFH�DQG�GLUHFWLRQ�IURP�RXWIDOO�V����

� � � � � � � � � � � � � � � � � �

�
F�� $UH�WKHUH�DQ\�6HD�*UDVVHV�ZLWKLQ�WKH�YLFLQLW\�RI�WKH�SRLQW�RI�GLVFKDUJH"� � �<HV� �1R�

,I�\HV��SURYLGH�WKH�GLVWDQFH�DQG�GLUHFWLRQ�IURP�WKH�RXWIDOO�V����

� � � � � � � � � � � � � � � � � �

��� &/$66,),('�6(*0(17��,QVWUXFWLRQV��3DJH�����

,V�WKH�GLVFKDUJH�GLUHFWO\�LQWR��RU�ZLWKLQ�����IHHW�RI��D�FODVVLILHG�VHJPHQW"�
� �<HV�� �1R�
,I�\HV��VWRS�KHUH���:RUNVKHHWV�����DQG�����DUH�FRPSOHWH���,I�QR��FRPSOHWH�LWHPV���DQG����

�
��� '(6&5,37,21�2)�,00(',$7(�5(&(,9,1*�:$7(56��,QVWUXFWLRQV��3DJH�����

1DPH�RI�WKH�LPPHGLDWH�UHFHLYLQJ�ZDWHUV��� � � � � � � �

D�� &KHFN�WKH�DSSURSULDWH�GHVFULSWLRQ�RI�WKH�UHFHLYLQJ�ZDWHUV�

�6WUHDP� � � � � � � � 2SHQ�%D\�
�)UHVKZDWHU�6ZDPS�RU�0DUVK� � � 7LGDO�6WUHDP��%D\RX��RU�0DUVK�
�/DNH�RU�3RQG�
�6XUIDFH�DUHD��� � � �DFUHV���
�$YHUDJH�GHSWK�RI�WKH�HQWLUH�ZDWHU�ERG\��� � � �IHHW�
�$YHUDJH�GHSWK�RI�ZDWHU�ERG\�ZLWKLQ�D�����IRRW�UDGLXV�RI�WKH�GLVFKDUJH�SRLQW��� IHHW�
�0DQ�PDGH�&KDQQHO�RU�'LWFK�
�2WKHU��� � � � � � � � � � � � � �

� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 14 of 44

✔

N/A

✔

Deer Creek

✔



�
E�� ,I�D�PDQ�PDGH�FKDQQHO��GLWFK�RU�VWUHDP�ZDV�FKHFNHG�DERYH��SURYLGH�WKH�IROORZLQJ���&KHFN�

RQH�RI�WKH�IROORZLQJ�WKDW�EHVW�FKDUDFWHUL]HV�WKH�DUHD�XSVWUHDP�RI�WKH�GLVFKDUJH��)RU�QHZ�
GLVFKDUJHV��FKDUDFWHUL]H�WKH�DUHD�GRZQVWUHDP�RI�WKH�GLVFKDUJH��FKHFN�RQH���

� ,QWHUPLWWHQW��GU\�IRU�DW�OHDVW�RQH�ZHHN�GXULQJ�PRVW�\HDUV��
� ,QWHUPLWWHQW�ZLWK�3HUHQQLDO�3RROV��
�HQGXULQJ�SRROV�ZLWK�VXIILFLHQW�KDELWDW�WR�PDLQWDLQ�VLJQLILFDQW�DTXDWLF�OLIH�XVHV��
�3HUHQQLDO��QRUPDOO\�IORZLQJ��

�
&KHFN�WKH�PHWKRG�XVHG�WR�FKDUDFWHUL]H�WKH�DUHD�XSVWUHDP��RU�GRZQVWUHDP�IRU�QHZ�
GLVFKDUJHUV����

�86*6�IORZ�UHFRUGV� � � �KLVWRULFDO�REVHUYDWLRQ�E\�DGMDFHQW�ODQGRZQHU�V��
�SHUVRQDO�REVHUYDWLRQ� � �RWKHU��VSHFLI\��� � � � � � �

�
F�� /LVW�WKH�QDPH�V��RI�DOO�SHUHQQLDO�VWUHDPV�WKDW�MRLQ�WKH�UHFHLYLQJ�ZDWHU�ZLWKLQ�WKUHH�PLOHV�

GRZQVWUHDP�RI�WKH�GLVFKDUJH�SRLQW����
�
�
�
�

G�� 'R�WKH�UHFHLYLQJ�ZDWHU�FKDUDFWHULVWLFV�FKDQJH�ZLWKLQ�WKUHH�PLOHV�GRZQVWUHDP�RI�WKH�
GLVFKDUJH��H�J���QDWXUDO�RU�PDQ�PDGH�GDPV��SRQGV��UHVHUYRLUV��HWF��"�� �<HV� �1R�

,I�\HV��GLVFXVV�KRZ��
�
�
�
�

H�� 3URYLGH�JHQHUDO�REVHUYDWLRQV�RI�WKH�ZDWHU�ERG\�GXULQJ�QRUPDO�GU\�ZHDWKHU�FRQGLWLRQV��
�
�
�
�
�

'DWH�DQG�WLPH�RI�REVHUYDWLRQ�� � � � � � � � � � �
:DV�ZDWHU�ERG\�LQIOXHQFHG�E\�VWRUPZDWHU�UXQRII�GXULQJ�REVHUYDWLRQV"� �<HV�� �1R�
�
��� *(1(5$/�&+$5$&7(5,67,&6�2)�:$7(5�%2'<��,QVWUXFWLRQV��3DJH�����

D�� ,V�WKH�UHFHLYLQJ�ZDWHU�XSVWUHDP�RI�WKH�GLVFKDUJHV�RU�SURSRVHG�GLVFKDUJH�VLWH�LQIOXHQFHG�E\�
�FKHFN�DV�DSSURSULDWH�"�

�RLO�ILHOG�DFWLYLWLHV� � �XUEDQ�UXQRII� � �XSVWUHDP�GLVFKDUJHV�
�DJULFXOWXUDO�UXQRII� � � VHSWLF�WDQNV� � �RWKHUV��VSHFLI\�EHORZ�

�
�
�
�
�
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 15 of 44

✔

✔

 Blanco River

✔

Approximately 0.95 miles downstream from the outfall the receiving water characteristics change
from intermittent to perennial at the confluence of Deer Creek and Blanco River.

Dry drainage bed

January 8, 2014
✔

NONE



E�� 8VHV�RI�ZDWHU�ERG\�REVHUYHG�RU�HYLGHQFHV�RI��FKHFN�DV�DSSURSULDWH���

OLYHVWRFN�ZDWHULQJ� � FRQWDFW�UHFUHDWLRQ� � LUULJDWLRQ�ZLWKGUDZDO�
QRQ�FRQWDFW�UHFUHDWLRQ� ILVKLQJ� � � � QDYLJDWLRQ�
GRPHVWLF�ZDWHU�VXSSO\�� LQGXVWULDO�ZDWHU�VXSSO\� �
SLFQLF�SDUN�DFWLYLWLHV�� RWKHUV��VSHFLI\�EHORZ�

�
�
�
�
�
�
�
�
F�� &KHFN�RQH�RI�WKH�IROORZLQJ�WR�EHVW�GHVFULEH�WKH�DHVWKHWLFV�RI�WKH�UHFHLYLQJ�ZDWHU�DQG�WKH�

VXUURXQGLQJ�DUHD��

� :LOGHUQHVV��RXWVWDQGLQJ�QDWXUDO�EHDXW\��XVXDOO\�ZRRGHG�RU�XQSDVWXUHG�DUHD��ZDWHU�
FODULW\�H[FHSWLRQDO�

� 1DWXUDO�$UHD��WUHHV�DQG�RU�QDWLYH�YHJHWDWLRQ�FRPPRQ��VRPH�GHYHORSPHQW�HYLGHQW�
�IURP�ILHOGV��SDVWXUHV��GZHOOLQJV���ZDWHU�FODULW\�GLVFRORUHG�

� &RPPRQ�6HWWLQJ��QRW�RIIHQVLYH��GHYHORSHG�EXW�XQFOXWWHUHG��ZDWHU�PD\�EH�FRORUHG�RU�
WXUELG��

� 2IIHQVLYH��VWUHDP�GRHV�QRW�HQKDQFH�DHVWKHWLFV��FOXWWHUHG��KLJKO\�GHYHORSHG��GXPSLQJ�
DUHDV��ZDWHU�GLVFRORUHG�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 16 of 44

NONE

✔



'20(67,&�:25.6+((7������
675($0�3+<6,&$/�&+$5$&7(5,67,&6�$1'�:25.6+((7�

�
5(48,5('�)25�1(:�$33/,&$7,216��0$-25�)$&,/,7,(6��$1'�

$33/,&$7,216�$'',1*�$1�287)$//�
�
'DWH�RI�VWXG\�� � � � � � � �7LPH�RI�VWXG\��� � � � � �

6WUHDP�QDPH��� � � � � � � � � � � � � � �

/RFDWLRQ���� � � � � � � � � � � � � � � �

� � � � � � � � � � � � � � � � � � �

7\SH�RI�VWUHDP�XSVWUHDP�RI�H[LVWLQJ�GLVFKDUJH�RU�GRZQVWUHDP�RI�SURSRVHG�GLVFKDUJHV���FKHFN�

RQH��� � �SHUHQQLDO� � LQWHUPLWWHQW�ZLWK�SHUHQQLDO�SRROV�

�
&203/(7(�7+(�75$16(&76�'2:1675($0�2)�7+(�(;,67,1*�25�
352326('�',6&+$5*(6��
�
��� '$7$�&2//(&7,21��,QVWUXFWLRQV��3DJH�����

1R��RI�VWUHDP�EHQGV��� �ZHOO�GHILQHG�� � �PRGHUDWHO\�GHILQHG�� SRRUO\�GHILQHG�

1R��RI�ULIIOHV��� � � � �

(YLGHQFH�RI�)ORZ�IOXFWXDWLRQV��FKHFN�RQH��� PLQRU� PRGHUDWH� � VHYHUH�
,QGLFDWH�WKH�REVHUYHG�VWUHDP�XVHV�DQG�LI�WKHUH�LV�HYLGHQFH�RI�IORZ�IOXFWXDWLRQV�RU�FKDQQHO�
REVWUXFWLRQ�PRGLILFDWLRQ�
�
6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 17 of 44

N/A — Intermittent without
perennial pools



6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

6WUHDP�7\SH�DW�7UDQVHFW�/RFDWLRQ�� ULIIOH� UXQ� JOLGH� SRRO� �FKHFN�RQH��

Location 
of 
Transect

Water 
Surface
Width (ft)

Stream Depths (ft) at Points Across Transect
(channel bed to water surface)

� � � � � � � � � � � �

�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 18 of 44



��� 6800$5,=(�0($685(0(176��,QVWUXFWLRQV��3DJH�����

6WUHDPEHG�VORSH�RI�HQWLUH�UHDFK��IURP�86*6�PDS�LQ�IW��IW���� � � � � �

$SSUR[LPDWH�GUDLQDJH�DUHD�DERYH�WKH�PRVW�GRZQVWUHDP�
WUDQVHFW��IURP�86*6�PDS�RU�FRXQW\�KLJKZD\�PDS�LQ�PO���� � � � � �

/HQJWK�RI�VWUHDP�HYDOXDWHG��LQ�IHHW��� � � � � � � � �

1XPEHU�RI�ODWHUDO�WUDQVHFWV�PDGH�� � � � � � � � �

$YHUDJH�VWUHDP�ZLGWK��LQ�IHHW��� � � � � � � � � �

$YHUDJH�VWUHDP�GHSWK��LQ�IHHW��� � � � � � � � � �

$YHUDJH�VWUHDP�YHORFLW\��LQ�IW�VHFRQG��� � � � � � � � �

,QVWDQWDQHRXV�VWUHDP�IORZ��LQ�IW��VHF��� � � � � � � � �

,QGLFDWH�IORZ�PHDVXUHPHQW�PHWKRG�� � � � � � � � �

�9(5<�,03257$17��W\SH�RI�PHWHU��IORDWLQJ�FKLS�WLPHG�RYHU�D�IL[HG�GLVWDQFH��HWF���

)ORZ�IOXFWXDWLRQV��PLQRU��PRGHUDWH��VHYHUH��� � � � � � � �

6L]H�RI�SRROV��ODUJH��VPDOO��PRGHUDWH��QRQH��� � � � � � � �

0D[LPXP�SRRO�GHSWK��LQ�IHHW��� � � � � � � � � �

7RWDO�QXPEHU�RI�VWUHDP�EHQGV�� � � � � � � � � �

� 1XPEHU�ZHOO�GHILQHG�� � � � � � � � � � �

� 1XPEHU�PRGHUDWHO\�GHILQHG�� � � � � � � � � �

� 1XPEHU�SRRUO\�GHILQHG�� � � � � � � � � �

� 7RWDO�QXPEHU�RI�ULIIOHV���� � � � � � � � � �

�
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 19 of 44



'20(67,&�:25.6+((7�����
/$1'�',6326$/�2)�())/8(17�

�
7+(�)2//2:,1*�,6�)25�$//�3(50,7�$33/,&$7,216��5(1(:$/��1(:�$1'�
$0(1'0(176��

�
��� 7<3(�2)�',6326$/�6<67(0��,QVWUXFWLRQV��3DJH�����

�6XUIDFH�$SSOLFDWLRQ�� � � �6XEVXUIDFH�$SSOLFDWLRQ�
�(YDSRUDWLRQ� � � � � � �(YDSRWUDQVSLUDWLRQ�EHGV�
� ,UULJDWLRQ�� � � � � � �6XEVXUIDFH�VRLOV�DEVRUSWLRQ�
�2WKHU��GHVFULEH�EHORZ�LQ�GHWDLO�� � �6XEVXUIDFH�DUHD�GULS�GLVSHUVDO�V\VWHP�

�
�
�
�
�

127(��$OO�DSSOLFDQW¶V�DXWKRUL]HG�RU�SURSRVLQJ�VXEVXUIDFH�GLVSRVDO�0867�
FRPSOHWH�DQG�VXEPLW�:RUNVKHHW������

�
��� /$1'�$33/,&$7,21�$5($��,QVWUXFWLRQV��3DJH�����

Effluent 
Application in 
GPD

Irrigation Acreage 
in Acres

Describe land use & indicate type of crop 
(alfalfa or wheat, Bermuda grass, park, 
golf course, pastureland, etc.)

Public Access 
Y/N

� � � �

� � � �

� � � �

� �
��� 6725$*(�$1'�(9$325$7,21�321'6��,QVWUXFWLRQV��3DJH�����

3RQG�1XPEHU� 6XUIDFH�$UHD�
�DFUHV��

6WRUDJH�YROXPH�
�DFUH�IHHW��

'LPHQVLRQV� /LQHU�7\SH�

� � � � �

� � � � �

� � � � �
�
�&KHFN�LI�WKH�OLQHU�FHUWLILFDWLRQ�FRPSOHWHG�E\�D�7H[DV�OLFHQVHG�SURIHVVLRQDO�HQJLQHHU�LV�

DWWDFKHG��
�
��� )/22'�$1'�5812))�3527(&7,21��,QVWUXFWLRQV��3DJH�����

,V�WKH�H[LVWLQJ�SURSRVHG�DSSOLFDWLRQ�VLWH�ZLWKLQ�WKH�����\HDU�IUHTXHQF\�IORRG�OHYHO"�
� �<HV�� �1R�

�
6RXUFH��� � � � � � � � � � � � � � � � �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 20 of 44

--Existing Phase Only✔

15,000 2.16 Rangeland (bermuda and rye grass) N

N/A

✔

 FEMA-- No. 48209C0239



,I�\HV��GHVFULEH�KRZ�WKH�VLWH�ZLOO�EH�SURWHFWHG�IURP�LQXQGDWLRQ��
�
�
�
�
3URYLGH�D�GHVFULSWLRQ�RI�WDLOZDWHU�FRQWUROV�DQG�UDLQIDOO�UXQ�RQ�FRQWUROV�XVHG�IRU�WKH�LUULJDWLRQ�
VLWH��
�
�
�
�
��� $118$/�&5233,1*�3/$1��,QVWUXFWLRQV��3DJH�����

3URYLGH�WKH�UHTXLUHG�FURSSLQJ�SODQ���,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�HDFK�RI�WKH�IROORZLQJ�LV�
SURYLGHG��

� 6RLOV�PDS�ZLWK�FURSV� � $GGLWLRQDO�IHUWLOL]HU�UHTXLUHPHQWV�
� &RRO�DQG�ZDUP�VHDVRQ�SODQW�VSHFLHV� � 6XSSOHPHQWDO�ZDWHULQJ�UHTXLUHPHQWV�
� &URS�JURZLQJ�VHDVRQ� � &URS�VDOW�WROHUDQFHV�
� &URS�QXWULHQW�UHTXLUHPHQWV� � +DUYHVWLQJ�PHWKRG�QXPEHU�RI�KDUYHVWV�
� 0LQLPXP�PD[LPXP�KDUYHVW�KHLJKW� � -XVWLILFDWLRQ�IRU�QRW�UHPRYLQJ�H[LVWLQJ�

YHJHWDWLRQ�WR�EH�LUULJDWHG�

���:(//�$1'�0$3�,1)250$7,21��,QVWUXFWLRQV��3DJH�����

,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�IROORZLQJ�LQIRUPDWLRQ�LV�VKRZQ�DQG�ODEHOHG�RQ�WKH�86*6�
PDS��

� 7KH�ERXQGDULHV�RI�WKH�ODQG�DSSOLFDWLRQ�VLWH�V��
� :DVWH�GLVSRVDO�RU�WUHDWPHQW�IDFLOLWLHV�
� 2Q�VLWH�EXLOGLQJV�
� %XIIHU�]RQHV�
� (IIOXHQW�VWRUDJH�DQG�WDLOZDWHU�FRQWURO�IDFLOLWLHV�
� $OO�ZDWHU�ZHOOV�ZLWKLQ���PLOH�UDGLXV�RI�WKH�GLVSRVDO�VLWH�RU�SURSHUW\�ERXQGDULHV�
� $OO�VSULQJV�DQG�VHHSV�RQVLWH�DQG�ZLWKLQ�����IHHW�RI�WKH�SURSHUW\�
� $OO�VXUIDFH�ZDWHUV�LQ�WKH�VWDWH�RQVLWH�DQG�ZLWKLQ�����IHHW�RI�WKH�SURSHUW\�

/LVW�DQG�FURVV�UHIHUHQFH�DOO�ZDWHU�ZHOOV�VKRZQ�RQ�WKH�86*6�PDS�LQ�WKH�IROORZLQJ�WDEOH����
$WWDFK�DGGLWLRQDO�SDJHV�DV�QHFHVVDU\�WR�LQFOXGH�DOO�RI�WKH�ZHOOV��

:HOO�,'� :HOO�8VH� 3URGXFLQJ"� 2SHQ��FDVHG��FDSSHG��RU�
SOXJJHG"�

3URSRVHG�%HVW�0DQDJHPHQW�
3UDFWLFH�

� � � � �

� � � � �

� � � � �

� � � � �

� � � � �

� � � � �

�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 21 of 44

 N/A

N/A

See Attachment P

✔

✔

N/A
✔

N/A
✔

✔

✔

See Attachment P



'R�\RX�SODQ�WR�LQVWDOO�JURXQG�ZDWHU�PRQLWRULQJ�ZHOOV�RU�O\VLPHWHUV�DURXQG�WKH�ODQG�DSSOLFDWLRQ�
VLWH"�� �<HV�� �1R�
�
,I�\HV��WKHQ�SURYLGH�WKH�SURSRVHG�ORFDWLRQ�RI�WKH�PRQLWRULQJ�ZHOOV�RU�O\VLPHWHUV�RQ�D�VLWH�PDS�
�
��� 62,/�0$3�$1'�62,/�$1$/<6(6��,QVWUXFWLRQV��3DJH�����

D�� ,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�WKH�86'$�6RLO�6XUYH\�PDS�KDV�EHHQ�SURYLGHG�DQG�WKH�PDS�
VKRZV�WKH�DUHD�WR�EH�XVHG�IRU�HIIOXHQW�GLVSRVDO��
�
E�� ,QGLFDWH�E\�D�FKHFN�PDUN�WKDW�UHVXOWV�IURP�VRLO�DQDO\VHV�KDYH�EHHQ�VXEPLWWHG�DV�SDUW�RI�WKH�
DSSOLFDWLRQ��
�
/LVW�DOO�86'$�GHVLJQDWHG�VRLO�VHULHV�RQ�WKH�SURSRVHG�ODQG�DSSOLFDWLRQ�DUHD���$WWDFK�DGGLWLRQDO�
SDJHV�DV�QHFHVVDU\��

6RLO�6HULHV� 'HSWK�IURP�
6XUIDFH�

3HUPHDELOLW\� $YDLODEOH�:DWHU�
&DSDFLW\�

� � � �

� � � �

� � � �

� � � �

� � � �

� � � �

�
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 22 of 44

* The City is not requesting any 
amendments to the Existing/ Interim I 
Phase as described in the existing permit.

✔

N/A*



��� ())/8(17�021,725,1*�'$7$��,QVWUXFWLRQV��3DJH�����

�

'DWH�
�PR�\U��

)ORZ�����GD\��
DYJ��LQ�*3'��

%2'�LQ�
PJ�O�

766�LQ��
PJ�O��

7.1�LQ�
PJ�O�

&RQGXFWLYLW\�
GV�P��

3KRVSKRUXV��
PJ�O�

7RWDO�DFUHV�
LUULJDWHG�

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� � � � � � � �

� GV�P�LV�HTXLYDOHQW�WR�PPKRV�FP�
�
3URYLGH�D�GLVFXVVLRQ�RI�DOO�SHUVLVWHQW�H[FXUVLRQV�WR�SHUPLWWHG�SDUDPHWHUV�DQG�FRUUHFWLYH�DFWLRQV�
WDNHQ��

�

�

�

�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 23 of 44

Feb-12 13,931 2.4
March-12 9,258 1.5
April-12 10,000 5.8
May-12 10,484 10.7
June-12 10,700 7.0
July-12 11,032 6.0
Aug-12 8,968 5.6
Sept-12 7,733 2.3
Oct-12 6,484 1.8
Nov-12 6,667 3.5
Dec-12 7,097 1.0
Jan-13 6,935 6.0
Feb-13 7,036 21.0

March-13 7,355 11.0
April-13 7,233 1.5
May-13 8,129 2.2
June-13 7,400 2.0
July-13 8,613 2.0
Aug-13 7,290 1.0
Sept-13 10,267 1.0
Oct-13 11,968 1.2
Nov-13 12,667 1.0
Dec-13 7,645 2.0
Jan-14 8,581 2.3

N/A



'20(67,&�:25.6+((7�����
68%685)$&(�/$1'�',6326$/�2)�())/8(17�

�
7+(�)2//2:,1*�,6�5(48,5('�)25�1(:�$1'�$0(1'0(17�$33/,&$7,216�
5HQHZDO�DSSOLFDWLRQV�PD\�EH�DVNHG�IRU�WKH�ZRUNVKHHW�RQ�D�FDVH�E\�FDVH�EDVLV��

�
127(��$OO�DSSOLFDQWV�DXWKRUL]HG�RU�SURSRVLQJ�VXEVXUIDFH�GLVSRVDO�0867�FRPSOHWH�DQG�VXEPLW�
:RUNVKHHW������
� �
��� �68%685)$&(�$33/,&$7,21��,QVWUXFWLRQV��3DJH�����

&RPSOHWH�WKH�LWHP�WKDW�LV�DSSOLFDEOH�IRU�WKH�PHWKRG�RI�GLVSRVDO�EHLQJ�XWLOL]HG��
&KHFN�WKH�W\SH�RI�V\VWHP��
�&RQYHQWLRQDO�'UDLQILHOG��%HGV��RU�7UHQFKHV�
�3UHVVXUH�'RVLQJ�
�0RXQG�6\VWHP�
�2WKHU��� � � � � � � � � � � �

�
$SSOLFDWLRQ�DUHD�� � � DFUHV�
$UHD�RI�GUDLQILHOG�� � � VTXDUH�IHHW�
$SSOLFDWLRQ�UDWH�� � � JDO�VTXDUH�IRRW�GD\��
$UHD�RI�WUHQFK�� � � VTXDUH�IHHW�
'HSWK�WR�JURXQGZDWHU�� � � IHHW�
1XPEHU�RI�EHGV�� � � �
'RVLQJ�GXUDWLRQ�SHU�DUHD�� � � KRXUV�
,QILOWUDWLRQ�5DWH�� � � LQFKHV�KRXU�
'RVLQJ�DPRXQW�SHU�DUHD�� � � LQFKHV�GD\�
$UHD�RI�EHG�V��� � � VTXDUH�IHHW�
6WRUDJH�YROXPH�� � � JDOORQV�
6RLO�&ODVVLILFDWLRQ�� � � � � � � � � �

�
�&KHFN�LI�D�VHSDUDWH�HQJLQHHULQJ�UHSRUW�ZLWK�DOO�LQIRUPDWLRQ�UHTXLUHG�LQ����7$&�6HFWLRQ�
�������DQG�D�GHVFULSWLRQ�RI�WKH�VFKHGXOH�RI�GRVLQJ�EDVLQ�URWDWLRQ�DUH�DWWDFKHG��

�
��� (':$5'6�$48,)(5�5(&+$5*(�$5($��,QVWUXFWLRQV��3DJH�����

,V�WKH�VXEVXUIDFH�V\VWHP�DQG�RU�ZDVWHZDWHU�WUHDWPHQW�SODQW�ORFDWHG�RQ�WKH�(GZDUGV�$TXLIHU�
5HFKDUJH�=RQH�DV�PDSSHG�E\�WKH�7&(4"�� �<HV�� �1R�

,I�\HV��WKDQ�WKH�VXEVXUIDFH�V\VWHP�PD\�EH�SURKLELWHG�E\����7$&�6HFWLRQ���������3OHDVH�FDOO�WKH�
0XQLFLSDO�3HUPLWV�7HDP�WR�VFKHGXOH�D�SUH�DSSOLFDWLRQ�PHHWLQJ��
�
,V�WKH�VXEVXUIDFH�V\VWHP�DQG�RU�ZDVWHZDWHU�WUHDWPHQW�SODQW�ORFDWHG�RQ�WKH�(GZDUGV�$TXLIHU�
7UDQVLWLRQ�=RQH�DV�PDSSHG�E\�WKH�7&(4"� �<HV�� �1R�

,I�\HV��WKDQ�WKH�VXEVXUIDFH�V\VWHP�PD\�EH�SURKLELWHG�E\����7$&�6HFWLRQ���������3OHDVH�FDOO�WKH�
0XQLFLSDO�3HUPLWV�7HDP�WR�VFKHGXOH�D�SUH�DSSOLFDWLRQ�PHHWLQJ��
�
� �

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 25 of 44

The City is not requesting any amendments to the Existing/ Interim I Phase as described in the existing permit.

✔

2.16
-

0.16
-

>6
11

-

41,625

Gruene (GrC)- Clayey Gravel

✔

✔



'20(67,&�:25.6+((7�����
,1'8675,$/�:$67(�&2175,%87,21�

�
��� $//�327:V��,QVWUXFWLRQV��3DJH�����

D�� 3URYLGH�WKH�QXPEHU�RI�HDFK�RI�WKH�IROORZLQJ�W\SHV�RI�LQGXVWULDO�XVHUV�WKDW�GLVFKDUJH�WR�\RXU�
327:�DQG�WKH�IORZV�IURP�HDFK��

7\SH�RI�LQGXVWULDO�XVHU� 1XPEHU�RI�LQGXVWULDO�XVHUV� $YHUDJH�)ORZV�LQ�0*'�

&,8V� � �

6,8V���1RQ�FDWHJRULFDO� � �

2WKHU�,8V� � �
�
E�� ,Q�WKH�SDVW�WKUHH�\HDUV��KDV�\RXU�327:�H[SHULHQFHG�WUHDWPHQW�SODQW�LQWHUIHUHQFH�DV�GHILQHG�

LQ�WKH�'HILQLWLRQV�VHFWLRQ�RI�WKH�LQVWUXFWLRQV"�

�<HV� �1R� ,I�\HV��LGHQWLI\�DOO�GDWHV��GXUDWLRQ��GHVFULSWLRQ�RI�LQWHUIHUHQFH��
SUREDEOH�FDXVH�V��DQG�SRVVLEOH�VRXUFH�V���

�

�

�

F�� ,Q�WKH�SDVW�WKUHH�\HDUV��KDV�\RXU�327:�H[SHULHQFHG�SDVV�WKURXJK�DV�GHILQHG�LQ�WKH�
'HILQLWLRQV�VHFWLRQ�RI�WKH�LQVWUXFWLRQV"�

�<HV�� �1R�� � ,I�\HV��LGHQWLI\�DOO�GDWHV��GXUDWLRQ��GHVFULSWLRQ�RI�SROOXWDQWV�SDVVLQJ�
WKURXJK�WKH�WUHDWPHQW�SODQW��SUREDEOH�FDXVH�V��DQG�SRVVLEOH�
VRXUFH�V���

�

�

�

G�� 'RHV�\RXU�327:�KDYH��RU�LV�LW�UHTXLUHG�WR�GHYHORS�DQ�DSSURYHG�SUHWUHDWPHQW�SURJUDP"�

�<HV�� �1R�� � ,I�\HV��DQVZHU�DOO�TXHVWLRQV�LQ�LWHP����EXW�VNLS�LWHP���TXHVWLRQV�������
,I�QR��VNLS�LWHP���DQG�DQVZHU�DOO�TXHVWLRQV�LQ�LWHP���IRU�HDFK�
VLJQLILFDQW�LQGXVWULDO�XVHU��

����327:V�:,7+�$33529('�352*5$06�25�7+26(�5(48,5('�72�'(9(/23�
$�352*5$0��,QVWUXFWLRQV��3DJH�����

D�� +DYH�WKHUH�EHHQ�DQ\�VXEVWDQWLDO�PRGLILFDWLRQV�WR�WKH�327:¶V�DSSURYHG�SUHWUHDWPHQW�
SURJUDP�WKDW�KDYH�QRW�EHHQ�DSSURYHG�DFFRUGLQJ�WR����&)5�6HFWLRQ�������"�

�<HV�� �1R�� � ,I�\HV��LGHQWLI\�RQ�D�VHSDUDWH�DWWDFKPHQW�DOO�VXEVWDQWLDO�DQG�
QRQVXEVWDQWLDO�PRGLILFDWLRQV�WKDW�KDYH�QRW�EHHQ�VXEPLWWHG�WR�WKH�
$SSURYDO�$XWKRULW\��7&(4���

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 39 of 44

0 -

0 -

0 -

✔

✔

✔

N/A



E�� /LVW�DOO�SDUDPHWHUV�PHDVXUHG�DERYH�WKH�0$/�LQ�WKH�327:¶V�HIIOXHQW�DQQXDO�PRQLWRULQJ�
VFDQV�GXULQJ�WKH�ODVW�WKUHH�\HDUV��

�

3ROOXWDQW� &RQFHQWUDWLRQ� 0$/� 8QLWV� 'DWH�

� � � � �

� � � � �

� � � � �

� � � � �

� � � � �

� � � � �
� �
F�� +DV�DQ�,8�FDXVHG�RU�FRQWULEXWHG�WR�DQ\�SUREOHPV��H�J���LQWHUIHUHQFHV��SDVV�WKURXJK��DW�\RXU�

327:�LQ�WKH�SDVW�WKUHH�\HDUV"��

�<HV�� �1R�� � � ,I�\HV��LGHQWLI\�WKH�LQGXVWU\��GHVFULEH�HDFK�HSLVRGH��LQFOXGLQJ�
GDWHV��GXUDWLRQ��GHVFULSWLRQ�RI�SUREOHPV��DQG�SUREDEOH�
SROOXWDQWV���6XEPLW�D�VHSDUDWH�DWWDFKPHQW�LI�QHFHVVDU\��

�

�

�

�

�

��� 6,*1,),&$17�,1'8675,$/�86(5��6,8��,1)250$7,21��,QVWUXFWLRQV��3DJH�����

D�� &RPSDQ\�1DPH��� � � � � � � � �6,&�&RGH�� � � �
7HOHSKRQH�QXPEHU��� � � � � �)D[�QXPEHU��� � � � �
&RQWDFW�QDPH�� � � � � � � � � � � � � �
6WUHHW�1R��� � � �6WUHHW�QDPH�� � � � � � �6WUHHW�W\SH�� � �
&LW\�� � � � � � � � � � �6WDWH��� �=LS�&RGH�� � � �

�
E�� 'HVFULEH�WKH�LQGXVWULDO�SURFHVVHV�RI�RWKHU�DFWLYLWLHV�WKDW�DIIHFW�RU�FRQWULEXWH�WR�WKH�6,8¶V�

GLVFKDUJH��
�
�
�
�
�
�
�
�
�
�
�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 40 of 44

N/A

N/A



F�� 3URYLGH�D�GHVFULSWLRQ�RI�WKH�SULQFLSDO�SURGXFW�V���
�
�
�
�
�
G�� )ORZ�UDWH�LQIRUPDWLRQ��

)ORZ�LQIRUPDWLRQ� *DOORQV�SHU�GD\�
GLVFKDUJHG�

&RQWLQXRXV��EDWFK�RU�LQWHUPLWWHQW�GLVFKDUJH�

3URFHVV�ZDVWHZDWHU� � �

1RQ�SURFHVV�ZDVWHZDWHU� � �
�
H�� 3UHWUHDWPHQW�6WDQGDUGV��,QGLFDWH�ZKHWKHU�WKH�6,8�LV�VXEMHFW�WR�WKH�IROORZLQJ��

7HFKQLFDOO\�EDVHG�ORFDO�OLPLWV�DV�GHILQHG�LQ�WKH�'HILQLWLRQV�VHFWLRQ�RI�WKH�LQVWUXFWLRQV��

�<HV�� �1R�

&DWHJRULFDO�SUHWUHDWPHQW�VWDQGDUGV�����&)5�3DUWV������������ �<HV�� �1R�

,I�VXEMHFW�WR�FDWHJRULFDO�SUHWUHDWPHQW�VWDQGDUGV��LQGLFDWH�WKH�DSSOLFDEOH�FDWHJRU\�DQG�
VXEFDWHJRU\�IRU�HDFK�FDWHJRULFDO�SURFHVV��

&DWHJRU\�LQ��
���&)5�

6XEFDWHJRU\�LQ�
���&)5�

6XEFDWHJRU\�LQ�
���&)5�

6XEFDWHJRU\�LQ��
���&)5�

6XEFDWHJRU\�LQ�
���&)5�

� � � � �

� � � � �

� � � � �

� � � � �
�
I�� +DV�WKH�6,8�FDXVHG�RU�FRQWULEXWHG�WR�DQ\�SUREOHPV��H�J���LQWHUIHUHQFHV��SDVV�WKURXJK��DW�

\RXU�327:�LQ�WKH�SDVW�WKUHH�\HDUV"��

�<HV�� �1R�� � ,I�\HV��LGHQWLI\�WKH�6,8��GHVFULEH�HDFK�HSLVRGH��LQFOXGLQJ�GDWHV��
GXUDWLRQ��GHVFULSWLRQ�RI�SUREOHPV��DQG�SUREDEOH�SROOXWDQWV���
3URYLGH�D�VHSDUDWH�DWWDFKPHQW�LI�QHFHVVDU\��

�
�
�
�
�
�
�
�
�
�
�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 41 of 44



:25.6+((7�����
�

7(;$6�&200,66,21�21�
(19,5210(17$/�48$/,7<�

�
&/$66�9�,1-(&7,21�:(//�

,19(1725<��$87+25,=$7,21�
)250�

�
5HJ��1R����

�
6HFWLRQ�,�*HQHUDO�,QIRUPDWLRQ�

3URYLGH�WKH�LQIRUPDWLRQ�LQ�LWHPV���WKURXJK����,QVWUXFWLRQV��3DJH�����

����7&(4�3URJUDP�$UHD��367��9&3��,+:��HWF����&RQWDFW�1DPH�DQG�3KRQH�1XPEHU�
�
�
����$JHQW�&RQVXOWDQW��&RQWDFW�1DPH��$GGUHVV��6WUHHW��&LW\��6WDWH��DQG�=LS�&RGH���DQG�3KRQH�
1XPEHU�
�
�
���� �2ZQHU������� 2SHUDWRU�
2ZQHU�2SHUDWRU��&RQWDFW�1DPH��$GGUHVV��6WUHHW��&LW\��6WDWH��DQG�=LS�&RGH���DQG�3KRQH�
1XPEHU�
�
�
����)DFLOLW\�1DPH��$GGUHVV��6WUHHW��&LW\��&RXQW\���6WDWH��DQG�=LS�&RGH��RU�ORFDWLRQ�GHVFULSWLRQ��LI�
QR�DGGUHVV�LV�DYDLODEOH��DQG�)DFLOLW\�&RQWDFW�3HUVRQ�DQG�3KRQH�1XPEHU�
�
�
�
����/DWLWXGH�DQG�/RQJLWXGH��GHJUHHV�PLQXWHV�VHFRQGV��DQG�PHWKRG�RI�GHWHUPLQDWLRQ��*36��
7232��HWF�����$WWDFK�WRSRJUDSKLF�TXDGUDQJOH�PDS�DV�DWWDFKPHQW�$��
�
�
�
����7\SH�RI�:HOO�&RQVWUXFWLRQ��9HUWLFDO�,QMHFWLRQ��6XEVXUIDFH�)OXLG�'LVWULEXWLRQ�6\VWHP��
,QILOWUDWLRQ�*DOOHU\���7HPSRUDU\�,QMHFWLRQ�3RLQWV��HWF���DQG�1XPEHU�RI�,QMHFWLRQ�:HOOV�
�
�
�
����'HWDLOHG�'HVFULSWLRQ�UHJDUGLQJ�SXUSRVH�RI�,QMHFWLRQ�6\VWHP���$WWDFK�D�6LWH�0DS�DV�
$WWDFKPHQW�%��$WWDFK�WKH�$SSURYHG�5HPHGLDWLRQ�3ODQ��LI�DSSURSULDWH��
�
�
�
����:DWHU�:HOO�'ULOOHU�,QVWDOOHU��$GGUHVV��6WUHHW��&LW\��6WDWH��DQG�=LS�&RGH���3KRQH�1XPEHU��
DQG�/LFHQVH�1XPEHU�
�
�
�

�

SUBMIT TO:
TCEQ
Industrial and Hazardous 
Waste Permits Section 
MC130
PO Box 13087
Austin, Texas 78711-3087
512/239-6075

For TCEQ Use Only

Reg. No.   

Date Received   

Date Authorized   

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 42 of 44

TLAP, Region 11 — (512)339-2929

Don Ferguson — (512)847-0025

City of Wimberley, Don Ferguson, 12111 Ranch Road 12, Wimberley, Texas, 78676 (512)847-0025

✔

City of Wimberley Water Reclamation Facility, 333 Blue Hole Lane, Wimberley, Texas, 78676
Contact: Don Ferguson; (512)847-0025

30° 00' 14" N 98° 05' 00" W
Topographic Map — Arc GIS
See Attachment 7-A

Existing — 11 pressure-dosed absorption beds with a total surface area of 94,500 sq. ft. of non-public land.

Disposal of treated wastewater for the facility during the existing phase.
See Attachment 7-B

Unknown.



6HFWLRQ�,,��3URSRVHG�'RZQ�+ROH�'HVLJQ�
$WWDFK�D�GLDJUDP�VLJQHG�DQG�VHDOHG�E\�D�OLFHQVHG�HQJLQHHU�DV�$WWDFKPHQW�&�

1DPH�RI�
6WULQJ�

6L]H�
6HWWLQJ�
'HSWK�

6DFNV�&HPHQW�*URXW���6OXUU\�9ROXPH�
��7RS�RI�&HPHQW�

+ROH�
6L]H�

:HLJKW�
39&�6WHHO�
�OEV�IW��

����&DVLQJ� � � � � �

����7XELQJ� � � � � �

����6FUHHQ� � � � � �

6HFWLRQ�,,,�3URSRVHG�7UHQFK�6\VWHP��6XEVXUIDFH�)OXLG�'LVWULEXWLRQ�6\VWHP��
RU�,QILOWUDWLRQ�*DOOHU\�

$WWDFK�D�GLDJUDP�VLJQHG�DQG�VHDOHG�E\�D�OLFHQVHG�HQJLQHHU�DV�$WWDFKPHQW�'�
����6\VWHP�V��'LPHQVLRQV� ����6\VWHP�V��&RQVWUXFWLRQ�

6HFWLRQ�,9�6LWH�+\GURJHRORJLFDO�DQG�,QMHFWLRQ�=RQH�'DWD�
3URYLGH�WKH�LQIRUPDWLRQ�LQ�LWHPV����WKURXJK����

����1DPH�RI�&RQWDPLQDWHG�$TXLIHU�

����5HFHLYLQJ�)RUPDWLRQ�1DPH�RI�,QMHFWLRQ�=RQH�

����:HOO�7UHQFK�7RWDO�'HSWK�

����6XUIDFH�(OHYDWLRQ�

����'HSWK�WR�*URXQG�:DWHU�

����,QMHFWLRQ�=RQH�'HSWK�

����,QMHFWLRQ�=RQH�YHUWLFDOO\�LVRODWHG�JHRORJLFDOO\"�<�1�,PSHUYLRXV�6WUDWD��EHWZHHQ�,QMHFWLRQ�
=RQH�DQG�QHDUHVW�8QGHUJURXQG�6RXUFH�RI�'ULQNLQJ�:DWHU�
1DPH��BBBBBBBBBBBBBB�
7KLFNQHVV��BBBBBBBBBBB�

����3URYLGH�D�OLVW�RI�FRQWDPLQDQWV�DQG�WKH�OHYHOV��SSP��LQ�FRQWDPLQDWHG�DTXLIHU�
$WWDFK�DV�$WWDFKPHQW�(�

����+RUL]RQWDO�DQG�9HUWLFDO�H[WHQW�RI�FRQWDPLQDWLRQ�DQG�LQMHFWLRQ�SOXPH�
$WWDFK�DV�$WWDFKPHQW�)�
����)RUPDWLRQ��,QMHFWLRQ�=RQH��:DWHU�&KHPLVWU\��%DFNJURXQG�OHYHOV��7'6��HWF��
$WWDFK�DV�$WWDFKPHQW�*�
����,QMHFWLRQ�)OXLG�&KHPLVWU\�LQ�330�DW�SRLQW�RI�LQMHFWLRQ�
$WWDFK�DV�$WWDFKPHQW�+�
����/RZHVW�.QRZQ�'HSWK�RI�*URXQG�:DWHU�ZLWK����������330�7'6�

����0D[LPXP�LQMHFWLRQ�5DWH�9ROXPH�3UHVVXUH�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 43 of 44

N/A

Surface area: 2.16 acres See Attachment 7-C

N/A



����:DWHU�ZHOOV�ZLWKLQ�����PLOH�UDGLXV��DWWDFK�PDS�DV�$WWDFKPHQW�,��

����,QMHFWLRQ�ZHOOV�ZLWKLQ�����PLOH�UDGLXV��DWWDFK�PDS�DV�$WWDFKPHQW�,��

����0RQLWRU�ZHOOV�ZLWKLQ�����PLOH�UDGLXV���DWWDFK�GULOOHUV�ORJV�DQG�PDS�DV�$WWDFKPHQW�,��

����6DPSOLQJ�IUHTXHQF\�

����.QRZQ�KD]DUGRXV�FRPSRQHQWV�LQ�LQMHFWLRQ�IOXLG�
6HFWLRQ�9�6LWH�+LVWRU\�

3URYLGH�WKH�LQIRUPDWLRQ�LQ�LWHPV����WKURXJK����
����7\SH�RI�)DFLOLW\�

����&RQWDPLQDWLRQ�'DWHV�

����2ULJLQDO�&RQWDPLQDWLRQ��92&V��73+��%7(;��HWF���DQG�&RQFHQWUDWLRQV�
$WWDFK�DV�DWWDFKPHQW�-�
�����3UHYLRXV�5HPHGLDWLRQ�
$WWDFK�UHVXOWV�RI�DQ\�SUHYLRXV�UHPHGLDWLRQ�DV�DWWDFKPHQW�.�

�
�

127(�� $XWKRUL]DWLRQ�)RUP�VKRXOG�EH�FRPSOHWHG�LQ�GHWDLO�DQG�DXWKRUL]DWLRQ�JLYHQ�E\�
7&(4�EHIRUH�FRQVWUXFWLRQ��RSHUDWLRQ��DQG�RU�FRQYHUVLRQ�FDQ�EHJLQ���$WWDFK�DGGLWLRQDO�SDJHV�DV�
QHFHVVDU\��
�

TCEQ-10054 (09/01/2010) Domestic Wastewater Permit Application Technical Report Page 44 of 44

N/A



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



!(

.
ATTACHMENT 7-B

CITY OF WIMBERLEY
CITY OF WIMBERLEY WATER RECLAMATION FACILITY

PERMIT APPLICATION

INJECTION WELL SITE MAP 
DATE:
APRIL 14, 2014

SOURCE: SSURGO SOIL SURVEY 

6300 LA CALMA 
SUITE 400

AUSTIN, TEXAS 78752
PHONE: (512) 452-5905

FAX: (512) 452-2325

FIGURE 1 OF 1

PROJECT NUMBER:
     1732-002-01

          Legend
Injection Site- Existing Phase

!( Proposed Outfall- Final Phase

Deer Creek

Injection Field- Existing Phase

Property Boundary

Facility Location

0 500 1,000250 Feet



hfrels


hfrels
ATTACHMENT 7-C CITY OF WIMBERLEY CITY OF WIMBERLEY WATER RECLAMATION FACILITY PERMIT APPLICATIONSUBSURFACE FLUID DISTRIBUTION SYSTEM CONSTRUCTION 

















CITY OF WIMBERLEY  
CITY OF WIMBERLEY WATER RECLAMATION FACILITY 

PERMIT APPLICATION 
 

TABLE OF ATTACHMENTS 
 

 
Attachment Description  Reference 
 

A Amendment Request and Justification  Admin Rpt 1.0 

B USGS Map  Admin Rpt 1.0, Item 8.m  
 
C Affected Landowner Information  Admin Rpt 1.1, Item1  
 
D Buffer Zone Map  Admin Rpt 1.1, Item 2.a 

E Original Photographs  Admin Rpt 1.1, Item 3 

F Treatment Unit Processes  Tech Rpt 1.0, Item 3.a 

G Process Flow Diagram  Tech Rpt 1.0, Item 3.f 

H List of Treatment Units  Tech Rpt 1.0, Item 3.g 

I Analytical Reports    Tech Rpt 1.0, Item 4 
 
J Contractual Agreement for Sludge Processing  Tech Rpt 1.0, Item 6.a 

K Site Drawing  Tech Rpt 1.0, Item 12 
 
L Regionalization Discussion  Tech Rpt 1.1, Item 1.c  
 
M Design Calculations  Tech Rpt 1.1, Item 4  
 
N Wind Rose  Tech Rpt 1.1, Item 5.b 

O Sewage Sludge Solids Management Plan  Tech Rpt 1.1, Item 7 

P Well Information  Wkst. 3.0, Item 6 

  



Attachment A 

Amendment Request and Justification 

Admin Rpt 1.0



 

A-1 
  

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-A_Project Justification.docx May 12, 2014 

ATTACHMENT A 
CITY OF WIMBERLEY  

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
AMENDMENT REQUEST AND JUSTIFICATION 

 

The City of Wimberley (City) owns the City of Wimberley Water Reclamation Facility (WRF). 
The WRF is operated in accordance with provisions specified in Texas Commission on 
Environmental Quality Permit Number WQ0013321001.  A renewal of the permit with 
amendments is requested with this application.  This attachment presents background 
information, provides a description of the requested amendments, and provides justification for 
these amendments.  

BACKGROUND INFORMATION 

The WRF is currently operating in a phase of the TCEQ permit with a daily average permitted 
flow of 15,000 gallons per day (GPD).  The WRF currently serves two customers: the Deer 
Creek of Wimberley Nursing Home and Rehabilitation Center, and the Blue Hole Regional Park.  
The WRF effluent is disposed by subsurface land application through a series of perforated pipes 
to a disposal field adjacent to the WRF.   

An expansion of the service area is proposed by the City.  Customers that currently rely on 
individual septic systems in the central area of the City will be provided conventional wastewater 
collection and treatment.  To provide these services to the proposed customers in the central area 
of the city, an increase in treatment capacity of the WRF and an alternate method of effluent 
disposal are required.    

AMENDMENT REQUESTS 

Major amendments to the TCEQ permit WQ0013321001 are requested.  The requested 
amendments to the permit are as follows: 

1. Add two phases to the permit to increase the permitted flow. 
x Interim II Phase for 75,000 GPD 
x Final Phase for 100,000 GPD   

2. Change the method of effluent disposal from subsurface land application to discharge to 
surface waters. 

3.  Relocate the WRF within the City’s property boundary.  
 



 

A-2 
  

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-A_Project Justification.docx May 12, 2014 

Although the City is requesting authorization for a discharge to surface waters, the City also 
plans to obtain authorization to reuse treated effluent. The treated effluent will be beneficially 
used to irrigate open areas in Blue Hole Regional Park and potentially other areas in the central 
Wimberley area.  Reusing effluent will minimize the frequency that discharging to Deer Creek is 
necessary.  Design of the new treatment facility will also incorporate a 500,000 gallon treated 
effluent storage tank, which will serve as storage during wet weather events, when irrigation is 
prohibited. This additional storage volume will further reduce the amount of effluent discharged 
to Deer Creek.     

JUSTIFICATION FOR AMENDMENTS 

The primary purpose for the proposed changes to the facility is the need to protect Cypress 
Creek,  which  runs  through  the  City’s  central  business  district.    Increasing  concentration  levels  of  
bacteria have been measured in samples from the creek. The increase in bacteria is believed to be 
caused by deteriorating septic systems.  Therefore, constructing a collection system and 
providing an alternate wastewater disposal method for existing commercial and food service 
establishments, as well as residents in the central area of the city are proposed.  

1. Increase of Permitted Flows 

The permitted 30- day average wastewater flows for the proposed WRF is 75,000 GPD and 
100,000 GPD.  The projected flows to the WRF are based on an analysis of water usage data 
for the proposed customers and historical data for the existing customers.   
 
Water usage data for a 12-month period for proposed customers were assessed.  Seasonal 
variations for outside landscape irrigation were accounted for in determining the return flows 
as wastewater conveyed to the WRF.  In anticipation of increases in water use as proposed 
customers in the central area of the city are no longer limited by their septic systems, 
wastewater flows were conservatively estimated.  
 
The flows associated with the existing WRF customers were determined based on monthly 
operating reports.  The reports for a 24-month period were reviewed. 

In accordance with Title 30 Texas Administrative Code Chapter 217.32.(a)(1)(B) the design 
flow for the WRF, which is the maximum 30-day average flow for the proposed WRF, is 
based on 1.5 times the annual average flows estimated by the data evaluation.  The estimated 
maximum 30-day average flows associated with the customers in the proposed service area 
are as follows: 



 

A-3 
  

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-A_Project Justification.docx May 12, 2014 

Customer Type Maximum 30-day Average 
Flows* 

Residential 18,000 

Commercial*  39,000 

Food-Service 7,500 

Total Flow 64,500 

*Includes existing customers 
The planned population to be served and the quantity of waste produced in the proposed 
service area are not expected to exceed the design limitations of the treatment facility.  
Expansion of the proposed service area is not planned.  The WRF will be designed with 
adequate capacity for treating wastewater from future customers within the proposed service 
area..  The City, however, will conduct an evaluation of the flows to the WRF before 
authorizing connections to customers beyond those currently established in the proposed 
service area.    

2. Change to the Method of Effluent Disposal  

The volume of wastewater that will be treated at the new facility is such that land application 
of effluent as a sole means of disposal is cost prohibitive to the community.  Under a Texas 
Land Application Permit (TLAP), spray irrigation of treated effluent would require a sizable 
storage pond, which would be costly and also detract from the recreational use of Blue Hole 
Regional Park.   For these reasons, securing a TPDES permit for discharging to Deer Creek is 
the preferred method of effluent disposal.  The proposed discharge route is to Deer Creek, 
thence to Upper Blanco River in Segment 1813 of the Guadalupe River Basin.  
 
Subsurface land application will no longer be a method of disposal beginning with the 
Interim II Phase.  Using effluent for irrigation within Blue Hole Regional Park in accordance 
with the requirements established in Title 30 Texas Administrative Code Chapter 210 (Use of 
Reclaimed Water) will be the preferred option.  When irrigation is not possible effluent will 
be discharged to Deer Creek under the provisions specified for Interim II and Final phases of 
the TPDES permit. 

3. Relocate the Water Reclamation Facility 

The relocation of the plant is necessary to reduce the potential conflict between plant 
operation and the Blue Hole Regional Park activities.  The new location was identified in the 
Blue Hole Regional Park Master Plan and is considered the optimal location from an 
aesthetic and recreational use standpoint. The coordinates of the existing facility are  
30° 00' 15" N;  98° 05' 06" W and the coordinates of the proposed facility are 30° 00' 14" N;  
98° 05' 00" W. 



Attachment B 

USGS Map  

Admin Rpt 1.0, Item 8.m  



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



Attachment C 

Affected Landowner Information 

Admin Rpt 1.1, Item1  



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



C-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-C_LandownersList.docx 

ATTACHMENT C 
CITY OF WIMBERLEY 

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
AFFECTED LANDOWNER INFORMATION 

 

  

Map 
ID Landowner Name and Address 

Map 
ID Landowner Name and Address 

1 
Lauterwest LLC 
11 N Kessler 
Schulenburg, Texas 78956 

12 
Charles Harmon Duggan 
8412 Denali Pkwy #2 
Austin, Texas 78726 

2 
Masonic Lodge 
P.O. Box 1445, Ranch Rd 3287 
Wimberley, Texas 78676 

13 
Robert & Lauren Paver 
13025 Muldoon Drive 
Austin, Texas 78729 

3 
Wilton Lomax  
P.O. Box 212 
Wimberley, Texas 78676 

14 
James Malcolm Harris 
210 Mill Race Lane 
Wimberley, Texas 78676 

4 
Joan Byrne 
#3 Westgate Circle 
Austin, Texas 78746 

15 
Double LC Partners LTD 
4301 Lone Man Mountain 
Wimberley, Texas 78676 

5 
Cedar Stump LP 
P.O. Box 1435 
Wimberley, Texas 78676 

16 
Bryan Jamail 
151 S First Street 
Austin, Texas 78704 

6 
Alison Campbell 
411 Mill Race Lane 
Wimberley, Texas 78676 

17 
Bert & Julie Ray  
115 Sky Ranch Circle 
Wimberley, Texas 78676 

7 
Creek Haven LLC 
400 Mill Race Lane 
Wimberley, Texas 78676 

18 
Mary Kay McQuigg 
4773 US Hwy 385 
Hereford, Texas 79045 

8 
Shelley Arnold 
P.O. Box 1823 
Wimberley, Texas 78676 

19 
Linda McDowell 
P.O. Box 1323 
Wimberley, TX 78676 

9 
Merry Loise Gibson 
310 Mill Race Lane 
Wimberley, Texas 78676 

20 
Carl Burnette 
3310 Gentry 
Austin, TX 78746 

10 
Turney Hinman, Inc. 
310 Mill Race Lane 
Wimberley, Texas 78676 

21 
Wimberley Cemetary Assoc. 
14100 RR12; P.O. Box 12 
Wimberley, Texas 78676 

11 
ESS Land & Cattle LTD 
P.O. Box 2429 
Wimberley, Texas 78676 

22 
Henry & June Ault  
201 Blue Hole Lane 
Wimberley, Texas 78676 



C-2 
 

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-C_LandownersList.docx  

 

Map 
ID Landowner Name and Address 

Map 
ID Landowner Name and Address 

23 
Stuart Seaver 
203 Blue Hole Lane 
Wimberley, Texas 78676 

31 
Wimberley Twin Lions Inc. 
5707 Costas CV 
Austin, Texas 78759 

24 
James & Christine Byrne 
205 Blue Hole Lane 
Wimberley, Texas 78676 

32 
KKP 3237 LLC 
131 River Bend Rd 
Wimberley, Texas 78676 

25 
Don Zesch 
352 Carollton Avenue 
Shreveport, Louisiana 71105 

33 
Carlton Daves Bass 
P.O. Box 1422 
Wimberley, Texas 78676 

26 
Larry Clifford Polozeck 
7507 Hill Meadow Circle 
Austin, Texas 78736 

34 
Anne Hoffman 
10 Pine Forest Cir 
Houston, Texas 77056 

27 
Gary & Cindy Stadler 
25427 Winding Creek Court 
Magnolia, Texas 77355 

35 
Alice M Williams 
2601 River Rd 
Wimberley, Texas 78676 

28 
Hugh Lowe 
400 Academy Drive 
Austin, Texas 78704 

36 
Paul J & Mary K Dunn 
13501 Ranch Rd. 12; Suite 103  
Wimberley, Texas 78676 

29 

Wimberley Crossroads LLC 
P.O. Box 1124 
Wimberley, Texas 78676 37 

SMV Wimberley LP 
Cammebys International Ltd.  
45 Broadway 25th Floor 
New York, NY 10006 

30 
Wimberley RV & Mini Storage 
137 Central St 
Concord, MA 01742 

 
 

 



LAUTERWEST LLC 
11 N KESSLER AVE 
SCHULENBURG TX 78956 
 

 ESS LAND & CATTLE LTD 
PO BOX 2429 
WIMBERLEY TX 78676 

 WIMBERLEY CEMETERY ASSOC 
14100 RR 12; PO BOX 12 
WIMBERLEY TX 78676 

MASONIC LODGE 
PO BOX 1445 RANCH RD 3287 
WIMBERLEY TX 78676 

 CHARLES HARMON DUGGAN 
8412 DENALI PKWY #2 
AUSTIN TX 78726 
 

 HENRY & JUNE AULT  
201 BLUE HOLE LN 
WIMBERLEY TX 78676 

WILTON LOMAX 
PO BOX 212 
WIMBERLEY TX 78676 
 

 ROBERT & LAUREN PAVER 
13025 MULDOON DR 
AUSTIN TX 78729 

 STUART SEAVER 
203 BLUE HOLE LN 
WIMBERLEY TX 78676 
 

JOAN BYRNE 
#3 WESTGATE CIR 
AUSTIN TX 78746 
 

 JAMES MALCOLM HARRIS 
210 MILL RACE LANE 
WIMBERLEY TX 78676 

 JAMES & CHRISTINE BYRNE 
205 BLUE HOLE LN 
WIMBERLEY TX 78676 

CEDAR STUMP LP 
PO BOX 1435 
WIMBERLEY TX 78676 

 DOUBLE LC PARTNERS LTD 
4301 LONE MAN MOUNTAIN 
WIMBERLEY TX 78676 

 

 DON ZESCH 
352 CAROLLTON AVE 
SHREVEPORT LA 71105 

ALISON CAMPBELL 
411 MILL RACE LN 
WIMBERLEY TX 78676 
 

 BRYAN JAMAIL 
151 S FIRST STREET 
AUSTIN TX 78704 
 

 LARRY CLIFFORD POLOZECK 
7507 HILL MEADOW CIR 
AUSTIN TX 78736 

 
CREEK HAVEN LLC 
400 MILL RACE LN 
WIMBERLEY TX 78676 

 BERT & JULIE RAY  
115 SKY RANCH CIR 
WIMBERLEY TX 78676 
 

 GARY & CINDY STADLER 
25427 WINDING CREEK CT 
MAGNOLIA TX 77355 

SHELLEY ARNOLD 
PO BOX 1823 
WIMBERLEY TX 78676 

  
MARY KAY MCQUIGG 
4773 US HWY 685 
HEREFORD TX 79045 
 

 HUGH LOWE 
400 ACADEMY DR 
AUSTIN TX 78704 
 

MERRY LOISE GIBSON 
310 MILL RACE LN 
WIMBERLEY TX 78676 

  
LINDA MCDOWELL  
PO BOX 1323 
WIMBERLEY TX 78676 

 WIMBERLEY CROSSROADS LLC 
PO BOX 1124 
WIMBERLEY TX 78676 

 
TURNEY HINMAN INC 
310 MILL RACE LN 
WIMBERLEY TX 78676 

  
CARL BURNETTE 
3310 GENTRY 
AUSTIN TX 78746 

 WIMBERLY RV & MINI STORAGE 
137 CENTRAL ST 
CONCORD MA 01742 
 

 
  



WIMBERLEY TWIN LIONS INC 
5707 COSTAS CV 
AUSTIN TX 78759 

  
 

  

KKP 3237 LLC 
131 RIVER BEND RD 
WIMBERLEY TX 78676 
 

    

CARLTON DAVES BASS 
PO BOX 1422 
WIMBERLEY TX 78676 

    

ANNE HOFFMAN 
10 PINE FOREST CIR 
HOUSTON TX 77056 
 

    

ALICE M WILLIAMS  
2601 RIVER RD 
WIMBERLEY TX 78676 
 

    

PAUL J & MARY K DUNN 
13501 RANCH RD 12; STE 103 
WIMBERLEY TX 78676 
 

    

SMV WIMBERLEY LP 
CAMMEBYS INTERNATIONAL LTD   
45 BROADWAY 
25TH FLOOR 
NEW YORK NY 10006 
 

    

     

     

     



Attachment D 
 

Buffer Zone Map 

Admin Rpt 1.1, Item 2.a



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



Attachment E 

Original Photographs 

Admin Rpt 1.1, Item 3  



E-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-E_PhotosDoc.docx 

ATTACHMENT E 
CITY OF WIMBERLEY 

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
ORIGINAL PHOTOGRAPHS 

 
 

 
Photo A - Proposed treatment facility site looking southeast from northern extent of site. 

 
 
 
 

Photo B - Proposed treatment facility site looking southwest from northern extent of site. 



E-2 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-E_PhotosDoc.docx 

 
Photo C - Proposed effluent discharge outfall to Deer Creek, looking downstream (south). 

 

 



E-3 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-E_PhotosDoc.docx 

 
Photo D - Proposed effluent discharge outfall to Deer Creek, looking upstream (north). 

 

 

 
 

 

 

 



E-4 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-E_PhotosDoc.docx 

 
Photo E - Effluent absorption beds looking north from the existing package plant location. 

 
 
 



E-5 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-E_PhotosDoc.docx 

 
Photo F - Effluent absorption beds looking west from the existing package plant location. 

 

 



!(

.
ATTACHMENT E

CITY OF WIMBERLEY
CITY OF WIMBERLEY WATER RECLAMATION FACILITY

PERMIT APPLICATION

PHOTOGRAPH LOCATIONS

750 0375 Feet

DATE:
APRIL 14, 2014

SOURCE: CAPCOG GEOSPATIAL CLEARINGHOUSE

PAGE E-6

6300 LA CALMA 
SUITE 400

AUSTIN, TEXAS 78752
PHONE: (512) 452-5905

FAX: (512) 452-2325

FIGURE 1 OF 1

PROJECT NUMBER:
     1732-002-01

Legend
!( Final Phase- Proposed Outfall

Treatment Facility Boundary
Applicant's Property Boundary
Existing Phase- Effluent Disposal 

F

D

CE

A

B



Attachment F 

Treatment Unit Processes  

Tech Rpt 1.0, Item 3.a 

  



F-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-F_ProcessDescription.docx 

ATTACHMENT F 
CITY OF WIMBERLEY  

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

  
TREATMENT UNIT PROCESSES 

 

Existing/ Interim I Phase 
The City of Wimberley Water Reclamation Facility is an activated sludge package plant that 
operates in the extended aeration mode.  The package plant process units include an equalization 
basin, aeration basin, clarifier, sludge holding tank, and effluent pumps. 

Interim II Phase 
The City of Wimberley Water Reclamation Facility in the Interim II Phase will be an activated 
sludge package plant operated in the extended aeration mode. The existing package plant will 
remain in operation and another package plant with the same process units will be brought 
online.  Chemical phosphorous removal will be added to the existing processes. Process units 
added for the Interim II Phase include effluent filters, a chlorine contact basin, and cascade 
reaeration. 

Final Phase 
The City of Wimberley Water Reclamation Facility in the Final Phase will include three 
activated sludge package plants operated in the extended aeration mode. The existing package 
plants will remain in operation and another package plant with the same process units will be 
brought online.  Chemical phosphorus removal, effluent filtration, chlorine disinfection, and 
cascade reaeration will continue to be utilized in the Final Phase. 



Attachment G 

Process Flow Diagram 

Tech Rpt 1.0, Item 3.f 
 
 
 
  



ATTACHMENT G 
CITY OF WIMBERLEY 

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
PROCESS FLOW DIAGRAM: Interim I/ Existing Phase 

Discharge to  
Subsurface 

Disposal Fields 

Raw  
Wastewater 

Sludge 
Holding 

RAS WAS 

Effluent 
Pump 

EQ Basin Clarifier 

Inlet Box, Bar Screen,  
and Bar Rack 

Sludge Hauling 

Legend 
          Liquids 
          Solids 
RAS–   Return Activated Sludge 
WAS– Waste Activated Sludge 

Screenings to Landfill  

G-1 

M
:\P

ro
je

ct
s\

17
32

\0
02

-0
1\

Pe
rm

itt
in

g\
A

tta
ch

m
en

ts
\F

in
al

\F
_P

ro
ce

ss
Fl

ow
D

ia
gr

am
.p

pt
x 

Aeration Basin 

Package Plant 1 



PROCESS FLOW DIAGRAM: Interim II Phase 
M

:\P
ro

je
ct

s\
17

32
\0

02
-0

1\
Pe

rm
itt

in
g\

A
tta

ch
m

en
ts

\F
in

al
\F

_P
ro

ce
ss

Fl
ow

D
ia

gr
am

.p
pt

x 

G-2 

Raw  
Wastewater 

Clarifier 

Sludge 
Holding 

RAS WAS 

Sludge Hauling 

Filters 

Chlorine  
Contact  
Basin 

Screenings  
to Landfill  

Bar  
Screen 

WAS RAS 

Splitter  
Box 

Screenings  
to Landfill  

Discharge to  
Outfall 001 

Beneficial  
Reuse 

Sludge 
Holding 

EQ Basin Clarifier Aeration Basin 

EQ Basin Clarifier Aeration Basin 

Bar  
Screen 

Package Plant 1 

Package Plant 2 

Alum Chemical 
Feed 

Alum Chemical 
Feed 

Cascade 
Reaeration 

Effluent 
Pump 

Station  

Effluent Holding 
Tank 



Effluent Holding 
Tank 

M
:\P

ro
je

ct
s\

17
32

\0
02

-0
1\

Pe
rm

itt
in

g\
A

tta
ch

m
en

ts
\F

in
al

\F
_P

ro
ce

ss
Fl

ow
D

ia
gr

am
.p

pt
x 

G-3 

Raw  
Wastewater 

EQ Basin 

Package Plant 1 

Sludge 
Holding 

RAS WAS 

Sludge Hauling 

Filters 

Chlorine  
Contact  
Basin Screenings  

to Landfill  
WAS RAS 

Splitter  
Box 

Screenings  
to Landfill  

Sludge 
Holding 

EQ Basin Clarifier Aeration Basin 

Bar  
Screen 

EQ Basin Clarifier Aeration Basin 

EQ Basin Clarifier Aeration Basin 

Bar  
Screen 

Bar  
Screen 

WAS RAS Sludge 
Holding 

Package Plant 2 

Package Plant 3 

Screenings  
to Landfill  

PROCESS FLOW DIAGRAM: Final Phase 

Alum Chemical 
Feed 

Alum Chemical 
Feed 

Alum Chemical 
Feed 

Discharge to  
Outfall 001 

Beneficial  
Reuse 

Cascade 
Reaeration 

Effluent 
Pump 

Station  



Attachment H 

List of Treatment Units 

Tech Rpt 1.0, Item 3.a  

  



ATTACHMENT H
CITY OF WIMBERLEY

CITY OF WIMBERLEY WATER RECLAMATION FACILITY
PERMIT APPLICATION

 
LIST OF TREATMENT UNITS

Description No. Equipment/Capacity
Inlet Box with Bar Screen and Bar Rack 1 0.75" Manually Cleaned Coarse Screen,       

45° Sloped Bar Rack
Equalization Basin 1 4,712 gallons; 12' x 5', 10.5' SWD
Aeration Basin 1 31,102 gallons; 12' x 33', 10.5' SWD
Clarifier 1 7,191 gallons; 12' Diameter, 8.5' SWD
Sludge Holding Tank  1 4,712 gallons; 12' x 5', 10.5' SWD

Interim I/ Existing Phase (0.015 MGD Phase)

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-H_TreatmentUnits

H - 1



ATTACHMENT H
CITY OF WIMBERLEY

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION

LIST OF TREATMENT UNITS

Description No. Equipment/Capacity
Inlet Box with Bar Screen and Bar Rack 2 0.75" Manually Cleaned Coarse Screen,        

45° Sloped Bar Rack
Equalization Basin:

Package Plant 1 1 4,712 gallons; 12' x 5', 10.5' SWD
Package Plant 2 1 11,100 gallons; 19' x 6', 13' SWD

Aeration Basin:
Package Plant 1 1 31,102 gallons; 12' x 33', 10.5' SWD
Package Plant 2 1 87,759 gallons; 19' x 47.5', 13' SWD

Clarifier:
Package Plant 1 1 7,191 gallons; 12' Diameter, 8.5' SWD
Package Plant 2 1 27,570 gallons; 19' Diameter, 13' SWD

Effluent Filters:
Cloth Media Disks 2 35 sq ft/ ea

Chlorine Disinfection:
Contact Basin 1 5,745 gallons; 12' x 8' x 8' SWD

Cascade Reaeration 
Step Reaeration 1 Height: 19' 

Sludge Holding Tank: 
Package Plant 1 1 4,712 gallons; 12' x 5', 10.5' SWD
Package Plant 2 1 13,395 gallons; 19' x 7.25', 13' SWD

Beneficial Reuse of Effluent:
Effluent Holding Tank 1 500,000 gallons; 65' Diameter, 20' SWD

Interim II Phase (0.075 MGD Phase)

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-H_TreatmentUnits     

H -2



ATTACHMENT H
CITY OF WIMBERLEY

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION

LIST OF TREATMENT UNITS

Description No. Equipment/Capacity
Inlet Box with Bar Screen and Bar Rack 3 0.75" Manually Cleaned Coarse Screen,        

45° Sloped Bar Rack
Equalization Basin:

Package Plant 1 1 4,712 gallons; 12' x 5', 10.5' SWD
Package Plant 2 1 11,100 gallons; 19' x 6', 13' SWD
Package Plant 3 1 5,105 gallons; 13' x 5', 10.5' SWD

Aeration Basin:
Package Plant 1 1 31,102 gallons; 12' x 33', 10.5' SWD
Package Plant 2 1 87,759 gallons; 19' x 47.5', 13' SWD
Package Plant 3 1 39,820 gallons; 13' x 39', 10.5' SWD

Clarifier:
Package Plant 1 1 7,191 gallons; 12' Diameter, 8.5' SWD
Package Plant 2 1 27,570 gallons; 19' Diameter, 13' SWD
Package Plant 3 1 10,425 gallons; 13' Diameter, 10.5' SWD

Effluent Filters:
Cloth Media Disks 2 35 sq ft/ ea

Chlorine Disinfection:
Contact Basin 1 5,745 gallons; 12' x 8' x 8' SWD

Cascade Reaeration 
Step Reaeration 1 Height: 19' 

Sludge Holding Tank: 
Package Plant 1 1 4,712 gallons; 12' x 5', 10.5' SWD
Package Plant 2 1 13,395 gallons; 19' x 7.25', 13' SWD
Package Plant 3 1 6,126 gallons; 13' x 6', 10.5' SWD

Beneficial Reuse of Effluent:
Effluent Holding Tank 1 500,000 gallons; 65' Diameter, 20' SWD

Final Phase (0.100 MGD Phase)

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-H_TreatmentUnits     

H -3



Attachment I 

Analytical Reports 

Tech Rpt 1.0, Item 4  

 

  



 )KIJE.=?EEJO
%#0MO%95KEJA#

)KIJE6:%&%!#
# !'##'

.=N# !'## 

*HO=.=?EEJO
$!#2DE/H=*L@
*HO=6:%%&%
'%'%%&!%%
.=N'%'%%&!'!

5ALAH6HAJ

)KIJE6:%&% &

"#5KEJ,HELA5KEJA!

)=5EJD)JJ !"%""4AFHJ2HEJA@

)=OJE?=4AFHJ

  #"!'
:!#$9HH@AH

4A?AELA@


.H590&!!.1

5=FA1,
:!#$

+A?JA@
  #"%#

+A?JA@*O
+1-6

6OFA

9E>AHAO99625DHJ2AHEJ

++
:!#$/H=>

=JHEN
2J=>A

)=OIEI 53 4AIKJ 7EJI )=OA@ AJD@
1HC=E?2=H=AJAHI)KIJE.=?EEJO

- +=H>=?AKI*,#@=O 5# *   $"$!/C
- 6J=,EIILA@5E@I 5 #"+''%!!"""02C""&#
- EJHEJA=I 5"# *

 -@4AL 
  $"!54C##

- 2DIFDHKI=I2 5"#2-'''
-@4AL 

!!"'#/C##!+ #

- +DHE@A 5"#+*''%  $"!54C"" 
- 5FA?EBE?+@K?J=?A( #

+
5  #*  $" "54K5?%$' 

)=OIEI 53 4AIKJ 7EJI )=OA@ AJD@
1HC=E?2=H=AJAHI*HO=.=?EEJO

- )E==I 5"#0!/''%!""!"#290C##
- 6J=A@=DEJHCA=I -2)!# !%"##290C%"#
- !+=? -2)!#! !!" #54C$
- EJH=JAEJHEJA=I 5"#!. !!" #290C$+ #
- 5KB=JA )56,#$%!""'!!6C!%#

)=OIEI 53 4AIKJ 7EJI )=OA@ AJD@
E?H>ECE?=)=OIAI)KIJE.=?EJO

- -+E 5'  !* "  #"!! 62$ 

6DA=>LAI=FAM=IHA?AELA@E=??AFJ=>A?@EJE=??H@ECJ)GK=6A?D=>H=JHEAI1?FH?A@KHAI=@"+.4+D=FJAH1
5K>?D=FJAH,2=HJ!$!6)*-114AGKEHA@?J=EAHIFHAIAHL=JEJA?DEGKAI=@D@ECJEAIKAIIJDAHMEIAJA@=>LA

6DAHAIKJIEJDEIHAFHJ=FFOOJJDAI=FAI==OA@6DEI==OJE?=HAFHJKIJ>AHAFH@K?A@EEJIAJEHAJOKAIIMHEJJAFAHEIIEEICH=JA@>O
)GK=6A?D=>H=JHEAI1?

6DA==OIAIIK=HEA@EJDEIHAFHJMAHAFAHBHA@>O)GK=6A?D=>H=JHEAI1?KAIIJDAHMEIAJA@)GK=6A?D=>H=JHEAI1?D@I
=??HA@EJ=JEBHJDA5J=JAB6AN=IE=??H@=?AMEJD-)+-)2+AHJEBE?=JAK>AH6"%"!%

-)2+AHJ6"%"!%

6DABMECFHABENAIJA=?D==OIEI=AE@E?=JA?AHJEBE?=JE

?HF(=GK=JA?D=>I?
MMM=GK=JA?D=>I?

-)+=??HA@EJA@F=H=AJAH
5K>?JH=?JA@J=-)+?AHJEBEA@JAIJECB=?EEJO
)??HA@EJ=JEJHAGKEHA@>OJDA5J=JAB6AN=I
.HEBH=JE=FKHFIAIOJ-)+=??HA@EJA@HHAFHJ=>AJ
6+-3

5
-

)4
1.

4AFHJ=FFHLA@>O
KA*HEA6A?DE?=,EHA?JH

Page 1 of 5 X003516_2 SWH 081313 FIN 03 10 14 1744



!"%""4AFHJ2HEJA@

)=OJE?=4AFHJ)GK=6A?D=>H=JHEAI1?
$!#2DE/H=*L@
*HO=6:%%&%

  #"!'
:!#$9HH@AH

4A?AELA@
5ALAH6HAJ

.H590&!!.1

JAI=@,ABEEJEI
42, ,KFE?=JA42,EIKJIE@A=??AFJ=>AH=CA)??AFJ=?ABHKEIJ>=IA@=JHEN3+
 )=OJA@AJA?JA@>AMJDA53>KJ=>LAJDA,
+ 4AIKJ?BEHA@>OHA==OIEI
*, ,EKJEM=JAH>=IBAKJIE@AB=??AFJ=?A?HEJAHE=B C

4A=JELA2AH?AJ,EBBAHA?A42,
J4AFHJA@4

2AH?AJ4A?LAHO4

+FEAIB)GK=6A?D=>H=JHEAI1?FH?A@KHAI=@E@ELE@K=I=FECF=I=HA=L=E=>AKFHAGKAIJJAJD=JI=FAI=HA
?A?JA@>O)GK=6A?D=>H=JHEAI1?FAHIAKAIIJDAHMEIAJA@EJDA+A?JA@*OBEA@BJDEIHAFHJ=I+EAJH+6

53 6DA535=FA3K=JEJ=JEEEJEIJDAL=KA>AMMDE?DJDA?DAE?=B??AH?=JHAE=>O>A@AJA?JA@6DA53
E?K@AI=I=FA@EKJEI=@H??AJH=JEI=@EI=BK?JEBJDA3AJD@3K=JEJ=JEEEJ

)I=FAI=HAHAFHJA@==IHA?AELA@>=IEIKAIIJDA@AIEC=JE@HOEI=@@A@JJDAHAFHJA@KEJ

@HO 4AIKJIMEJDJDA@HOKEJ@AIEC=JE=HAHAFHJA@=@HOMAECDJ>=IEI

)OIK>?JH=?JA@@=J=IK=HEA@EJDEIHAFHJEIE@E?=JA@>OJDA5GK=EBEAH)?FOBJDAHECE=HAFHJBHJDAIK>?JH=?J
=>H=JHOEI=L=E=>AKFHAGKAIJ

1HC=E?2=H=AJAHI)KIJE.=?EEJO3K=EJO+JH4AFHJ

*=J?D"#'&
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

+=H>=?AKI*,#@=O5# * 

5AA@*=    $"$!/ *,53)??AFJ=>A C

,KFE?=JA %&   $"$!/  !42,!# 42,  ! C

//)?E@'&    $"$!/ &"$#4' !4&! C

*=J?D"#''!
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

+DHE@A5"#+*''%

*=     $"!54 53)??AFJ=>A  C

=JHEN5FEA     $"!54 &% '4'&&4" C

=JHEN5FEA,KF     $"!54 &% '4 #42,'$&4 "42,"$ C

+5     $"!54 '4'&"4 "$ C

4ABAHA?A     $"!54 &##4'&"4 "$ C

*=J?D"#''
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

EJHEJA=I5"# * -@4AL 

*= #   $"!54 53)??AFJ=>A# C

=JHEN5FEA #   $"!54 $!'44' C

=JHEN5FEA,KF #   $"!54 $!'4!42,#4"'42,' C

+5 #   $"!54 '4#4& C

*=J?D"$%%
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

2DIFDHKI=I25"#2-'''-@4AL 

*= # !!"'#/ 53)??AFJ=>A# C

=JHEN5FEA # !!"'#/ & #4%4"! C

=JHEN5FEA,KF # !!"'#/ & #4& 42,#4%'42,"$ C

+5 # !!"'#/ '4$4" C

+5,KF # !!"'#/ '4 42,"4%'42," C

4ABAHA?A # !!"'#/  4$4$ C

Page 2 of 5 X003516_2 SWH 081313 FIN 03 10 14 1744



!"%""4AFHJ2HEJA@

)=OJE?=4AFHJ)GK=6A?D=>H=JHEAI1?
$!#2DE/H=*L@
*HO=6:%%&%

  #"!'
:!#$9HH@AH

4A?AELA@
5ALAH6HAJ

.H590&!!.1

1HC=E?2=H=AJAHI)KIJE.=?EEJO3K=EJO+JH4AFHJ

*=J?D"#''#
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

5FA?EBE?+@K?J=?A( #+5  #*

*=     $" "54 53)??AFJ=>A  K5?

,KFE?=JA     $" "54  &42,'"42,! K5?

+5     $" "54 '% !44" K5?

4ABAHA?A     $" "54 '4'"!4!"# K5?

*=J?D"$&
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

6J=,EIILA@5E@I5 #"+''%

*=  # !!"""02 53)??AFJ=>A # C

,KFE?=JA # !!"""02 ''&42, $"42,&'$ C

4ABAHA?A  # !!"""02 $$&"4$4$ C

1HC=E?2=H=AJAHI*HO=.=?EEJO3K=EJO+JH4AFHJ

*=J?D"$!%
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

)E==I5"#0!/''%

*= # !""!"#290 53)??AFJ=>A# C

=JHEN5FEA  !""!"#290 %##!#4$4"%& C

=JHEN5FEA,KF  !""!"#290 42,%##!#4$"42,'' 4$!'42,"% C

+5 # !""!"#290 &%'#4#4# C

+5,KF # !""!"#290 &%'#4&%42,"4!#42,# C

*=J?D"$'
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

EJH=JAEJHEJA=I5"#!. 

*= # !!" #290 53)??AFJ=>A# C

=JHEN5FEA  # !!" #290 '%&4!4$& C

=JHEN5FEA,KF  # !!" #290 '%&4 %%42,!4#!&42,$# C

+5 # !!" #290 &'$#4''!4'' C

+5,KF # !!" #290 &'$#4 "42,''#4&42,'' C

4ABAHA?A # !!" #290 $'!#4'%&4# C

*=J?D"$!!
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

5KB=JA)56,#$%

*= # !""'!!6 53)??AFJ=>A#!!& C

,KFE?=JA   !""'!!6 %!'42,!"!42,% C

=JHEN5FEA   !""'!!6 #% "4%#4# C

+5 # !""'!!6 & 4'%4'% C

4ABAHA?A # !""'!!6 &##4'#4'# C

*=J?D"$%
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

6J=A@=DEJHCA=I-2)!# 

*= # !%"##290 53)??AFJ=>A# C

=JHEN5FEA # !%"##290 #$ "'4 4%! C

=JHEN5FEA,KF # !%"##290 #$ "'4 42,4&"42,$' C

+5 # !%"##290 %"#!!4'#!4#% C

+5,KF # !%"##290 %"#!!4 42,' "4!&42,##" C

4ABAHA?A  # !%"##290 &##4'%#4 ' C

E?H>ECE?=)=OIAI)KIJE.=?EJO3K=EJO+JH4AFHJPage 3 of 5 X003516_2 SWH 081313 FIN 03 10 14 1744



!"%""4AFHJ2HEJA@

)=OJE?=4AFHJ)GK=6A?D=>H=JHEAI1?
$!#2DE/H=*L@
*HO=6:%%&%

  #"!'
:!#$9HH@AH

4A?AELA@
5ALAH6HAJ

.H590&!!.1

E?H>ECE?=)=OIAI)KIJE.=?EJO3K=EJO+JH4AFHJ

*=J?D"#'$$
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

-+E5'  !* "

*=    #"!! 6 53)??AFJ=>A 2

5=FA2HAF=H=JE-NJH=?JE5K=HO

5=FA1, 2HAF=HA@ )=OIJ)=OJA 2HAFAJD@ 1EJE= .E= *=J?D

:!#$   &"!" "$%%2DIFDHKI=I2 5"#2*# # #/

:!#$ !!" "$%6J=A@=DEJHCA=I -2)!#  #  #290

Page 4 of 5 X003516_2 SWH 081313 FIN 03 10 14 1744



Pa
ge

 5
 o

f 5
 X

00
35

16
_2

 S
W

H
 0

81
31

3 
FI

N
 0

3 
10

 1
4 

17
44



 )KIJE.=?EEJO
%#0MO%95KEJA#

)KIJE6:%&%!#
# !'##'

.=N# !'## 

*HO=.=?EEJO
$!#2DE/H=*L@
*HO=6:%%&%
'%'%%&!%%
.=N'%'%%&!'!

5ALAH6HAJ

)KIJE6:%&% &

"#5KEJ,HELA5KEJA!

/AH=@)JJ " "!! 4AFHJ2HEJA@

)=OJE?=4AFHJ

! $"'$
:"'!"9HH@AH

4A?AELA@


.H590&!!.1

5=FA1,
:"'!"

+A?JA@
! $"%!

+A?JA@*O
+1-6

6OFA

9E>AHAO9962-BBKAJ

++
:"'!"/H=>

=JHEN
2J=>A

)=OIEI 53 4AIKJ 7EJI )=OA@ AJD@
1HC=E?2=H=AJAHI)KIJE.=?EEJO

- *,#@=O 5# * ! %"&!02C#*, *
- 6J=5KIFA@A@5E@I 5 #",''%! $"!$02C% 

)=OIEI 53 4AIKJ 7EJI )=OA@ AJD@
E?H>ECE?=)=OIAI)KIJE.=?EJO

- .A?=+EBH 5'   ,''%! $"# &6FAH66+

6DA=>LAI=FAM=IHA?AELA@E=??AFJ=>A?@EJE=??H@ECJ)GK=6A?D=>H=JHEAI1?FH?A@KHAI=@"+.4+D=FJAH1
5K>?D=FJAH,2=HJ!$!6)*-114AGKEHA@?J=EAHIFHAIAHL=JEJA?DEGKAI=@D@ECJEAIKAIIJDAHMEIAJA@=>LA

6DAHAIKJIEJDEIHAFHJ=FFOOJJDAI=FAI==OA@6DEI==OJE?=HAFHJKIJ>AHAFH@K?A@EEJIAJEHAJOKAIIMHEJJAFAHEIIEEICH=JA@>O
)GK=6A?D=>H=JHEAI1?

6DA==OIAIIK=HEA@EJDEIHAFHJMAHAFAHBHA@>O)GK= 6A?D=>H=JHEAI1?KAIIJDAHMEIAJA@)GK=6A?D=>H=JHEAI1?D@I
=??HA@EJ=JEBHJDA5J=JAB6AN=IE=??H@=?AMEJD-)+ -)2+AHJEBE?=JAK>AH6"%"!%

-)2+AHJ6"%"!%

6DABMECFHABENAIJA=?D==OIEI=AE@E?=JA?AHJEBE?=JE

?HF(=GK=JA?D=>I?
MMM=GK=JA?D=>I?

-)+=??HA@EJA@F=H=AJAH
5K>?JH=?JA@J=-)+?AHJEBEA@JAIJECB=?EEJO
)??HA@EJ=JEJHAGKEHA@>OJDA5J=JAB6AN=I
.HEBH=JE=FKHFIAIOJ-)+=??HA@EJA@HHAFHJ=>AJ
6+-3

5
-

)4
1.

4AFHJ=FFHLA@>O
KA*HEA6A?DE?=,EHA?JH

Page 1 of 4 X004934_1 SWH 081313 FIN 04 02 14 1332



" "!! 4AFHJ2HEJA@

)=OJE?=4AFHJ)GK=6A?D=>H=JHEAI1?
$!#2DE/H=*L@
*HO=6:%%&%

! $"'$
:"'!"9HH@AH

4A?AELA@
5ALAH6HAJ

.H590&!!.1

5=FA1,
:"'!" 

+A?JA@
! $!%"#

+A?JA@*O
+1-6

6OFA

9E>AHAO9962)AH=JE

++
:"'!"/H=>

=JHEN
2J=>A

)=OIEI 53 4AIKJ 7EJI )=OA@ AJD@
1HC=E?2=H=AJAHI)KIJE.=?EEJO

- 6J=5KIFA@A@5E@I 5 #",''%! $"!$02C  / #
)4 6J=8=JEA5KIFA@A@5E@I 5 #"-''%! $"!$02C / #

6DA=>LAI=FAM=IHA?AELA@E=??AFJ=>A?@EJE=??H@ECJ)GK=6A?D=>H=JHEAI1?FH?A@KHAI=@"+.4+D=FJAH1
5K>?D=FJAH,2=HJ!$!6)*-114AGKEHA@?J=EAHIFHAIAHL=JEJA?DEGKAI=@D@ECJEAIKAIIJDAHMEIAJA@=>LA

6DAHAIKJIEJDEIHAFHJ=FFOOJJDAI=FAI==OA@6DEI==OJE?=HAFHJKIJ>AHAFH@K?A@EEJIAJEHAJOKAIIMHEJJAFAHEIIEEICH=JA@>O
)GK=6A?D=>H=JHEAI1?

6DA==OIAIIK=HEA@EJDEIHAFHJMAHAFAHBHA@>O)GK= 6A?D=>H=JHEAI1?KAIIJDAHMEIAJA@)GK=6A?D=>H=JHEAI1?D@I
=??HA@EJ=JEBHJDA5J=JAB6AN=IE=??H@=?AMEJD-)+ -)2+AHJEBE?=JAK>AH6"%"!%

-)2+AHJ6"%"!%

6DABMECFHABENAIJA=?D==OIEI=AE@E?=JA?AHJEBE?=JE

?HF(=GK=JA?D=>I?
MMM=GK=JA?D=>I?

-)+=??HA@EJA@F=H=AJAH
5K>?JH=?JA@J=-)+?AHJEBEA@JAIJECB=?EEJO
)??HA@EJ=JEJHAGKEHA@>OJDA5J=JAB6AN=I
.HEBH=JE=FKHFIAIOJ-)+=??HA@EJA@HHAFHJ=>AJ
6+-3

5
-

)4
1.

4AFHJ=FFHLA@>O
KA*HEA6A?DE?=,EHA?JH

Page 2 of 4 X004934_1 SWH 081313 FIN 04 02 14 1332



" "!! 4AFHJ2HEJA@

)=OJE?=4AFHJ)GK=6A?D=>H=JHEAI1?
$!#2DE/H=*L@
*HO=6:%%&%

! $"'$
:"'!"9HH@AH

4A?AELA@
5ALAH6HAJ

.H590&!!.1

JAI=@,ABEEJEI
66+ 66+6KAHKIJ?KJ
42," 8EIK=AL=K=JEBJDAI=FAE@E?=JAIJDA42,EI=>LAJDA?JHEEJ@KAJ=DCAAKII=FA=JHEN
/ 6DEII=FAM=I=@@A@J===OJE?=HK=HA=@OEFHCHAII
*, 6DA42,>AJMAAJDADECDAIJ=@MAIJL=KAKIA@BHHAIKJ?=?K=JEEJDAI=FA@EKJEIAHEAIEICHA=JAHJD=JDA

AJD@IFA?EBEA@!
*, ,EKJEM=JAH>=IBAKJIE@AB=??AFJ=?A?HEJAHE=B C
* )=OJAEIBK@EJDA=II?E=JA@>==IMA=IEJDAI=FA

4A=JELA2AH?AJ,EBBAHA?A42,
J4AFHJA@4

2AH?AJ4A?LAHO4

+FEAIB)GK=6A?D=>H=JHEAI1?FH?A@KHAI=@E@ELE@K=I=FECF=I=HA=L=E=>AKFHAGKAIJJAJD=JI=FAI=HA
?A?JA@>O)GK=6A?D=>H=JHEAI1?FAHIAKAIIJDAHMEIAJA@EJDA+A?JA@*OBEA@BJDEIHAFHJ=I+EAJH+6

53 6DA535=FA3K=JEJ=JEEEJEIJDAL=KA>AMMDE?DJDA?DAE?=B??AH?=JHAE=>O>A@AJA?JA@6DA53
E?K@AI=I=FA@EKJEI=@H??AJH=JEI=@EI=BK?JEBJDA3AJD@3K=JEJ=JEEEJ

)I=FAI=HAHAFHJA@==IHA?AELA@>=IEIKAIIJDA@AIEC=JE@HOEI=@@A@JJDAHAFHJA@KEJ

@HO 4AIKJIMEJDJDA@HOKEJ@AIEC=JE=HAHAFHJA@=@HOMAECDJ>=IEI

)OIK>?JH=?JA@@=J=IK=HEA@EJDEIHAFHJEIE@E?=JA@>OJDA5GK=EBEAH)?FOBJDAHECE=HAFHJBHJDAIK>?JH=?J
=>H=JHOEI=L=E=>AKFHAGKAIJ

1HC=E?2=H=AJAHI)KIJE.=?EEJO3K=EJO+JH4AFHJ

*=J?D"$&
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

*,#@=O5# * 

5AA@*=  ! %"&!02 *,53)??AFJ=>A C

,KFE?=JA %& ! %"&!02 * #!42,  &42, $$ C

//)?E@'&  ! %"&!02 *&"$#4' 4& C

*=J?D"$%&!
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

6J=5KIFA@A@5E@I5 #",''%

*=  ! $"!$02 53)??AFJ=>A C

,KFE?=JA " ! $"!$02 "42,!&42,&!$ C

4ABAHA?A  ! $"!$02 &!&4''4'' C

*=J?D"$%&!
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

6J=8=JEA5KIFA@A@5E@I5 #"-''%

*=  ! $"!$02 53)??AFJ=>A C

,KFE?=JA  # ! $"!$02 %%42, #!42,'# C

4ABAHA?A  ! $"!$02 &"! 4$4$ C

E?H>ECE?=)=OIAI)KIJE.=?EJO3K=EJO+JH4AFHJ

*=J?D"$%' 
53 4AIKJ 7EJI 3++DA? 3+EEJI 3+.=C)=OA@

.A?=+EBH5'   ,''%

*=  ! $"# &6 53)??AFJ=>A FAH

,KFE?=JA  ! $"# &6  42,42, FAH

5=FA2HAF=H=JE-NJH=?JE5K=HO

5=FA1, 2HAF=HA@ )=OIJ)=OJA 2HAFAJD@ 1EJE= .E= *=J?DPage 3 of 4 X004934_1 SWH 081313 FIN 04 02 14 1332



Pa
ge

 4
 o

f 4
 X

00
49

34
_1

 S
W

H
 0

81
31

3 
FI

N
 0

4 
02

 1
4 

13
32



Attachment J 

Contractual Agreement for Sludge Processing  
 

Tech Rpt 1.0, Item 6.a 
  



J-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-J_SludgeContract.docx 

ATTACHMENT J.1 
CITY OF WIMBERLEY  

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
CONTRACTUAL AGREEMENT FOR SLUDGE PROCESSING 

 

Sludge generated at the City of Wimberley (City) Water Reclamation Facility (WRF) is hauled 
off-site for disposal or further treatment and use.  Hauling is conducted in accordance with 
arrangements between the City of Wimberley and Lienneweber Plumbing Co. (Lienneweber). 
When sludge removal services are needed, the WRF operators contact Lienneweber.  
Lienneweber picks up the sludge and transports it to either Micro Dirt, Inc. (Texas Organic 
Recovery) in Creedmoor, Texas, or to the City of Lockhart Wastewater Treatment Facility.  Both 
of these facilities are authorized to treat and dispose of sludge.  A manifest system is used to 
document all hauling activities. An example of the manifest used for  the  City’s  sludge hauling 
activities are presented as Attachment J.2. 



EXAMPLE

hfrels


hfrels
J-2

hfrels


hfrels
ATTACHMENT J.2



Attachment K 

Site Drawing 

Tech Rpt 1.0, Item 12  



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



 

 

 

Attachment L 

Regionalization Discussion 

Tech Rpt 1.1, Item 3 
 
 

  INDEX 
 
L.1 Regionalization Information 
L.2 Regionalization Area Map 
L.3 Correspondence with Aqua Utilities, Inc. (Aqua Texas) 
L.4 Analysis of Expenditures 
 



 

L.1-1 
 

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-L.1_Regionalization.docx May 12, 2014 

ATTACHMENT L.1 
CITY OF WIMBERLEY  

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

  
REGIONALIZATION INFORMATION 

 
The proposed City of Wimberley (City) Water Reclamation Facility (WRF) is within 3-miles of 
a sanitary sewer collection system for a permitted domestic wastewater treatment facility 
(WWTF).  The permitted WWTF is owned and operated by Aqua Utilities, Inc., (a.k.a. Aqua 
Texas).  The permit for the Aqua Texas WWTF is Texas Commission on Environmental Quality 
number WQ0013989001. Attachment L.2 is a map that presents the location of the proposed City 
WRF and two Aqua Texas lift stations.  

Due to the proximity of the Aqua Texas WWTF to the proposed WRF, the City evaluated the 
option to contract with Aqua Texas for wastewater treatment services.  Aqua Texas indicated the 
WWTF has the capacity and is willing to accept the volume of wastewater that is proposed to be 
treated by the City WRF.  The proposal received from Aqua Texas to provide services is 
presented in Attachment L.3. 

Costs associated with pumping wastewater to Aqua Texas’ collection system were compared 
with costs of expanding the WRF.  The total costs of both alternatives were compared on a net 
present value basis.  The parameters included in the cost comparison analysis are Contribution in 
Aid of Construction (CIAC) costs, discount rate, and user fees.  The table presented as 
Attachment L.4 is the Analysis of Expenditures.   

Recommendations for the project were developed through a stakeholder process. The Central 
Wimberley Stakeholder Committee, which comprised of seven individuals representing various 
community interests in the wastewater project, discussed and evaluated alternatives.  In addition 
to the cost analysis, non-cost factors associated with the option to obtain service from Aqua 
Texas were evaluated.   

The committee recommended not to contract with Aqua Texas for wastewater treatment services.  
The major considerations for the decision to not connect to the Aqua Texas WWTF are as 
follows: 

x The City would not have any long-term rate control over the fees charged by Aqua Texas, 
a private corporation, for wastewater service. 

x The City would not be able to retain the treated effluent and beneficially land apply it to 
the Blue Hole Regional Park.  

  



L.1-2 
 

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-L.1_Regionalization.docx 
 

x The City would not be able to maintain control over the quality of effluent produced at 
the Aqua Texas WWTF.  The City is proposing to construct treatment facilities capable 
of producing Type I effluent for beneficial reuse.  Type I quality effluent exceeds the 
effluent quality limitations required for the disposal method utilized by Aqua Texas.     

The final recommendation of the Stakeholder Committee was to construct the proposed WRF, 
obtain a discharge permit, and implement beneficial reuse of treated water to its fullest extent to 
minimize the discharge to surface waters.  The Stakeholder Committee’s recommendation was 
adopted by the Wimberley City Council in December of 2013.   



#*#*
kj

National Geographic, Esri, DeLorme, HERE, UNEP-WCMC, USGS, NASA, ESA, METI, NRCAN,
GEBCO, NOAA, increment P Corp.

.
ATTACHMENT L.2

CITY OF WIMBERLEY
CITY OF WIMBERLEY WATER RECLAMATION FACILITY

PERMIT APPLICATION

REGIONALIZATION AREA MAP
DATE:
APRIL 14, 2014

PAGE L.2-1

6300 LA CALMA 
SUITE 400

AUSTIN, TEXAS 78752
PHONE: (512) 452-5905

FAX: (512) 452-2325

FIGURE 1 OF 1

PROJECT NUMBER:
     1732-002-01

          Legend
kj Proposed Facility Location

#* Aqua Texas Lift Stations

Aqua Texas WWTF

3 Mile Radius

0 1 20.5
Miles



L.3-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-L.3_CoverSheet.docx 

ATTACHMENT L.3 
CITY OF WIMBERLEY 

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
REGIONALIZATION INFORMATION 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Correspondence with Aqua Utilities, Inc. (Aqua Texas)            __ 
 



L.3-1 
 

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-L.3_Email.docx 

From: Laughman, Robert L. [mailto:RLLaughman@aquaamerica.com]  
Sent: Tuesday, November 12, 2013 9:37 AM 
To: Coonan, Steve 
Cc: Scheibelhut, Kurt A.; McDougall, Crandal; Lewis, Glen E.; Rimann, Daniel E. 
Subject: RE: Wimberley 
 
Steve;  
Thank-you again for providing Aqua with your various analyses.  The analyses provides a much better 
picture of the variables the Committee must ponder when making a decision. 
Two key variables have obviously had a major impact when evaluating the various options presented to 
the Committee: 1) The use of 210 vs.300 gallons of waste produced per LUE, and 2) the number of 
commercial vs. residential customers that will ultimately be served by the various options. 
Upon reviewing all of the data you have presented, and adjusting some of our internal assumptions, 
Aqua is prepared to provide the Committee with the following revisions to our original proposal to Don 
Ferguson, dated February 1, 2013: 

1. Aqua will cap CIAC at $600,000 for whatever capacity(up to 88,500 GPD) the City elects to 
commit to during the phase of construction of collection systems for the downtown area and 
areas being contemplated by Option 1-10.  Such a cap on CIAC will not be applicable on future 
capacity requests.  Based on the latest options presented in your November 11,2013, such a cap 
will only impact Option 10 and potentially Option 8.  Aqua is under the firm belief that Aqua 
making a distinction between commercial and residential capacity, sets bad precedent for future 
CIAC requirements.  Our contract, if awarded, will be a wholesale contract with the City of 
Wimberley.  It should be the responsibility of the City, not Aqua, to make a distinction between 
residential and commercial capacity. 

2. Aqua will reduce its offered volumetric rate from $13.96/1000 gallons to $12.50/1000 
gallons.  It  has  always  been  the  intent  of  Aqua’s  wholesale  proposal  to  the  City  to  maintain  
parity between potential new customers from Wimberley and our existing customers.  In our 
original proposal, we did not take into account the difference between commercial flows and 
residential flows, nor the subsequent increase in revenues generated from a commercial 
account.  Upon further reflection and the availability of additional data that you have presented, 
Aqua is prepared to make the stated reduction in our original proposal. 

Let me know if there are any questions regarding our proposal revisions.  I will be traveling today, but 
will try to respond via email as soon as possible. 
Regards,  
Bob Laughman 
Aqua Texas 
 

mailto:RLLaughman@aquaamerica.com


L.4-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-L.4_CostAnalysis.docx 

ATTACHMENT L.4 
CITY OF WIMBERLEY  

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

  
ANALYSIS OF EXPENDITURES 

The following table provides a cost comparison on a net-present-value basis for pumping 
wastewater collected in the proposed service area to the Aqua Texas WWTF to the alternative of 
treating the wastewater at the expanded City of Wimberley Water Reclamation Facility.  The 
methods used to calculate costs are consistent with the most recent correspondence with Aqua 
Texas, which is presented in Attachment L.3. 

 

Option Description

Expand Existing Plant 
to 75,000 GPD.             
TPDES Permit + Reuse

 Pump to Aqua Texas - 
Maintain Exist. Package Plant

Collection System $2,259,000 $2,009,000
Aqua Transmission Cost $0 $250,000
Treatment Plant Cost $750,000 $0
Irrigation Cost $38,000 $0
Storage Cost $300,000 $0
Discharge Cost $20,000 $0
Land Acquisition Cost $44,000 $44,000
Subtotal Construction Cost $3,411,000 $2,303,000

Contingency (20%) $682,200 $460,600
Planning and Design (15%) $511,650 $345,450
Legal, Financial, Permitting $175,000 $25,000
Debt Reserve $238,993 $156,703
TWDB Loan Origination Fee $92,849 $60,879
Aqua CIAC Costsa $0 $589,355
Total Construction Cost $5,111,691 $3,940,987

 Annual O&M of New Systemb $172,075 $23,120
 Annual Aqua Chargesc $0 $219,548
Total Annual Charges $172,075 $242,668
NPV of Annualized Costs $2,412,606 $3,248,145

Total Net Present Valued $7,524,297 $7,189,132

a
Based on $2,572 per 210 gpd for CIAC fees - applied to all connections, capped at $600,000

b
Note that annual O&M is expected to increaase 2% annually

d
NPV based on discount rate of 5.5% and a 20 year period

c
Based on $12.50 per 1,000 gal; Aqua charges are expected to remain constant for first 4 years, after 

which point they are expected to increase 2% annually



Attachment M 

Design Calculations 

Tech Rpt 1.1, Item 4  



ATTACHMENT M.1        
CITY OF WIMBERLY         

CITY OF WIMBERLEY WATER RECLAMATION FACILITY   
PERMIT APPLICATION     

        
DESIGN CALCULATIONS: Interim/ Existing Phase

Influent Quality Characteristics

BOD Concentration 300 mg/L
BOD Loading 37.5 lbs/day

Permitted Flow

Design Flow (Max. 30 Day Average Flow) 15,000 gpd
Peak 2 hr Flow 60,000 gpd

Permitted Effluent Limits

BOD 10 mg/L
TSS 15 mg/L

Facility Dimentions

Equalization Basin 
SWD 10.5 ft

Width 12 ft
Length 5 ft
Volume 630 CF

4,712               gallons

Aeration Basin
SWD 10.5 ft

Width 12 ft
Length 33 ft
Volume 4,158 CF

31,102             gallons

Clarifier
SWD (min) 8.5 ft

Diameter 12 ft
Surface Area 113 SF

Volume 961 CF
7,191               gallons

Sludge Holding Tank
SWD 10.5 ft

Width 12 ft
Length 5 ft
Volume 630 CF

4,712               gallons

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs

M.1-1



Treatment Unit
Criterion 

Value
Acutal 

Provided 
Meets 

Criterion?

Equalization Basin
Min. Volume (gallons) 3,000          4,712             Yes

Aeration Basin 
Max. BOD Loading (lbs/day/1000 ft3) 15               9                    Yes

Final Clarifier
Max. Overflow Rate at Peak Flow (gpd/ft2) 800             531                Yes
Min. Detention Time at Peak Flow (hours) 2.2              3                    Yes

Sludge Holding Tank
Min. Volume (gallons) 2,807          4,712             Yes

Other- BOD5(lb/d) x 10 x 7.48(gals/CF)

TCEQ Design Criterion

30 TAC 217.128 (e) 

30 TAC 217.154

30 TAC 217.154 (c) 

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs

M.1-2



ATTACHMENT M.2        
CITY OF WIMBERLY         

CITY OF WIMBERLEY WATER RECLAMATION FACILITY   
PERMIT APPLICATION     

        
DESIGN CALCULATIONS: Interim II Phase

Influent Quality Characteristics

BOD5 380 mg/L
TSS 700 mg/L
NH3-N 45 mg/L
Total Phosphorus 6 mg/L

Permitted Flow

Design Flow (Maximum 30 Day Average Flow) 19,500 gpd 55,500 gpd 75,000 gpd
Peak 2 hr Flow 78,000 gpd 222,000 gpd 300,000 gpd

Treatment Plant Loadings

BOD5 62 lb/day 176 lb/day
TSS 114 lb/day 324 lb/day
NH3-N 7 lb/day 21 lb/day

Permitted Effluent Limits

BOD5 5 mg/L
TSS 5 mg/L
NH3-N 2 mg/L
Total Phosphorus 1 mg/L
Dissolved Oxygen 6 mg/L

Treatment Unit TCEQ Design Criterion

Equalization Basins 
Minimum Volume (gallons) 30 TAC 217.128 (e) 
Package Plant 1 3,900 4,712 Yes
Package Plant 2 11,100 11,100 Yes
TOTAL 15,000 15,812 Yes

Aeration Basins 
Minimum Volume (gallons) 30 TAC 217.154 (b)
Package Plant 1 18,715 31,102 Yes
Package Plant 2 87,500 87,759 Yes
TOTAL 106,215 118,861 Yes

Maximum Organic Loading (lb BOD/day/1000 CF) 30 TAC 217.154 (b)
Package Plant 1 15 14.86 Yes
Package Plant 2 15 14.99 Yes

Actual 
Provided

Meets 
Criterion

Design Concentration

Package Plant 1 Package Plant 2 TOTAL FLOW

Package Plant 1 Package Plant 2

Criterion 
Value

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs

M.2-1



Treatment Unit TCEQ Design Criterion

Final Clarifiers
Maximum Overflow Rate (gpd/sf) 30 TAC 217.154 (c)
Design Flow
Package Plant 1 400 133 Yes
Package Plant 2 400 196 Yes

2-Hr Peak Flow
Package Plant 1 800 531 Yes
Package Plant 2 800 783 Yes

Minimum Detention Time (hours) 30 TAC 217.154 (c)
Design Flow
Package Plant 1 8.8 11.5 Yes
Package Plant 2 8.8 11.9 Yes

2-Hr Peak Flow
Package Plant 1 2.2 2.9 Yes
Package Plant 2 2.2 3.0 Yes

Final Clarification Volume (gallons)
Package Plant 1 N/A 7,191
Package Plant 2 N/A 27,570
TOTAL N/A 34,761

Sludge Holding Tank
Minimum Volume (gallons)1

Package Plant 1 4,623 4,712 Yes
Package Plant 2 13,157 13,395 Yes
TOTAL 17,779 18,107 Yes

Air Requirements at Design Load
TCEQ Required Airflows 30 TAC 217.155 (a)
Aeration Basins
Oxygen Required (lb O2/lb BOD5) 2.2 2.2 Yes
Required Airflow (scfm) 281 337 Yes

Other Required Airflows (scfm)2

Equalization Basin 63 63 Yes
Sludge Holding Tank 73 73 Yes
Airlifts N/A 40
TOTAL AIR (including aeration basin needs) 513

Actual 
Provided

Meets 
Criterion

Criterion 
Value

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs M.2-2



Treatment Unit TCEQ Design Criterion

Alum Feed Rate3

Influent Phosphorous Conc (mg/L) 6.0
Permitted Effluent Phosphorous Conc (mg/L) 1.0 1.0
Volume Alum Solution per kg Phosphorus 7.41 7.41
Alum Solution Required (gallons/day) 10.5 10.5

Effulent Filtration
Cloth Media Disk Filters- designed to produce Type I Reclaimed Water
Area per Disk (sf) 35
Number of Disks 2

Filter Capcity4

Maximum Flow Through Filter (gpm/sf)
Design Flow 3.0 1.5 Yes
2-Hr Peak Flow 8.0 6.0 Yes

Chlorine Contact Basin 30 TAC 217.281 (b)
Minimum Residence Time (at Peak Flow) (minutes) 20 28 Yes
Basin Volume (gallons) 5,745

Required Chlorine Concentration After Mixing (mg/L) 30 TAC 217.272 (b)
Filtration Effluent 6 6 Yes

Reaeration5

Cascade Aeration at 86 °F
Final Dissolved Oxygen Concentration 6.0 6.0 Yes
Minimum Cascade Height (ft) 18.6 19 Yes

Other Design Criteria Sources:
1 10 CF per lb/day BOD5 

2 30 scfm / 1000 CF
3 Metcalf and Eddy; page 503
4 Manufacturer's Recommendations
5 Metcalf and Eddy; Table D-2

Actual 
Provided

Meets 
Criterion

Criterion 
Value

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs M.2-3



ATTACHMENT M.3        
CITY OF WIMBERLY         

CITY OF WIMBERLEY WATER RECLAMATION FACILITY   
PERMIT APPLICATION     

        
DESIGN CALCULATIONS: Final Phase

Influent Quality Characteristics

BOD5 380 mg/L
TSS 700 mg/L
NH3-N 45 mg/L
Total Phosphorus 6 mg/L

Permitted Flow

Design Flow (Maximum 30 Day Average Flow) 19,500 gpd 55,500 gpd 25,000 gpd
Peak 2 hr Flow 78,000 gpd 222,000 gpd 100,000 gpd

100,000 gpd
400,000 gpd

Treatment Plant Loadings

BOD5 62 lb/day 176 lb/day 79 lb/day
TSS 114 lb/day 324 lb/day 146 lb/day
NH3-N 7 lb/day 21 lb/day 9 lb/day

Permitted Effluent Limits

BOD5 5 mg/L
TSS 5 mg/L
NH3-N 2 mg/L
Total Phosphorus 1 mg/L
Dissolved Oxygen 6 mg/L

Treatment Unit TCEQ Design Criterion

Equalization Basins 
Minimum Volume (gallons) 30 TAC 217.128 (e) 
Package Plant 1 3,900 4,712 Yes
Package Plant 2 11,100 11,100 Yes
Package Plant 3 5,000 5,105 Yes
TOTAL 20,000 20,918 Yes

Aeration Basins 
Minimum Volume (gallons) 30 TAC 217.154 (b)
Package Plant 1 18,715 31,102 Yes
Package Plant 2 87,500 87,759 Yes
Package Plant 3 39,509 39,820 Yes
TOTAL 145,725 158,681 Yes

Maximum Organic Loading (lb BOD/day/1000 CF) 30 TAC 217.154 (b)
Package Plant 1 15 14.86 Yes
Package Plant 2 15 14.99 Yes
Package Plant 3 15 14.88 Yes

Design Concentration

Package Plant 1 Package Plant 2 

TOTAL FLOW

Package Plant 1 Package Plant 2

Package Plant 3 

Package Plant 3 

Criterion 
Value

Actual 
Provided

Meets 
Criterion

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs

M.3-1



Treatment Unit TCEQ Design Criterion

Final Clarifiers
Maximum Overflow Rate (gpd/sf) 30 TAC 217.154 (c)
Design Flow
Package Plant 1 400 133 Yes
Package Plant 2 400 196 Yes
Package Plant 3 400 188 Yes

2-Hr Peak Flow
Package Plant 1 800 531 Yes
Package Plant 2 800 783 Yes
Package Plant 3 800 753 Yes

Minimum Detention Time (hours) 30 TAC 217.154 (c)
Design Flow
Package Plant 1 8.8 11.5 Yes
Package Plant 2 8.8 11.9 Yes
Package Plant 3 8.8 10.0 Yes

2-Hr Peak Flow
Package Plant 1 2.2 2.9 Yes
Package Plant 2 2.2 3.0 Yes
Package Plant 3 2.2 2.5 Yes

Final Clarification Volume (gallons)
Package Plant 1 N/A 7,191
Package Plant 2 N/A 27,570
Package Plant 3 N/A 10,425
TOTAL N/A 45,186

Sludge Holding Tank
Minimum Volume (gallons)1

Package Plant 1 4,623 4,712 Yes
Package Plant 2 13,157 13,395 Yes
Package Plant 3 5,926 6,126 Yes
TOTAL 23,706 24,233 Yes

Air Requirements at Design Load
TCEQ Required Airflows 30 TAC 217.155 (a)
Aeration Basins
Oxygen Required (lb O2/lb BOD5) 2.2 2.2 Yes
Required Airflow (scfm) 374 449 Yes

Other Required Airflows (scfm)2

Equalization Basin 84 84 Yes
Sludge Holding Tank 97 97 Yes
Airlifts N/A 40
TOTAL AIR (including aeration basin needs) 670

Criterion 
Value

Actual 
Provided

Meets 
Criterion

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs M.3-2



Treatment Unit TCEQ Design Criterion

Alum Feed Rate3

Influent Phosphorous Conc (mg/L) 6
Permitted Effluent Phosphorous Conc (mg/L) 1 1
Volume Alum Solution per kg Phosphorus 7.41 7.41
Alum Solution Required (gallons/day) 14.0 14.0

Effulent Filtration
Cloth Media Disk Filters- designed to produce Type I Reclaimed Water
Area per Disk (sf) 35.0
Number of Disks 2

Filter Capcity4

Maximum Flow Through Filter (gpm/sf)
Design Flow 3.0 2.0 Yes
2-Hr Peak Flow 8.0 7.9 Yes

Chlorine Contact Basin 30 TAC 217.281 (b)
Minimum Residence Time (at Peak Flow) (minutes) 20 21 Yes
Basin Volume (gallons) 5,745

Required Chlorine Concentration After Mixing (mg/L) 30 TAC 217.272 (b)
Filtration Effluent 6 6 Yes

Reaeration5

Cascade Aeration at 86 °F
Final Dissolved Oxygen Concentration 6.0 6.0 Yes
Minimum Cascade Height (ft) 18.6 19 Yes

Other Design Criteria Sources:
1 10 CF per lb/day BOD5 

2 30 scfm / 1000 CF
3 Metcalf and Eddy; page 503
4 Manufacturer's Recommendations
5 Metcalf and Eddy; Table D-2

Criterion 
Value

Actual 
Provided

Meets 
Criterion

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_DesignCalcs M.3-3



M.4-1 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_PlantDesignFeatures.docx 

ATTACHMENT M.4 
CITY OF WIMBERLEY  

CITY OF WIMBERLEY WATER RECLAMATION FACILITY 
PERMIT APPLICATION 

 
PLANT DESIGN FEATURES 

 
A. EMERGENCY POWER REQUIREMENTS  

 
In accordance with 30 TAC §217.36 and due to the number and duration of power outages that 
have occurred during the past 24 months, the treatment facility will incorporate an on-site 
automatically starting generator capable of continuously operating all critical wastewater 
treatment system units. The fuel tank will be sized for a run time greater than the longest power 
outage in the power records. This generator will provide sufficient power for the following units:  
 

1. Blowers for Aeration Basins and Sludge Storage 
2. Final Clarifier Sludge Scrapers  
3. RAS / WAS Sludge Pumps  
4. Chlorination System (Interim II and Final Phases) 
5. Alum Feed Pumps (Interim II and Final Phases) 
6. Effluent Pumps and Metering  
7. Lighting Panels and Control Equipment  

 
An automatic transfer switch will be included to transfer electrical loads to the generator during 
an outage. In accordance with 30 TAC §217.37, the disinfection system will automatically restart 
during a power outage and upon transfer back to the main power source. 
 
B. ALARM FEATURES  
 
The plant will be equipped with a Supervisory Control and Data Acquisition (SCADA) system to 
monitor the operation of all critical treatment units. The control room will include a computer 
with graphic display of the treatment units that will indicate status and alarm conditions. The 
computer system will include an autodialer to alert plant personnel of the following conditions:  
 

1. Loss of Phase or Power 
2. Bar Screen Channel High Level  
3. Final Clarifier Torque Overload  
4. Effluent Pump Station Wet Well High Level 
5. Equipment Failure for Chlorination / Chemical Feed System (Interim II and Final Phases) 

 

  



M.4-2 
 
M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-M_PlantDesignFeatures.docx 

C. DESIGN FEATURES FOR RELIABILITY AND OPERATING FLEXIBILITY  
  

1. BAR SCREEN: The bar screen structure includes a bypass channel. Slide gates will be 
used to isolate each channel as required. The Interim II and Final Phase expansions of the 
plant will also include this design feature. 

2. BLOWERS: Blowers are currently sized to provide an excess air supply of 20% above 
the calculated requirement.  The Interim II and Final Phase expansions of the plant will 
also include this design feature. 

3. EFFLUENT FILTERS: The Interim II and Final Phase expansions of the plant will 
include effluent filters.  The effluent filtration system consists of two separate cloth 
filters. The capacity of each effluent filter is able to handle peak flow conditions when 
one filter is out of service for maintenance or backwashing.  

D. OVERFLOW PREVENTION  
 

The following design features will be used to prevent the overflow of wastewater from treatment 
units.  
 

1. In accordance with 30 TAC §217.32, the plant design includes a peaking factor of 4.0 to 
ensure adequate hydraulic capacity.  

2. The plant hydraulic design, including piping, channels, weirs, troughs and other features, 
will be sized to allow the 2-hour peak flow to pass through the plant without exceeding 
minimum freeboard requirements. 



 
Attachment N 

Wind Rose 

Tech Rpt 1.1, Item 5.b 
  



ENVIRONMENTAL
ENGINEERS AND SCIENTISTS



Attachment O 

Sewage Sludge Solids Management Plan 

Tech Rpt 1.1, Item 7  



ATTACHMENT O
CITY OF WIMBERLEY

CITY OF WIMBERLEY WATER RECLAMATION FACILITY
PERMIT APPLICATION

SEWAGE SLUDGE SOLIDS MANAGEMENT PLAN

Planning Considerations 
Influent Design Flow 100,000                     gpd
Influent BOD Concentration 380                            mg/l
Total Sludge Holding Tank Volume 24,233                       gallons

Package Plant 1 Dimensions
Package Plant 2 Dimensions 
Package Plant 3 Dimensions 

Aeration Basin MLSS (mg/L) 1,500 to 4,000 mg/l

Solids Generated 100% 75% 50% 25%
Influent BOD (lbs/day) 316.9                         237.7       158.5       79.2        
Digested Dry Sludge (lbs/day) 110.9                         83.2         55.5         27.7        
Wet Sludge Produced (lbs/day) 5,546.1                      4,159.6    2,773.1    1,386.5   
Wet Sludge Produced (gals/day) 665.0                         498.8       332.5       166.3      

Removal Schedule 100% 75% 50% 25%
Days between sludge removal 2                                3              4              9             

Assumptions
(1) Assumed lb digested sludge/ lb influent BOD 0.35 lbs
(2) Assumed solids concentration in the tank 2%
(2) Assumed stablized sludge density = water density 8.34 lb/gal

               Percent of Design Flow

               Percent of Design Flow

Sludge will be removed from the sludge holding tank for disposal on a regular basis as required. 
The calculated mean cell residence time (MCRT) for the digester storage volume of 24,233 gal 
will be approximately 2 days at 100% capacity and annual average digested sludge production of 
111 lbs/day. The digested sludge will be transported by a registered hauler to be disposed of at 
Micro Dirt Texas Organic Recovery.

Sludge will be wasted from the return activated sludge (RAS) flow stream to the Sludge Holding 
Tank. Sludge solids will be stored in the tank and will then be transported off-site by a TCEQ 
registered hauler for final disposal.

5'L x 12'W x 10.5'H
7.25'L x 19'W x 13.0'H

6'L x 13'W x 10.5'H

M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-O_SludgeMgmtPlan
O-1



Attachment P 

Well Information  

Wkst 3.0, Item 6 

 



ATTACHMENT P
CITY OF WIMBERLEY

CITY OF WIMBERLEY WATER RECLAMATION FACILITY
PERMIT APPLICATION

WATER WELL INFORMATION

Map ID Well ID Well Use Producing? Status Proposed BMP
1 5764715 Livestock Y -
2 5764717 Domestic Y cased
3 5764719 N/A- Spring Y -
4 5764806 Irrigation Y cased
5 5764807 Domestic Y cased
6 5764808 Domestic Y cased
7 6808105 N/A- Spring Y -
8 6808106 N/A- Spring Y -

          Data Source TWDB WIID System

             M:\Projects\1732\002-01\Permitting\100_Permit\Draft\ATTACHMENTS\Att-P_WellTable

P-1




































	City of Wimberley TCEQ Permit Application
	Att-F_ProcessDescription.pdf
	Existing/ Interim I Phase
	Interim II Phase
	Final Phase

	Att-G_ProcessFlowDiagram.pdf
	Slide Number 1
	Slide Number 2
	Slide Number 3


	Addn COW TCEQ Permit Application

